T300
T300e

WALK-BEHIND FLOOR SCRUBBER

Machine Serial Number Range
(T300 Model S/N 30064755-40000000)
(T300e Base Model S/N 30061275-40000000)

Parts Manual

Hygenic® Fully Cleanable Recovery Tank
TennantTrue® Parts
IRIS® a Tennant Technology

~—— / NanoClean

China / International / Japan

E E For the latest Parts manuals and other R 05 (?g 125062725
language Operator manuals, visit: ev. (03- )

[R1REEES wwwtennantco,com/manuals O RO



TNt
s,
U.L. #E128659
MODEL 1220
MODEL 607853
VOLTAGE 120 VAC
FREQUENCY 60 Hz
CURRENT 12.00 A

POWER 1440 W
SERIAL # 607653 - 10286920
oc 0506

Ref Part No. Serial Number Description Qty.
82681 (000000- ) Bracket WIdt, Lpg Mount 1
63810 (000000- ) Latch Assy, Lpg Tank Mtg, W/Nut 4
51839 (000000- Nut Adjustable, Lpg Tank Mtg 2
49263 (00000 Tie, Cable 3
D 82556 (00000p- 001039) Bracket, Vaporizer 1
J 54930 (00000Y- ) Vaporizer, LPG 1

HOW TO ORDER PARTS - See diagram above

Only use TENNANT Company supplied or equivalent parts. Parts and supplies may be ordered online,
by phone, by fax or by mail.

Follow the steps below to ensure prompt delivery.
1. (A) ldentify the machine model.

Please fill out at time of installation for

2. (B) Identify the machine serial number from the data label. future reference.
3. (C) Ensure the proper serial number is used from

the parts list. Model No. -
4. ldentify the part number and quantity. Serial No. -

Do not order by page or reference numbers.

5. Provide your name, company name, customer ID number, Machine Options -

billing and shipping address, phone number and Sales Rep. -
purchase order number.
6. Provide detail shipping instructions. Sales Rep. phone no. -

Customer ID Number -

(D) V - identifies an assembly

A - identifies parts included in assembly Installation Date -
Tennant Company TENNANT Cleaning Systems & TENNANT Company Japan
10400 Clean Street Equipment (Shanghai) Co., Ltd 9F Industry & Trade Center
Eden Prairie, MN 55344- 2650 Room 608, Building 5, Lane 928 2 Yamashita- cho, Naka- ku
USA Shenhong Road Shanghai, 201106 Yokohama, Kanagawa 231- 0023
Phone: (800) 553- 8033 People’s Republic of China Japan
www.tennantco.com Phone: 86 21 6700 8000 Phone: 81- 45- 640- 5630

www.tennant.co.cn Fax: 81-45- 640- 5604

www.tennant.co.jp

Specifications and parts are subject to change without notice.

Copyright © 2017 - 2022 TENNANT Company, Printed in China.



WRTERAg - 2RTR

AEA TENNANT A FIRENE RS, SO a IR irm, i id., FEEEIm.

VEMAE T TS B R A AT

L (A sEfSNs. BERENESEkS%.
2. (B) MWEEERERENETS. we -
3. ©) R ERBHEHRFPEHRFTS.
CN 4. MEIMESNEE. RIS -
AETME S 45T, e—
5. MG E . AFEHF. B ID 5. fhikE Sk,
FIE SRS M B -
6. RAETEMAIE TR, BEREEEE -
O V - weEmt EID RS -
A - FEgAtPEERA Y S -
R—ynsEhE 1 LROEZ$RL TSN
TENNANTH B D/ A=Y ERIIRERDH EHHLIZEL,
IR=UPY TSRO TEIIE. T4, BEE. FAX, T IEFHRTHRFEL WL LET,
EEICBRBETTEDLSIZ. UMTOEREBA B0,
1. (A EROETILEESHL RS,
2. B) HFZOF—ASNNUICEHRISh TSP LES
EBHMBELIEEN, ~ B
3. (Q) /A=Y RFESBLT. VYT LBERELOACTESE HEARBTESLIIC. MERICIRALTZE,
JP (Y, EFNo. -

4 R—VYEBBLHEESHSBIEEN, XZaTA/H50T D
R—UESPBRES TOIIITEETISEL,

5 BEHROBAH. RHE. BEDES, AR/ FELLER.
BREES. EXEBRSEBAS B S,

6. FRAICBATHIHEAHNIL, BRLTIEEL,

D V -FELIUERLET
A - FEDIZEFNDAA—VERLET

)T JLNo. -

HROF T

MR IR -

RS RIEEDEERES -

BEDES -

BiEE -







TABLE OF CONTENTS

STANDARD PARTS

GENERAL RECOMMENDED MAINTENANCE

ITEMS ... 7
BRUSHES AND PAD DRIVER GROUP, 43CM DISK
3-LUGHUB ... 10
BRUSHES AND PAD DRIVER GROUP, 43CM DISK
MAGNETICHUB ............. ... ...oiiit 12
BRUSHES AND PAD DRIVER GROUP, 50CM DISK
3-LUGHUB ... 14
BRUSHES AND PAD DRIVER GROUP, 50CM DISK
MAGNETICHUB ............. ... ...oit. 16
BRUSHES AND PAD DRIVER GROUP, 60CM DUAL
DISK3-LUGHUB ................ ... 18
BRUSHES AND PAD DRIVER GROUP, 60CM DUAL
DISKMAGNETICHUB .................... 20
BRUSHES GROUP, 50CM CYLINDRICAL .. .... 22
PAD GROUP, 50CM ORBITAL ................ 23
SCRUB HEAD GROUP, 43CM DISK, 3- LUG
HUB ... 24
SCRUB HEAD GROUP, 43CM DISK, MAGNETIC
HUB ... 26
SCRUB HEAD GROUP, 50CM DISK, 3- LUG
HUB ... 28
SCRUB HEAD GROUP, 50CM DISK, MAGNETIC
HUB ... 30
SCRUB HEAD GROUP, 60CM DUAL DISK, 3- LUG
HUB ... 32
SCRUB HEAD GROUP, 60CM DUAL DISK, 3- LUG
HUB- CONTD ..........coiiiiiiiinn 34
SCRUB HEAD GROUP, 60CM DUAL DISK,
MAGNETICHUB ............. ... ...t 36
SCRUB HEAD GROUP, 60CM DUAL DISK,
MAGNETICHUB - CONTD ................ 38

SCRUB HEAD GROUP, 50CM CYLINDRICAL .. 40
SCRUB HEAD GROUP, 50CM CYLINDRICAL -

CONTD ..t 42
SCRUB HEAD GROUP, 50CM ORBITAL ....... 44
RECOVERY TANK GROUP (T300e MODEL) ... 46
RECOVERY TANK GROUP (T300 MODEL) .... 48
RECOVERY TANK FILTER AND HOSE GROUP,

STANDARD SCREW CAP ................. 50
RECOVERY TANK FILTER AND HOSE GROUP,

PINCH CUFF SCREW CAP ................ 52

RECOVERY TANK FILTER AND HOSE GROUP,

CONTROL VALVE (JAPAN) ................ 54
SOLUTION TANK GROUP ...\ 56
FRAME GROUP, PUSH (T300e MODEL) ...... 58
FRAME GROUP, PUSH (T300 MODEL) . ....... 60
FRAME GROUP, PROPEL (T300 MODEL) ..... 62
ACTUATED DOWN PRESSURE GROUP ...... 64
MANUAL DOWN PRESSURE GROUP ........ 66
SINGLE DOWN PRESSURE GROUP ......... 68
SOLUTION GROUP, STANDARD (T300e MODEL)

(S/N 30106903- 40000000) . ................ 70
SOLUTION GROUP, STANDARD (T300e MODEL)

(S/N 30061275-30106903) . ................ 72
SOLUTION GROUP, STANDARD

(T300 MODEL) ... oeeeeeeeee e, 74
ELECTRICAL COMPONENTS GROUP

(T300€ MODEL) ...\, 76
ELECTRICAL COMPONENTS GROUP

(TB00 MODEL) ...t 78
LOWER CONSOLE GROUP, OFF- BOARD

CHARGER (T300e MODEL) ................ 80
LOWER CONSOLE GROUP, OFF- BOARD

CHARGER (T300 MODEL) ... ....evvvvn... 82
LOWER CONSOLE GROUP, ON- BOARD CHARGER

(T300 MODEL) ... eeeeeeeeee e, 84
HANDLE GROUP, MEMBRANE, PUSH

(T300€ MODEL) ..\ '\, 86

HANDLE GROUP, PRO-MEMBRANE, PROPEL,
ACTUATED DOWN PRESSURE

(TBOOMODEL) ... 88
HANDLE GROUP, MEMBRANE, PROPEL, MANUAL
DOWN PRESSURE (T300 MODEL) ......... 90

HANDLE GROUP, PRO-MEMBRANE, PUSH,
ACTUATED DOWN PRESSURE

(TBOOMODEL) ... 92
HANDLE GROUP, MEMBRANE, PUSH, MANUAL

DOWN PRESSURE (T300 MODEL) ......... 94
HANDLE GROUP, PRO-PANEL (LCD), PROPEL

(T300 MODEL) ... 96
HANDLE GROUP, PRO-PANEL (LCD), PUSH

(T300 MODEL) ... 98
SHROUD GROUP, DISK AND ORBITAL HEAD . 100
SHROUD GROUP, CYLINDRICAL HEAD ...... 102

Tennant T300 / T300e (03-2022)



TABLE OF CONTENTS

STANDARD PARTS - Cont’d

SCRUB HEAD LIFT GROUP, 43CM DISK MODEL

(T300€ MODEL) .......ovveeiienienn. 104
SCRUB HEAD LIFT GROUP, 43CM DISK MODEL
(TBOOMODEL) ....'vviieiiiiiens 106
SCRUB HEAD LIFT GROUP, 50CM DISK MODEL
(T300€ MODEL) ......oovviaieniannn.. 108
SCRUB HEAD LIFT GROUP, 50CM DISK MODEL
(TBOOMODEL) .....'veiieiiaians 110
SCRUB HEAD LIFT GROUP, 60CM DUAL DISK
MODEL (T300 MODEL) .................... 12
SCRUB HEAD LIFT GROUP, 50CM CYLINDRICAL
MODEL (T300 MODEL) .................... 114
SCRUB HEAD LIFT GROUP, 50CM ORBITAL
MODEL (T300 MODEL) .................... 116
SQUEEGEE ASSEMBLY, 500MM / 20IN ........ 118
SQUEEGEE LIFTGROUP ................... 120
BATTERY CABLE GROUP (T300e MODEL) .... 122
BATTERY CABLE GROUP (T300 MODEL) .. ... 124
BATTERY CABLE GROUP (T300 MODEL) ..... 125
LABEL GROUP (T300e MODEL) .............. 126
LABEL GROUP (T300 MODEL) ............... 128
LABEL GROUP (T300 MODEL) - CONTD ..... 130
ELECTRICAL DIAGRAM, PROPEL T300 MODEL
(S/N 30078278- 400000000) . . .............. 132
ELECTRICAL DIAGRAM, PROPEL T300 MODEL
(S/N 30061275-30078277) ................. 136
ELECTRICAL DIAGRAM, PUSH T300 MODEL
(S/N 30075985- 400000000) - . .............. 140
ELECTRICAL DIAGRAM, PUSH T300 MODEL
(S/N 30061275-30075984) ................. 144
ELECTRICAL DIAGRAM, PUSH T300e MODEL
(S/N 30061275- 40000000) ... .............. 148
ELECTRICAL HARNESS, MAIN PROPEL T300
MODEL (S/N 30078278- 40000000) . ........ 152
ELECTRICAL HARNESS, MAIN PROPEL T300
MODEL (S/N 30066322- 30078277) ......... 156
ELECTRICAL HARNESS, MAIN PROPEL T300
MODEL (S/N 30061275-30066321) . ........ 160

ELECTRICAL HARNESS, MAIN PUSH T300 MODEL

(S/N 30075985- 40000000) . ................ 164
ELECTRICAL HARNESS, MAIN PUSH T300 MODEL

(S/N 30066322-30075984) ................. 168
ELECTRICAL HARNESS, MAIN PUSH T300 MODEL

(S/N 30061275-30066321) ................. 172
ELECTRICAL HARNESS, MAIN PUSH T300e

MODEL (S/N 30061275- 40000000) . ........ 176
ELECTRICAL HARNESS, OPERATOR STATION,

PROPEL ...\t 180
ELECTRICAL HARNESS, OPERATOR STATION,

PUSH .ot 181
ELECTRICAL HARNESS, BAIL SWITCH ... ... .. 182
OPTIONS
BATTERY GROUP, 105AH C20 WET .......... 183
BATTERY GROUP, 130AH C20 WET .......... 184
BATTERY GROUP, 150AH C20 WET .......... 185
BATTERY GROUP, 140AH C20 AGM .. ... ..... 186
BATTERY GROUP, 150AH (CHINA) ........... 187
BATTERY GROUP, 135AH AGM (CHINA) . ... .. 188
BATTERY GROUP, 107AH LITHIUM- ION

(CHINA) ..ot 189
BATTERY LIFT OUT BOXKIT ................ 190
HYDROLINK® BATTERY WATERING SYSTEM

KIT o 192
TELEMETRY GROUP (T300 MODEL) ......... 194

ec- H20 SOLUTION GROUP (T300 MODEL) ... 196
ec- H20 & SEVERE ENVIRONMENT SOLUTION

GROUP (T300 MODEL) .........ceeveen... 198
ec- H20 & SEVERE ENVIRONMENT SOLUTION

GROUP (T300 MODEL) - CONTD ........... 200
PARKING BRAKE GROUP .............o..... 202

DOCUMENTATION GROUP (ONLINE ONLY) ... 203

BREAKDOWNS

ec- H20 NANOCLEAN MODULE BREAKDOWN
9020643 . ... 204

ec- H20 NANOCLEAN MODULE BREAKDOWN
9011810 ... .o 206

ORBITAL HEAD ECCENTRIC DRIVE
BREAKDOWN . .......... ..o 208

Tennant T300 / T300e (03-2022)



RECOMMENDED MAINTENANCE ITEMS

GENERAL RECOMMENDED MAINTENANCE ITEMS

Part No. Serial Number Description Qty.
1016763 (30061275- 40000000 ) Brush Assy, Disk, Scb, 17.0d, Abr (3- Lug) 1
1016764 (30061275- 40000000 ) Brush Assy, Disk, Scb, 17.0d, Nyl (3- Lug) 1
1016765 (30061275- 40000000 ) Brush Assy, Disk, Scb, 17.0d, Pyp (3- Lug) 1
1213034 (30061275- 40000000 ) Brush Assy, Disk, Scb, 43cm, Mag, Nyl 1
1213035 (30061275- 40000000 ) Brush Assy, Disk, Scb, 43cm, Mag, Pyp 1
1213037 (30061275- 40000000 ) Brush Assy, Disk, Scb, 43cm, Mag, Ab 1
1243350 (30061275- 40000000 ) Pad, Polish, 17.0d, White [1pick=1ctn] 1
1243349 (30061275- 40000000 ) Pad, Buff, 17.0d, Red [1pick=1ctn] 1
1243348 (30061275- 40000000 ) Pad, Scb, 17.0d, Blu [1pick=1ctn] 1
1243664 (30061275- 40000000 ) Pad, Strip, 17.0d Brown [1pick=1ctn] 1
1243663 (30061275- 40000000 ) Pad, Strip, 17.0d Blk[Hi Prod1pick=1ctn] 1
1243669 (30061275- 40000000 ) Pad, Surf Prep, 17.0d Maroon[1pick=1ctn] 1
1016805 (30061275- 40000000 ) Brush Assy, Disk, Scb, 20.0d, Abr (3- Lug) 1
1016810 (30061275- 40000000 ) Brush Assy, Disk, Scb, 20.0d, Nyl (3- Lug) 1
1016811 (30061275- 40000000 ) Brush Assy, Disk, Scb, 20.0d, Pyp (3- Lug) 1
1210386 (30061275- 40000000 ) Brush Assy, Disk, Scb, 50cm, Mag, Nyl 1
1213032 (30061275- 40000000 ) Brush Assy, Disk, Scb, 50cm, Mag, Pyp 1
1213033 (30061275- 40000000 ) Brush Assy, Disk, Scb, 50cm, Mag, Ab 1
1243338 (30061275- 40000000 ) Pad, Polish, 20.0d, White [1pick=1ctn] 1
1243339 (30061275- 40000000 ) Pad, Buff, 20.0d, Red [1pick=1ctn] 1
1243340 (30061275- 40000000 ) Pad, Scb, 20.0d, Blu [1pick=1ctn] 1
1243566 (30061275- 40000000 ) Pad, Stripping 20.0d, Brn [1pick=1ctn] 1
1243661 (30061275- 40000000 ) Pad, Strip, 20.0d Blk[Hi Prod1pick=1ctn] 1
1243670 (30061275- 40000000 ) Pad, Surf Prep, 20.0d Maroon[1pick=1ctn] 1
1056306 (30061275- 40000000 ) Brush Assy, Disk, Scb, 12.0d, 3- Lug, Nyl 2
1056313 (30061275- 40000000 ) Brush Assy, Disk, Scb, 12.0d, 3- Lug, Pyp 2
1063297 (30061275- 40000000 ) Brush Assy, Disk, Scb, 12.0d, 3- Lug, Abr 2
1210136 (30061275- 40000000 ) Brush Assy, Disk, Scb, 30cm, Mag, Nyl 2
1213040 (30061275- 40000000 ) Brush Assy, Disk, Scb, 30cm, Mag, Pyp 2
1213041 (30061275- 40000000 ) Brush Assy, Disk, Scb, 30cm, Mag, Ab 2
1243345 (30061275- 40000000 ) Pad, Polish, 12.0d, White [1pick=1ctn] 2
1243346 (30061275- 40000000 ) Pad, Buff, 12.0d, Red [1pick=1ctn] 2
1243347 (30061275- 40000000 ) Pad, Scb, 12.0d, Blu [1pick=1ctn] 2
1243662 (30061275- 40000000 ) Pad, Strip, 12.0d Brown [1pick=1ctn] 2
1243671 (30061275- 40000000 ) Pad, Strip, 12.0d BIk[Hi Prod1pick=1ctn] 2
1243665 (30061275- 40000000 ) Pad, Surf Prep, 12.0d Maroon[1pick=1ctn] 2
1209188 (30061275- 40000000 ) Brush, Scb, 211, 20sr, Nyl (Cylindrical Model) 2
1212762 (30061275- 40000000 ) Brush, Scb, 211, 20sr, Pyp (Cylindrical Model) 2
1243351 (30061275- 40000000 ) Pad, Polish, 20 X 14, White [1pick=1ctn] (Orbital Model) 1
1243352 (30061275- 40000000 ) Pad, Buff, 20 X 14, Red [1pick=1ctn] (Orbital Model) 1
1243353 (30061275- 40000000 ) Pad, Scb, 20 X 14, Blu [1pick=1ctn] (Orbital Model) 1
1243672 (30061275- 40000000 ) Pad, Surf Prep, 20x14 Maroon[1pick=1ctn](Orbital Model) 1
1074740 (30061275- 40000000 ) Pad, Scb, 14 X 20, Green [1pick=1ctn] (Orbital Model) 1
1228000 (30061275- 40000000 ) Pad, Melamine, 14” X 20” [Case Of 5] (Orbital Model) 1
1217830 (30061275- 40000000 ) Pad, Backer, 20 X 14 (Orbital Model) 1

Tennant T300 / T300e (01-2019) 7



RECOMMENDED MAINTENANCE ITEMS

GENERAL RECOMMENDED MAINTENANCE ITEMS

Part No. Serial Number Description Qty.
1214595 (30061275- 40000000 ) Wheel, Scrbr, 8.00d, W/ Taper [Hi Trac] (Propel Model) 2
1214586 (30061275- 40000000 ) Wheel, Scrbr, 8.00d, W/ Brg [Hi Trac] (Push Model) 2
1212422 (30061275-40000000 ) Caster, Swivel [Wicke 224051] 2
v 1211537 (30061275- 40000000 ) Filter, In- Line, Pf06/Pf06 080m 2.6l Epd 1
A 1218885 (30061275- 40000000 ) Gasket [Epdm, F/1211537] 1
A 1218883 (30061275- 40000000 ) Screen, Fltr, 80 Mesh, Ss [W/ Cage] 1
A 613991 (30061275- 40000000 ) Bowil, Clr, Short, F/1005302 1
v 9014172 (30061275- 40000000 ) Squeegee Kit, Linatex, Am [T300/E/Ss300] 1
A 1010560 (30061275- 40000000 ) Wheel, Bmpr, 80d X 25w, Non- Marking 2
A 630477 (30061275- 40000000 ) Wheel, Pyu, 02.0d 0.38w, Gray 2
AV 9015731 (30061275- 40000000 ) Blade Kit, 500mm, Linatex (Standard) 1
AA 1203953 (30061275-40000000 ) Blade, Sqge, Rear, 836l, Linatex[500mm] (Standard) 1
AA 1203954 (30061275- 40000000 ) Blade, Sqge, Front, 788l, Linatex[500mm] (Standard) 1
v 9015732 (30061275- 40000000 ) Blade Kit, 500mm, Urethane (Option) 1
A 1215609 (30061275- 40000000 ) Blade, Sqge, Rear, 8361, Urethane[500mm)] (Option) 1
A 1215611 (30061275- 40000000 ) Blade, Sqge, Front, 788I, Urethane[500mm (Option) 1
v 9015730 (30061275- 40000000 ) Blade Kit, 500mm, Gum (Option) 1
A 1215610 (30061275-40000000 ) Blade, Sqge, Rear, 8361, Gum[500mm] (Option) 1
A 1215612 (30061275- 40000000 ) Blade, Sqge, Front, 788l, Gum[500mm)] (Option) 1
1055019 (30061275- 40000000 ) Bumper, Head, 43cm, W/ Bristle Skirt, Im 1
1055025 (30061275- 40000000 ) Bumper, Head, 50cm, W/ Bristle Skirt, Im 1
1072656 (30061275- 40000000 ) Bumper, Head, 60cm, Bristle Skirt 1
1010560 (30061275- 40000000 ) Wheel, Bmpr, 80d X 25w, Non- Marking (Disk Heads) 1
v 1226976 (30071665- 40000000 ) Motor, Ele, 24vdc 0215rpm 650w, 17mm 1
(43CM Disk Head - T300 Models)
v 1228117 (30122075- 40000000 ) Motor, Ele, 24vdc 150rpm 0.68hp, 17mm 1
(43CM Disk Head - T300e Models)
v 1227368 (30061275- 30071664 ) Motor, Ele, 24vdc 0200rpm 1.00hp, 17mm 1
(43CM & 50CM Disk Head - T300 & T300e Models)
(Replaced By Kit 9015159)
v 1226976 (30071665- 40000000 ) Motor, Ele, 24vdc 0215rpm 650w, 17mm 1
(50CM Disk Head - T300 Models)
v 1228117 (30071664- 40000000 ) Motor, Ele, 24vdc 150rpm 0.68hp, 17mm 1
(50CM Disk Head - T300e Models)
v 1222495 (30061275- 30076603 ) Motor, Ele, 24vdc 150rpm 0.68hp, 17mm 1
(50CM Disk Head - T300e Model Only)
(Replaced By Kit 9015198)
A 1045790 (30061275-40000000 ) Brush Kit, Repimt, Carbon 24vdc[1pk=1set] (4Pc) 1
(43CM & 50CM Disk Head)
v 1227280 (30078279- 40000000 ) Motor, 24vdc, 2000rpm, 7/8hp (60CM Disk Head) 1
v 1210212  (30061275-30078278 ) Motor, 24vdc, 2000rpm, 7/8hp, Us (60CM Disk Head) 1
(Replaced By Kit 9015160)
A 1059370 (30061275- 40000000 ) Brush, Motor, Replmt [Bag Of 4) (60CM Disk Head) 2
v 1210202 (30061275- 40000000 ) Motor, Ele, 24vdc [Vw Cyl] (Cylindrical Head) 1
A 1059370 (30061275-40000000 ) Brush, Motor, Replmt (Bag Of 4) (Cylindrical Head) 1
v 1212669 (30061275- 40000000 ) Motor, Ele, 24vdc, 2200rpm, .6hp, 22mm (Orbital Head) 1
A 1059370 (30061275- 40000000 ) Brush, Motor, Replmt [Bag Of 4) (Orbital Head) 1
1055305 (30061275- 40000000 ) Belt, Drive, 6pj, Ej139 [T3] (60CM Disk Head) 1
v 9014166 (30061275- 40000000 ) Kit, Belt, Motor (Includes Installation Tool) (Cyld Head) 1
A 1213132 (30061275- 40000000 ) Tool, Installation, Belt (Cylindrical Head) 1
1215666 (30061275- 40000000 ) Skirt, Side, Cyl, Floating (Cylindrical Head) 2
630477 (30061275- 40000000 ) Wheel, Pyu, 02.0d 0.38w, Gray (Cylindrical Head) 4
1014918 (30061275- 40000000 ) Wheel, 03.0d 0.88w 0.31b, W/ Bshg, Rbr 2

Tennant T300 / T300e (03-2022)



RECOMMENDED MAINTENANCE ITEMS

GENERAL RECOMMENDED MAINTENANCE ITEMS

Part No. Serial Number Description Qty.
v 1226905 (30071042- 40000000 ) Fan, Vacuum, 6.6d, 024vdc, 2 Stage (T300 Model) 1
A 1052126 (30071042- 40000000 ) Inductor, 12.7mmid [156 Imp At 25mhz] 1
A 1206774 (30061275- 40000000 ) Vr, Brush Kit, Motor, Fan (1 Pkg = 2 Pcs) 1
v 1202880 (30061275-30071041 ) Fan, Vacuum, 6.6d, 024vdc, 2 Stage (T300 Model) 1
(Replaced by 1226905)
A 1206774 (30061275- 40000000 ) Vr, Brush Kit, Motor, Fan (1 Pkg = 2 Pcs) 1
v 1219312 (30061275- 40000000 ) Fan, Vacuum, 5.7d, 024vdc, 2 Stage (T300e Model) 1
A 372883 (30061275- 40000000 ) Vr, Brush Kit, Motor, Ele (1 Pkg = 2 Pcs) 1
1230810 (30068260- 40000000 ) Brush Kit, Carbon, Transaxle, (Hengye) (For Transaxle 1
1229667 - Motor Not Available Separately)
v 1216386 (30061275- 30068259 ) Motor, Transaxle, 24vdc, Repimt [UI, Ce] 1
A 1212351 (30061275- 30068259 ) Brush Kit, Carbon, Transaxle, Ul (1 Kit = 4 Pcs) 1
v 9014872 (30061275- 40000000 ) Kit, Deflector, Tray, Debris, Cl, [T300] 1
A 1225187 (30061275- 40000000 ) Seal, Rbr, Clsd, 12.7™, 24.0Id, 40.00d 1
A 1224899 (30061275- 40000000 ) Deflector, Tray, Debris 1
A 1207357 (30061275- 40000000 ) Tray, Debris, Tank, Recvy [T300] 1
9014905 (30061275- 40000000 ) Cover Kit, Circuitbreaker, Ci[T300/E/Ss] 1
630052 (30061275- 40000000 ) Float Shut- Off (2)Ball 1.75d 1
v 1246719  (30104487-NOV2020 ) Hose Assy, Drain, 1.5id X 21.91 [Pu] 1
(Gray - Option - Replaced By 1253431)
A 1219134 (30061275- 40000000 ) Cap, Drain Assy [Gray] 1
v 1229594 (30061275-30104486 ) Hose Assy, Drain, 1.5d 017, [Pvc], [Ch] 1
(Black - Standard - Replaced By Gray Pinch Cuff Screw
Cap 1253431)
A 1218955 (30061275- 40000000 ) Cap, Drain Assy [Black] 1
v 1253431 (DEC2020- 40000000 ) Hose Assy, Drain, 1.5id X 19.71 [Pu] (Gray - Option) 1
A 1219134 (30061275- 40000000 ) Cap, Drain Assy [Gray] 1
v 1246719  (ooooxx-NOV2020 ) Hose Assy, Drain, 1.5id X 21.91 [Pu] 1
(Gray - Option - Replaced By 1253431)
A 1219134 (30061275- 40000000 ) Cap, Drain Assy [Gray] 1
v 1213008 (30061275- xxxxxxxx ) Hose Assy, Drain, 1.5d 025l 1.5/Cap [Pu] (Gray - Option) 1
(No Longer Available - Replaced By 1253431)
A 1219134 (30061275- 40000000 ) Cap, Drain Assy [Gray] 1
v 9014171 (30061275-xxxxxxxx ) Hose Assy, With Valve (Gray - Japan) (No Longer Avail- 1
able - Replaced By Gray Pinch Cuff Screw Cap 1253431)
A 1051986 (30061275- xxxxxxxx ) Valve, Ball, 2way, 1.0id Pvc, W/Handle (No Longer Avail- 1
able - Replaced By Gray Pinch Cuff Screw Cap 1253431)
A 1222591 (30061275- xxxxxxxx ) Hose Assy, 45cuff,1.5d 0211 1.5/1.5[Pu](Gray) (No Longer 1
Available - Rpld By Gray Pinch Cuff Screw Cap 1253431)
1229595 (30061275- 40000000 ) Hose Assy,W/2cuff,1.5d 0221, [Pvc], [Ch] 1
(Black - Standard)
1204663 (30061275- 40000000 ) Hose Assy, W/2cuff,1.5d 0311 1.5/1.5[Pu] (Gray - Option) 1
1210472 (30061275- 40000000 ) Seal, Afmkt, Bulb, 0.50d .13grip, 05ft (Rec Tank Lid) 1
1046428 (30061275- 40000000 ) Seal, Afmkt, Rbr, Clsd, Adh, 02ft (Front Fill Cover) 1
v 9020643 (JUN2020- 40000000 ) Module Kit, Replmt [Ec- H20, B 02] 1
(Includes ec- H20 NanoClean Cartridge)
v 9011810 (30061275- MAY2020 ) Module Kit, Replmt [Ec- H20, B 02] (Includes ec- H20 1
NanoClean Cartridge) (Replaced By 9020643)
A 9013646 (30061275-40000000 ) Cartridge, Ec- H20 Nanoclean Wcem, 270ml 1

Tennant T300 / T300e (07-2021)



STANDARD PARTS

BRUSHES AND PAD DRIVER GROUP, 43CM DISK 3-LUG HUB

355330

10 Tennant T300 / T300e (01-2017)



STANDARD PARTS

BRUSHES AND PAD DRIVER GROUP, 43CM DISK 3-LUG HUB

Ref. Part No. Serial Number Description Qty.

v 1 1016763 (30061275- 40000000 ) Brush Assy, Disk, Scb, 17.0d, Abr 1
v 1 1016764 (30061275- 40000000 ) Brush Assy, Disk, Scb, 17.0d, Nyl 1
v 1 1016765 (30061275- 40000000 ) Brush Assy, Disk, Scb, 17.0d, Pyp 1
A 2 1013018 (30061275- 40000000 ) Stud, Drive, Brush Pad 3
A 3 1021316 (30061275- 40000000 ) Screw, FIt, Phl, M6 X 1.00 X 35, Ss 3
v 4 1212965 (30061275- 40000000 ) Driver Assy, Pad, 43cm, Brush, 3 Lug 1
A 5 1013018 (30061275- 40000000 )  Stud, Drive, Brush Pad 3
A 6 1021316 (30061275- 40000000 ) Screw, FIt, Phl, M6 X 1.00 X 35, Ss 3
A 7 41579 (30061275- 40000000 ) Washer, Flat, 08, Ss 3
A 8 04403 (30061275- 40000000 ) Screw, Pan, Phl, M4 X 0.70 X 25, NI, Ss 3
A 9 32506 (30061275-40000000 ) Device, Centering, Rh Pad Retainer 1
A 10 32505 (30061275- 40000000 ) Washer, Flat, 92b 156d 2.6l, Pad Driver 1

11 1243350 (30061275- 40000000 ) Pad, Polish, 17.0d, White [1pick=1ctn] 1

11 1243349 (30061275- 40000000 ) Pad, Buff, 17.0d, Red [1pick=1ctn] 1

11 1243348 (30061275- 40000000 ) Pad, Scb, 17.0d, Blu [1pick=1ctn] 1

11 1243664 (30061275- 40000000 ) Pad, Strip, 17.0d Brown [1pick=1ctn] 1

11 1243663 (30061275- 40000000 ) Pad, Strip, 17.0d Blk[Hi Prod1pick=1ctn] 1

11 1243669 (30061275- 40000000 ) Pad, Surf Prep, 17.0d Maroon[1pick=1ctn] 1
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T300 / T300e (01-2019)

11



STANDARD PARTS

BRUSHES AND PAD DRIVER GROUP, 43CM DISK MAGNETIC HUB

355338

12 Tennant T300/ T300e (01-2017)



STANDARD PARTS

BRUSHES AND PAD DRIVER GROUP, 43CM DISK MAGNETIC HUB

Ref. Part No. Serial Number Description Qty.

v 1 1213034 (30061275- 40000000 ) Brush Assy, Disk, Scb, 43cm, Mag, Nyl 1
v 1 1213035 (30061275- 40000000 ) Brush Assy, Disk, Scb, 43cm, Mag, Pyp 1
v 1 1213037 (30061275- 40000000 ) Brush Assy, Disk, Scb, 43cm, Mag, Ab 1
A 2 1218392 (30061275- 40000000 ) Label, Safety, Magnet, Med 1
v 3 1211869 (30061275- 40000000 ) Driver Assy, Pad, 43cm, Brush, Magnetic 1
A 4 41579 (30061275- 40000000 ) Washer, Flat, 08, Ss 3
A 5 1212542 (30061275- 40000000 ) Screw, Pan, Phl, M4 X 0.70 X 12, NI, Ss 3
A 6 1218392 (30061275- 40000000 ) Label, Safety, Magnet, Med 1
A 7 32506 (30061275-40000000 ) Device, Centering, Rh Pad Retainer 1
A 8 32505 (30061275- 40000000 ) Washer, Flat, 92b 156d 2.61, Pad Driver 1

9 1243350 (30061275- 40000000 ) Pad, Polish, 17.0d, White [1pick=1ctn] 1

9 1243349 (30061275- 40000000 ) Pad, Buff, 17.0d, Red [1pick=1ctn] 1

9 1243348 (30061275- 40000000 ) Pad, Scb, 17.0d, Blu [1pick=1ctn] 1

9 1243664 (30061275- 40000000 ) Pad, Strip, 17.0d Brown [1pick=1ctn] 1

9 1243663 (30061275- 40000000 ) Pad, Strip, 17.0d Blk[Hi Prod1pick=1ctn] 1

9 1243669 (30061275- 40000000 ) Pad, Surf Prep, 17.0d Maroon[1pick=1ctn] 1
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T300 / T300e (01-2019)

13



STANDARD PARTS

BRUSHES AND PAD DRIVER GROUP, 50CM DISK 3-LUG HUB

355331

14 Tennant T300 / T300e (01-2017)



STANDARD PARTS

BRUSHES AND PAD DRIVER GROUP, 50CM DISK 3-LUG HUB

Ref. Part No. Serial Number Description Qty.

v 1 1016805 (30061275- 40000000 ) Brush Assy, Disk, Scb, 20.0d, Abr 1
v 1 1016810 (30061275- 40000000 ) Brush Assy, Disk, Scb, 20.0d, Nyl 1
v 1 1016811 (30061275- 40000000 ) Brush Assy, Disk, Scb, 20.0d, Pyp 1
A 2 1013018 (30061275- 40000000 ) Stud, Drive, Brush Pad 3
A 3 1021316 (30061275- 40000000 ) Screw, FIt, Phl, M6 X 1.00 X 35, Ss 3
v 4 1212960 (30061275- 40000000 ) Driver Assy, Pad, 50cm, Brush, 3 Lug 1
A 5 1013018 (30061275- 40000000 )  Stud, Drive, Brush Pad 3
A 6 1021316 (30061275- 40000000 ) Screw, FIt, Phl, M6 X 1.00 X 35, Ss 3
A 7 41579 (30061275- 40000000 ) Washer, Flat, 08, Ss 3
A 8 04403 (30061275- 40000000 ) Screw, Pan, Phl, M4 X 0.70 X 25, NI, Ss 3
A 9 32506 (30061275-40000000 ) Device, Centering, Rh Pad Retainer 1
A 10 32505 (30061275- 40000000 ) Washer, Flat, 92b 156d 2.6l, Pad Driver 1

11 1243338 (30061275- 40000000 ) Pad, Polish, 20.0d, White [1pick=1ctn] 1

11 1243339 (30061275- 40000000 ) Pad, Buff, 20.0d, Red [1pick=1ctn] 1

11 1243340 (30061275- 40000000 ) Pad, Scb, 20.0d, Blu [1pick=1ctn] 1

11 1243566 (30061275- 40000000 ) Pad, Stripping 20.0d, Brn [1pick=1ctn] 1

11 1243661 (30061275- 40000000 ) Pad, Strip, 20.0d Blk[Hi Prod1pick=1ctn] 1

11 1243670 (30061275- 40000000 ) Pad, Surf Prep, 20.0d Maroon[1pick=1ctn] 1
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T300 / T300e (01-2019)

15



STANDARD PARTS

BRUSHES AND PAD DRIVER GROUP, 50CM DISK MAGNETIC HUB

355339

16 Tennant T300 / T300e (01-2017)



STANDARD PARTS

BRUSHES AND PAD DRIVER GROUP, 50CM DISK MAGNETIC HUB

Ref. Part No. Serial Number Description Qty.

v 1 1210386 (30061275- 40000000 ) Brush Assy, Disk, Scb, 50cm, Mag, Nyl 1
v 1 1213032 (30061275- 40000000 ) Brush Assy, Disk, Scb, 50cm, Mag, Pyp 1
v 1 1213033 (30061275- 40000000 ) Brush Assy, Disk, Scb, 50cm, Mag, Ab 1
A 2 1218392 (30061275- 40000000 ) Label, Safety, Magnet, Med 1
v 3 1209197 (30061275- 40000000 ) Driver Assy, Pad, 50cm, Brush, Magnetic 1
A 4 41579 (30061275- 40000000 ) Washer, Flat, 08, Ss 3
A 5 1212542 (30061275- 40000000 ) Screw, Pan, Phl, M4 X 0.70 X 12, NI, Ss 3
A 6 1218392 (30061275- 40000000 ) Label, Safety, Magnet, Med 1
A 7 32506 (30061275-40000000 ) Device, Centering, Rh Pad Retainer 1
A 8 32505 (30061275- 40000000 ) Washer, Flat, 92b 156d 2.61, Pad Driver 1

9 1243338 (30061275- 40000000 ) Pad, Polish, 20.0d, White [1pick=1ctn] 1

9 1243339 (30061275- 40000000 ) Pad, Buff, 20.0d, Red [1pick=1ctn] 1

9 1243340 (30061275- 40000000 ) Pad, Scb, 20.0d, Blu [1pick=1ctn] 1

9 1243566 (30061275- 40000000 ) Pad, Stripping 20.0d, Brn [1pick=1ctn] 1

9 1243661 (30061275- 40000000 ) Pad, Strip, 20.0d Blk[Hi Prod1pick=1ctn] 1

9 1243670 (30061275- 40000000 ) Pad, Surf Prep, 20.0d Maroon[1pick=1ctn] 1
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T300 / T300e (01-2019)

17



STANDARD PARTS

BRUSHES AND PAD DRIVER GROUP, 60CM DUAL DISK 3-LUG HUB

355332

18 Tennant T300 / T300e (01-2017)



STANDARD PARTS

BRUSHES AND PAD DRIVER GROUP, 60CM DUAL DISK 3-LUG HUB

Ref. Part No. Serial Number Description Qty.

v 1 1056306 (30061275- 40000000 ) Brush Assy, Disk, Scb, 12.0d, 3- Lug, Nyl 2
v 1 1056313 (30061275- 40000000 ) Brush Assy, Disk, Scb, 12.0d, 3- Lug, Pyp 2
v 1 1063297 (30061275- 40000000 ) Brush Assy, Disk, Scb, 12.0d, 3- Lug, Abr 2
A 2 1055558 (30061275- 40000000 ) Mount, Lug, Pad- Driver [T3] 3
A 3 1021316 (30061275- 40000000 ) Screw, Flt, Phl, M6 X 1.00 X 35, Ss 3
v 4 1213038 (30061275- 40000000 ) Driver Assy, Pad, 30cm, Brush, 3 Lug 2
A 5 1055558 (30061275- 40000000 ) Mount, Lug, Pad- Driver [T3] 3
A 6 1021316 (30061275- 40000000 ) Screw, Flt, Phl, M6 X 1.00 X 35, Ss 3
A 7 41579 (30061275- 40000000 ) Washer, Flat, 08, Ss 3
A 8 04403 (30061275- 40000000 ) Screw, Pan, Phl, M4 X 0.70 X 25, NI, Ss 3
A 9 370095 (30061275- 40000000 ) Device, Centering, Clip On, TI [Gf Pp] 1

10 1243345 (30061275- 40000000 ) Pad, Polish, 12.0d, White [1pick=1ctn] 2

10 1243346 (30061275- 40000000 ) Pad, Buff, 12.0d, Red [1pick=1ctn] 2

10 1243347 (30061275- 40000000 ) Pad, Scb, 12.0d, Blu [1pick=1ctn] 2

10 1243662 (30061275- 40000000 ) Pad, Strip, 12.0d Brown [1pick=1ctn] 2

10 1243671 (30061275- 40000000 ) Pad, Strip, 12.0d Blk[Hi Prod1pick=1ctn] 2

10 1243665 (30061275- 40000000 ) Pad, Surf Prep, 12.0d Maroon[1pick=1ctn] 2
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T300 / T300e (01-2019)

19



STANDARD PARTS

BRUSHES AND PAD DRIVER GROUP, 60CM DUAL DISK MAGNETIC HUB

355340

20 Tennant T300/ T300e (01-2017)



STANDARD PARTS

BRUSHES AND PAD DRIVER GROUP, 60CM DUAL DISK MAGNETIC HUB

Ref. Part No. Serial Number Description Qty.

v 1 1210136 (30061275- 40000000 ) Brush Assy, Disk, Scb, 30cm, Mag, Nyl 2
v 1 1213040 (30061275- 40000000 ) Brush Assy, Disk, Scb, 30cm, Mag, Pyp 2
v 1 1213041 (30061275- 40000000 ) Brush Assy, Disk, Scb, 30cm, Mag, Ab 2
A 2 1218392 (30061275- 40000000 ) Label, Safety, Magnet, Med 1
v 3 1209160 (30061275- 40000000 ) Driver Assy, Pad, 30cm, [Magnetic] 2
A 4 41579 (30061275- 40000000 ) Washer, Flat, 08, Ss 3
A 5 1212542 (30061275- 40000000 ) Screw, Pan, Phl, M4 X 0.70 X 12, NI, Ss 3
A 6 1218392 (30061275- 40000000 ) Label, Safety, Magnet, Med 1
A 7 370095 (30061275- 40000000 ) Device, Centering, Clip On, Tl [Gf Pp] 1

8 1243345 (30061275- 40000000 ) Pad, Polish, 12.0d, White [1pick=1ctn] 2

8 1243346 (30061275- 40000000 ) Pad, Buff, 12.0d, Red [1pick=1ctn] 2

8 1243347 (30061275- 40000000 ) Pad, Scb, 12.0d, Blu [1pick=1ctn] 2

8 1243662 (30061275- 40000000 ) Pad, Strip, 12.0d Brown [1pick=1ctn] 2

8 1243671 (30061275- 40000000 ) Pad, Strip, 12.0d Blk[Hi Prod1pick=1ctn] 2

8 1243665 (30061275- 40000000 ) Pad, Surf Prep, 12.0d Maroon[1pick=1ctn] 2
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T300 / T300e (01-2019)

21



STANDARD PARTS

BRUSHES GROUP, 50CM CYLINDRICAL

355333

Ref. Part No. Serial Number Description Qty.

1 1209188 (30061275- 40000000 ) Brush, Scb, 211, 20sr, Nyl
1 1212762 (30061275- 40000000 ) Brush, Scb, 211, 20sr, Pyp

NN

22 Tennant T300/ T300e (01-2017)



STANDARD PARTS

PAD GROUP, 50CM ORBITAL

355334

Ref. Part No. Serial Number Description Qty.
1 1243351 (30061275- 40000000 ) Pad, Polish, 20 X 14, White [1pick=1ctn] 1
1 1243352 (30061275- 40000000 ) Pad, Buff, 20 X 14, Red [1pick=1ctn] 1
1 1243353 (30061275- 40000000 ) Pad, Scb, 20 X 14, Blu [1pick=1ctn] 1
1 1243672 (30061275- 40000000 ) Pad, Surf Prep, 20x14 Maroon[1pick=1ctn] 1
1 1074740 (30061275- 40000000 ) Pad, Scb, 14 X 20, Green [1pick=1ctn] 1
1 1228000 (30061275- 40000000 ) Pad, Melamine, 14” X 20” [Case Of 5] 1
2 1217830 (30061275-40000000 ) Pad, Backer, 20 X 14 (Includes Hook & Loop Fastener) 1
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T300 / T300e (01-2019)

23



STANDARD PARTS

SCRUB HEAD GROUP, 43CM DISK, 3-LUG HUB

355549

(S/N 30061275 - 30066921)

Tennant T300 / T300e (01-2019)

24



STANDARD PARTS

SCRUB HEAD GROUP, 43CM DISK, 3-LUG HUB

Ref. Part No. Serial Number Description Qty.

v 1 1226976 (30071665- 40000000 ) Motor, Ele, 24vdc 0215rpm 650w, 17mm (T300 Model) 1

v 1 1228117 (30122075- 40000000 ) Motor, Ele, 24vdc 150rpm 0.68hp, 17mm (T300e Model) 1

v 1 1227368 (30061275-30071664 ) Motor, Ele, 24vdc 0200rpm 1.00hp, 17mm 1

(Replaced By Kit 9015159)
A 1045790 (30061275-40000000 ) Brush Kit, Replmt,Carbon 24vdc[1pk=1set](4Pc) 1
(For Sanrong Motor - Frame #56S)

A 2 1014328 (30061275- 40000000 ) Key, Sq, 05mm X 05mm, 25mml 1
3 08713 (30061275- 40000000 ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 1
4 01685 (30061275- 40000000 ) Washer, Flat, 0.38b 0.88d .08, Ss 2
5 222460 (30061275- 40000000 ) Sleeve, P/M, 0.32b 0.50d 0.5 [430ss] 1
6 1010560 (30061275- 40000000 ) Wheel, Bmpr, 80d X 25w, Non- Marking 1
7 1016005 (30061275- 40000000 ) Screw, Hex, M6 X 1.00 X 25, NI, Fl, Ss 4
8 01684 (30061275- 40000000 ) Washer, Flat, 0.27b 0.69d .05, Ss 4
9 1074344 (30061275- 40000000 ) Harness, Ele [Ring With .250m Tail] 1
10 1210807 (30061275- 40000000 ) Wire, Tie [W/.25” Fir Tree Clip] 1
11 9014145 (30061275- 40000000 ) Hose, Afmkt, Pe, .375id .500d, 05ft 1
12 1212324 (30061275- 40000000 ) Housing, Head, 43cm 1
13 1055019 (30061275- 40000000 ) Bumper, Head, 43cm, W/ Bristle Skirt, Im (T300 Model) 1
13 1055019 (30061275- APR2020 ) Bumper, Head, 43cm, W/ Bristle Skirt, Im (T300e Model) 1
14 1016399 (30061275- 40000000 ) Screw, Hex, M8 X 1.25 X 30, NI, Ss 1
15 1020341 (30061275- 40000000 ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 4
16 1223980 (30061275- 40000000 ) Plate Widt, Head, Weighted (T300 Model) 1
16 1229792 (30061275- 40000000 ) Plate, Widt, Head, Weighted (T300e Model) 1
17 1022549 (30061275- 40000000 ) Spacer, Shaft, 17.15b 30.0d 3.0l, Ss 1
18 1233282 (30066922- 40000000 ) Hub, Drive, 3 Lug [Machined] 1
18 1219855 (30061275- 30066921 ) Hub, Drive, 3lug, Alm- Nyl, 17mm[T2,T300] 1
19 1017218 (30061275- 40000000 ) Washer, Flat, 0.32b 1.00d .12, Ss 1
20 1020341 (30061275- 40000000 ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 1
21 1013188 (30061275- 40000000 ) Clip, Spring, Drive Hub, Release [T3] 1
22 1011201 (30061275-40000000 ) Plate, Drive Hub, Release Clip [T3] 1
23 01683 (30061275- 40000000 ) Washer, Flat, 10, Ss 2
24 07514 (30061275- 40000000 ) Washer, Lock, Int, 10, Ss 2
25 09200 (30061275- 40000000 ) Screw, Pan, Phl, M5 X 0.80 X 12, Ss 2
26 1221972 (30061275-30066921 ) Plug, Hole, Oval, Head, Hsng, Abs [T300] 1
27 1211242 (30066922- 40000000 ) Button, Plunger, Pad 1
28 1212785 (30066922- 40000000 ) Spring, Cmpr, .660d, .05wir, 1.75l, Ss 1
29 1211907 (30066922- 40000000 ) Pin, Stop, Short 1

V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T300 / T300e (03-2022)

25



STANDARD PARTS

SCRUB HEAD GROUP, 43CM DISK, MAGNETIC HUB

355294

(S/N 30061275 - 30066074)

Tennant T300 / T300e (01-2019)

26



STANDARD PARTS

SCRUB HEAD GROUP, 43CM DISK, MAGNETIC HUB

Ref. Part No. Serial Number Description Qty.
v 1 1226976 (30071665- 40000000 ) Motor, Ele, 24vdc 0215rpm 650w, 17mm (T300 Model) 1
v 1 1228117 (30122075- 40000000 ) Motor, Ele, 24vdc 150rpm 0.68hp, 17mm (T300e Model) 1
v 1 1227368 (30061275-30071664 ) Motor, Ele, 24vdc 0200rpm 1.00hp, 17mm 1
(Replaced By Kit 9015159)
A 1045790 (30061275-40000000 ) Brush Kit, Replmt,Carbon 24vdc[1pk=1set](4Pc) 1
(For Sanrong Motor - Frame #56S)
A 2 1014328 (30061275- 40000000 ) Key, Sq, 05mm X 05mm, 25mml 1
3 08713 (30061275- 40000000 ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 1
4 01685 (30061275- 40000000 ) Washer, Flat, 0.38b 0.88d .08, Ss 2
5 222460 (30061275- 40000000 ) Sleeve, P/M, 0.32b 0.50d 0.5 [430ss] 1
6 1010560 (30061275- 40000000 ) Wheel, Bmpr, 80d X 25w, Non- Marking 1
7 1016005 (30061275- 40000000 ) Screw, Hex, M6 X 1.00 X 25, NI, Fl, Ss 4
8 01684 (30061275- 40000000 ) Washer, Flat, 0.27b 0.69d .05, Ss 4
9 1074344 (30061275- 40000000 ) Harness, Ele [Ring With .250m Tail] 1
10 1210807 (30061275- 40000000 ) Wire, Tie [W/.25” Fir Tree Clip] 1
11 9014145 (30061275- 40000000 ) Hose, Afmkt, Pe, .375id .500d, 05ft 1
12 1212324 (30061275- 40000000 ) Housing, Head, 43cm 1
13 1055019 (30061275- 40000000 ) Bumper, Head, 43cm, W/ Bristle Skirt, Im (T300 Model) 1
13 1055019 (30061275- APR2020 ) Bumper, Head, 43cm, W/ Bristle Skirt, Im (T300e Model) 1
14 1016399 (30061275- 40000000 ) Screw, Hex, M8 X 1.25 X 30, NI, Ss 1
15 1211242 (30061275- 40000000 ) Button, Plunger, Pad 1
16 1212785 (30061275- 40000000 ) Spring, Cmpr, .660d, .05wir, 1.75l, Ss 1
17 1211256 (30061275- 40000000 ) Pin, Stop, Long 1
18 1020341 (30061275- 40000000 ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 4
19 1223980 (30061275- 40000000 ) Plate Widt, Head, Weighted (T300 Model) 1
19 1229792 (30061275- 40000000 ) Plate, Widt, Head, Weighted (T300e Model) 1
20 1022549 (30061275- 40000000 ) Spacer, Shaft, 17.15b 30.0d 3.0l, Ss 1
21 1212312 (30061275- 30066074 ) Hub, Drive, Magnetic [Machined] (Replaced By 9015184) 1
22 1205043 (30061275- 30066074 ) Ring, Hub, Magnetic 1
23 1017218 (30061275- 40000000 ) Washer, Flat, 0.32b 1.00d .12, Ss 1
24 1020341 (30061275- 40000000 ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 1
25 630114 (30061275- 30066074 ) Screw, Flt, Phl, M4 X 0.70 X 8, 4.8 3
v 9015184 (30066075- 40000000 ) Hub Kit, Drive, Magnetic [T300] 1
A 26 1227654 (30066075- 40000000 ) Hub, Drive, Magnetic [Machined] 1
A 27 33932 (30066075- 40000000 ) Nut, Hex, Lock, M4 X 0.70, NI, Ss 3
A 28 1205043 (30061275- 40000000 ) Ring, Hub, Magnetic 1
A 29 1227670 (30066075- 40000000 ) Screw, FIt, Soc, M4 X 0.70 X 14,18- 8, Ss 3
vV ASSEMBLY
A INCLUDED IN ASSEMBLY
Tennant T300 / T300e (03-2022) 27



STANDARD PARTS

SCRUB HEAD GROUP, 50CM DISK, 3-LUG HUB

355550

(S/N 30061275 - 30066921)

Tennant T300 / T300e (01-2019)

28



STANDARD PARTS

SCRUB HEAD GROUP, 50CM DISK, 3-LUG HUB

Ref. Part No. Serial Number Description Qty.
v 1 1226976 (30071665- 40000000 ) Motor, Ele, 24vdc 0215rpm 650w, 17mm (T300 Model) 1
v 1 1228117 (30122075- 40000000 ) Motor, Ele, 24vdc 150rpm 0.68hp, 17mm (T300e Model) 1
v 1 1227368 (30061275-30071664 ) Motor, Ele, 24vdc 0200rpm 1.00hp, 17mm 1
(T300 & T300e Models) (Replaced By Kit 9015159)
v 1228117 (30071664- 40000000 ) Motor, Ele, 24vdc 150rpm 0.68hp, 17mm 1
v 1 1222495 (30061275- 30076603 ) Motor, Ele, 24vdc 150rpm 0.68hp, 17mm 1
(T300e Model Only) (Replaced By Kit 9015198)
A 1045790 (30061275-40000000 ) Brush Kit, Replmt,Carbon 24vdc[1pk=1set](4Pc) 1
(For Sanrong Motor - Frame #56S)
A 2 1014328 (30061275- 40000000 ) Key, Sg, 05mm X 05mm, 25mml 1
3 08713 (30061275- 40000000 ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 1
4 01685 (30061275- 40000000 ) Washer, Flat, 0.38b 0.88d .08, Ss 2
5 222460 (30061275- 40000000 ) Sleeve, P/M, 0.32b 0.50d 0.5 [430ss] 1
6 1010560 (30061275- 40000000 ) Wheel, Bmpr, 80d X 25w, Non- Marking 1
7 1016005 (30061275- 40000000 ) Screw, Hex, M6 X 1.00 X 25, NI, Fl, Ss 4
8 01684 (30061275- 40000000 ) Washer, Flat, 0.27b 0.69d .05, Ss 4
9 1074344 (30061275- 40000000 ) Harness, Ele [Ring With .250m Tail] 1
10 1210807 (30061275- 40000000 ) Wire, Tie [W/.25” Fir Tree Clip] 1
11 9014145 (30061275- 40000000 ) Hose, Afmkt, Pe, .375id .500d, 05ft 1
12 1208041 (30061275- 40000000 ) Housing, Head, 50cm 1
13 1055025 (30061275- 40000000 ) Bumper, Head, 50cm, W/ Bristle Skirt, Im (T300 Model) 1
13 1055019 (30061275- APR2020 ) Bumper, Head, 43cm, W/ Bristle Skirt, Im (T300e Model) 1
14 1016399 (30061275- 40000000 ) Screw, Hex, M8 X 1.25 X 30, NI, Ss 1
15 1020341 (30061275- 40000000 ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 4
16 1223980 (30061275- 40000000 ) Plate Widt, Head, Weighted (T300 Model) 1
16 1229792 (30061275- 40000000 ) Plate, Widt, Head, Weighted (T300e Model) 1
17 1022549 (30061275- 40000000 ) Spacer, Shaft, 17.15b 30.0d 3.0l, Ss 1
18 1233282 (30066922- 40000000 ) Hub, Drive, 3 Lug [Machined] 1
18 1219855 (30061275- 30066921 ) Hub, Drive, 3lug, Alm- Nyl, 17mm[T2,T300] 1
19 1017218 (30061275- 40000000 ) Washer, Flat, 0.32b 1.00d .12, Ss 1
20 1020341 (30061275- 40000000 ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 1
21 1013188 (30061275- 40000000 ) Clip, Spring, Drive Hub, Release [T3] 1
22 1011201 (30061275- 40000000 ) Plate, Drive Hub, Release Clip [T3] 1
23 01683 (30061275- 40000000 ) Washer, Flat, 10, Ss 2
24 07514 (30061275- 40000000 ) Washer, Lock, Int, 10, Ss 2
25 09200 (30061275- 40000000 ) Screw, Pan, Phl, M5 X 0.80 X 12, Ss 2
26 1221972 (30061275-30066921 ) Plug, Hole, Oval, Head, Hsng, Abs [T300] 1
27 1211242 (30066922- 40000000 ) Button, Plunger, Pad 1
28 1212785 (30066922- 40000000 ) Spring, Cmpr, .660d, .05wir, 1.75l, Ss 1
29 1211907 (30066922- 40000000 ) Pin, Stop, Short 1
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T300 / T300e (03-2022)

29



STANDARD PARTS

SCRUB HEAD GROUP, 50CM DISK, MAGNETIC HUB

355295

(S/N 30061275 - 30066074)

30 Tennant T300 / T300e (01-2019)



STANDARD PARTS

SCRUB HEAD GROUP, 50CM DISK, MAGNETIC HUB

Ref. Part No. Serial Number Description Qty.
v 1 1226976 (30071665- 40000000 ) Motor, Ele, 24vdc 0215rpm 650w, 17mm (T300 Model) 1
v 1 1228117 (30122075- 40000000 ) Motor, Ele, 24vdc 150rpm 0.68hp, 17mm (T300e Model) 1
v 1 1227368 (30061275-30071664 ) Motor, Ele, 24vdc 0200rpm 1.00hp, 17mm 1
(T300 & T300e Models) (Replaced By Kit 9015159)
v 1 1228117 (30071664- 40000000 ) Motor, Ele, 24vdc 150rpm 0.68hp, 17mm 1

v 1 1222495

(30061275- 30076603

Motor, Ele, 24vdc 150rpm 0.68hp, 17mm
(T300e Model Only) (Replaced By Kit 9015198)

—

A 1045790 (30061275-40000000 ) Brush Kit, Replmt,Carbon 24vdc[1pk=1set](4Pc) 1
(For Sanrong Motor - Frame #56S)
A 2 1014328 (30061275- 40000000 ) Key, Sg, 05mm X 05mm, 25mml 1
3 08713 (30061275- 40000000 ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 1
4 01685 (30061275- 40000000 ) Washer, Flat, 0.38b 0.88d .08, Ss 2
5 222460 (30061275- 40000000 ) Sleeve, P/M, 0.32b 0.50d 0.5l [430ss] 1
6 1010560 (30061275- 40000000 ) Wheel, Bmpr, 80d X 25w, Non- Marking 1
7 1016005 (30061275- 40000000 ) Screw, Hex, M6 X 1.00 X 25, NI, FI, Ss 4
8 01684 (30061275- 40000000 ) Washer, Flat, 0.27b 0.69d .05, Ss 4
9 1074344 (30061275- 40000000 ) Harness, Ele [Ring With .250m Tail] 1
10 1210807 (30061275- 40000000 ) Wire, Tie [W/.25” Fir Tree Clip] 1
11 9014145 (30061275- 40000000 ) Hose, Afmkt, Pe, .375id .500d, 05ft 1
12 1208041 (30061275- 40000000 ) Housing, Head, 50cm 1
13 1055025 (30061275- 40000000 ) Bumper, Head, 50cm, W/ Bristle Skirt, Im (T300 Model) 1
13 1055019 (30061275- APR2020 ) Bumper, Head, 43cm, W/ Bristle Skirt, Im (T300e Model) 1
14 1016399 (30061275- 40000000 ) Screw, Hex, M8 X 1.25 X 30, NI, Ss 1
15 1211242 (30061275- 40000000 ) Button, Plunger, Pad 1
16 1212785 (30061275- 40000000 ) Spring, Cmpr, .660d, .05wir, 1.75I, Ss 1
17 1211256 (30061275- 40000000 ) Pin, Stop, Long 1
18 1020341 (30061275- 40000000 ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 4
19 1223980 (30061275- 40000000 ) Plate WIdt, Head, Weighted (T300 Model) 1
19 1229792 (30061275- 40000000 ) Plate, WIdt, Head, Weighted (T300e Model) 1
20 1022549 (30061275- 40000000 ) Spacer, Shaft, 17.15b 30.0d 3.0l, Ss 1
21 1212312 (30061275- 30066074 ) Hub, Drive, Magnetic [Machined] (Replaced By 9015184) 1
22 1205043 (30061275- 30066074 ) Ring, Hub, Magnetic 1
23 1017218 (30061275- 40000000 ) Washer, Flat, 0.32b 1.00d .12, Ss 1
24 1020341 (30061275- 40000000 ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 1
25 630114 (30061275- 30066074 ) Screw, Flt, Phl, M4 X 0.70 X 8, 4.8 3
v 9015184 (30066075- 40000000 ) Hub Kit, Drive, Magnetic [T300] 1
A 26 1227654 (30066075- 40000000 ) Hub, Drive, Magnetic [Machined] 1
A 27 33932 (30066075- 40000000 ) Nut, Hex, Lock, M4 X 0.70, NI, Ss 3
A 28 1205043 (30061275- 40000000 ) Ring, Hub, Magnetic 1
A 29 1227670 (30066075- 40000000 ) Screw, Flt, Soc, M4 X 0.70 X 14,18- 8, Ss 3
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T300 / T300e (03-2022)

31



STANDARD PARTS

SCRUB HEAD GROUP, 60CM DUAL DISK, 3-LUG HUB

12

18

\

tvO,(
N\

¢
@
Ry~ /A/A/
A ‘\! " «,
i Y ,,. >/
) \\, N

1

l9\17

- 3

—9

nt T300 / T300e (05-2018)

Tennal

32



STANDARD PARTS

SCRUB HEAD GROUP, 60CM DUAL DISK, 3-LUG HUB

Ref. Part No. Serial Number Description Qty.
v 1 1227280 (30078279- 40000000 ) Motor, 24vdc, 2000rpm, 7/8hp 1
A 1059370 (30061275- 40000000 ) Brush, Motor, Repimt [Bag Of 4) 1
A 2 1217769 (30061275-40000000 ) Key, Sq, 04mm X 04mm, 15mml 1
v 1 1210212 (30061275- 30078278 ) Motor, 24vdc, 2000rpm, 7/8hp, Us 1
(Replaced By 9015160)
A 1059370 (30061275- 40000000 ) Brush, Motor, Repimt [Bag Of 4) 1
A 2 1217769 (30061275-40000000 ) Key, Sq, 04mm X 04mm, 15mmi 1
3 09011 (30061275- 40000000 ) Screw, Hex, M8 X 1.25 X 30, Ss 1
4 01685 (30061275- 40000000 ) Washer, Flat, 0.38b 0.88d .08, Ss 1
5 222460 (30061275- 40000000 ) Sleeve, P/M, 0.32b 0.50d 0.5l [430ss] 1
6 1010560 (30061275- 40000000 ) Wheel, Bmpr, 80d X 25w, Non- Marking 1
7 1020341 (30061275- 40000000 ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 2
8 1211506 (30061275- 40000000 ) Bracket, Rir, Wall, Scb Head 1
9 08713 (30061275- 40000000 ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 1
10 1221972 (30061275-40000000 ) Plug, Hole, Oval, Head, Hsng, Abs [T300] 2
11 1210807 (30061275- 40000000 ) Wire, Tie [W/.25” Fir Tree Clip] 2
12 130773 (30061275- 40000000 ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 2
13 1228898 (30061275- 40000000 ) Fitting, Plstc, Str, Qm08/Bm08,[Ch] 1
14 607776 (30061275- 40000000 ) Clamp, Hose, Wir, .73 - .77, Silver 1
15 1216084 (30061275- 40000000 ) Manifold, Distribution, Water, 60dd [Vw] 1
16 1217752 (30061275- 40000000 ) Bracket, Belt Guide 1
17 1034731 (30061275- 40000000 ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 10
18 1211027 (30061275-40000000 ) Housing, Head, 60cm [Machined] 1
19 1216346 (30061275- 40000000 ) Bracket Widt, Guard, Splash, 60cm 1
20 9011849 (30061275- 40000000 ) Bumper, Head, 60cm, Bristle Skirt 1
vV ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T300 / T300e (01-2019)

33



STANDARD PARTS

SCRUB HEAD GROUP, 60CM DUAL DISK, 3-LUG HUB - CONT’D

355335

Tennant T300 / T300e (05-2018)

34



STANDARD PARTS

SCRUB HEAD GROUP, 60CM DUAL DISK, 3-LUG HUB - CONT’D

Ref. Part No. Serial Number Description Qty.
1 41517 (30061275- 40000000 ) Nut, Hex, Lock, M14 X 2.00, NI 2
2 1022549 (30061275- 40000000 ) Spacer, Shaft, 17.15b 30.0d 3.0l, Ss 4
3 1214206 (30061275- 40000000 ) Shaft Widt, Mtg, Pulley 2
4 1211187 (30061275- 40000000 ) Bearing, Ball, 0.67b 1.57d 0.47w [6203] 7
5 1011041 (30061275- 40000000 ) Tube, 0.69id 0.870d 00.8I, Stl, PI 2
6 1055305 (30061275- 40000000 ) Belt, Drive, 6pj, Ej139 [T3] 1
7 1213927 (30061275- 40000000 ) Sheave, 06grv, 1.25pd 0.54b, Ss [Keyed] 1
8 1034731 (30061275- 40000000 ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 1
9 223198 (30061275- 40000000 ) Screw, Hex, M5 X 0.80 X 10, Fmg 8
10 1011201 (30061275- 40000000 ) Plate, Drive Hub, Release Clip [T3] 2
11 1013188 (30061275- 40000000 ) Clip, Spring, Drive Hub, Release [T3] 2
12 1013592 (30061275- 40000000 ) Plate, Drive Hub, Release Stop [T3 Dd] 2
13 019680127 (30061275-40000000 ) Washer, Flat, 6.2mm Id X 22.0mm Od X 1.9 1
14 41517 (30061275- 40000000 ) Nut, Hex, Lock, M14 X 2.00, NI 2
15 1059205 (30061275- 40000000 ) Hub, Drive, 3lug, Alm, 2disk, Flt 1
16 1011008 (30061275- 40000000 ) Spacer, Brg, Idler 3
17 1058514 (30061275- 40000000 ) Pulley, Idler, 55d X 21w[60cm Dual Disk] 3
18 1013884 (30061275- 40000000 ) Ring, Retaining, Int, 40mm, Ss 3
19 1211624 (30061275- 40000000 ) Stud, M8 X 1.25, Dbl End W/Hex, Ss 3
20 1059206 (30061275- 40000000 ) Hub, Drive, 3lug, Alm, 2disk, 6grv 1

Tennant T300/ T300e (01-2017)

35



STANDARD PARTS

SCRUB HEAD GROUP, 60CM DUAL DISK, MAGNETIC HUB

355296

36 Tennant T300 / T300e (05- 2018)



STANDARD PARTS

SCRUB HEAD GROUP, 60CM DUAL DISK, MAGNETIC HUB

Ref. Part No. Serial Number Description Qty.

v 1 1227280 (30078279- 40000000 ) Motor, 24vdc, 2000rpm, 7/8hp 1

A 1059370 (30061275- 40000000 ) Brush, Motor, Repimt [Bag Of 4) 1

A 2 1217769 (30061275-40000000 ) Key, Sq, 04mm X 04mm, 15mml 1

v 1 1210212 (30061275- 30078278 ) Motor, 24vdc, 2000rpm, 7/8hp, Us 1

(Replaced By 9015160)

A 1059370 (30061275- 40000000 ) Brush, Motor, Repimt [Bag Of 4) 1

A 2 1217769 (30061275-40000000 ) Key, Sq, 04mm X 04mm, 15mmi 1
3 09011 (30061275- 40000000 ) Screw, Hex, M8 X 1.25 X 30, Ss 1
4 01685 (30061275- 40000000 ) Washer, Flat, 0.38b 0.88d .08, Ss 1
5 222460 (30061275- 40000000 ) Sleeve, P/M, 0.32b 0.50d 0.5 [430ss] 1
6 1010560 (30061275- 40000000 ) Wheel, Bmpr, 80d X 25w, Non- Marking 1
7 1020341 (30061275- 40000000 ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 2
8 1211506 (30061275- 40000000 ) Bracket, Rir, Wall, Scb Head 1
9 08713 (30061275- 40000000 ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 1
10 1210807 (30061275- 40000000 ) Wire, Tie [W/.25” Fir Tree Clip] 2
11 130773 (30061275- 40000000 ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 2
12 1228898 (30061275-40000000 ) Fitting, Plstc, Str, Qm08/Bm08,[Ch] 1
13 607776 (30061275- 40000000 ) Clamp, Hose, Wir, .73 - .77, Silver 1
14 1216084 (30061275- 40000000 ) Manifold, Distribution, Water, 60dd [Vw] 1
15 1217752 (30061275- 40000000 ) Bracket, Belt Guide 1
16 1034731 (30061275- 40000000 ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 10
17 1211027 (30061275-40000000 ) Housing, Head, 60cm [Machined] 1
18 1216346 (30061275- 40000000 ) Bracket Widt, Guard, Splash, 60cm 1
19 9011849 (30061275- 40000000 ) Bumper, Head, 60cm, Bristle Skirt 1
20 1211907 (30061275- 40000000 ) Pin, Stop, Short 2
21 1212785 (30061275- 40000000 ) Spring, Cmpr, .660d, .05wir, 1.75l, Ss 2
22 1211242 (30061275- 40000000 ) Button, Plunger, Pad 2

vV ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T300 / T300e (01-2019) 37



STANDARD PARTS

SCRUB HEAD GROUP, 60CM DUAL DISK, MAGNETIC HUB - CONT’D

355336

Tennant T300 / T300e (05-2018)

38



STANDARD PARTS

SCRUB HEAD GROUP, 60CM DUAL DISK, MAGNETIC HUB - CONT’D

Ref. Part No. Serial Number Description Qty.
1 41517 (30061275- 40000000 ) Nut, Hex, Lock, M14 X 2.00, NI 2
2 1022549 (30061275- 40000000 ) Spacer, Shaft, 17.15b 30.0d 3.0l, Ss 4
3 1214206 (30061275- 40000000 ) Shaft Widt, Mtg, Pulley 2
4 1211187 (30061275- 40000000 ) Bearing, Ball, 0.67b 1.57d 0.47w [6203] 7
5 1011041 (30061275- 40000000 ) Tube, 0.69id 0.870d 00.8I, Stl, PI 2
6 1055305 (30061275- 40000000 ) Belt, Drive, 6pj, Ej139 [T3] 1
7 1213927 (30061275- 40000000 ) Sheave, 06grv, 1.25pd 0.54b, Ss [Keyed] 1
8 1034731 (30061275- 40000000 ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 1
9 1210504 (30061275- 40000000 ) Hub, Drive, Magnetic, Flat, 60cm Dd 1
10 1205043 (30061275- 40000000 ) Ring, Hub, Magnetic 2
11 630114 (30061275- 40000000 ) Screw, Flt, Phl, M4 X 0.70 X 8, 4.8 6
12 019680127 (30061275-40000000 ) Washer, Flat, 6.2mm Id X 22.0mm Od X 1.9 1
13 41517 (30061275- 40000000 ) Nut, Hex, Lock, M14 X 2.00, NI 2
14 1011008 (30061275- 40000000 ) Spacer, Brg, Idler 3
15 1058514 (30061275- 40000000 ) Pulley, Idler, 55d X 21w[60cm Dual Disk] 3
16 1013884 (30061275- 40000000 ) Ring, Retaining, Int, 40mm, Ss 3
17 1211624 (30061275- 40000000 ) Stud, M8 X 1.25, Dbl End W/Hex, Ss 3
18 1210503 (30061275- 40000000 ) Hub, Drive, Magnetic, Grooved, 60cm Dd 1

Tennant T300/ T300e (01-2017)

39



STANDARD PARTS

SCRUB HEAD GROUP, 50CM CYLINDRICAL

355297

40

Tennant T300/ T300e (01-2017)



STANDARD PARTS

R Part No.

(]
b

SCRUB HEAD GROUP, 50CM CYLINDRICAL

Serial Number

Description

1212265
630477
1216647
391179
1215675

(30061275- 40000000
30061275- 40000000
30061275- 40000000
30061275- 40000000
30061275- 40000000

Housing, Brush, Dbl 50cm [Machined]
Wheel, Pyu, 02.0d 0.38w, Gray

Pin, Cotter, Hair, 0.38d .054 Wir

Pin, Clevis, 0.37d X 2.62|

Skid, Brush Housing

1205799
1213708
1020341
1229147
1014986

30061275- 40000000
30061275- 40000000
30061275- 40000000
30061275- 40000000
30061275- 40000000

Screw, Btn, M5 X 0.8 X 16, 8.8, NI, Torx
Bracket, Tray, Debris

Screw, Hex, M8 X 1.25 X 20, Ss, Sems
Fitting, Plstc, Str, Qf06/Qm08, [Ch]
Hose, Afmkt, Pvc, Clr, 0.25id, 02ft

1229146
1229085
130773
1229144
160827

30061275- 40000000
30061275- 40000000

30061275- 40000000
30061275- 40000000

Fitting, Plstc, E90, Qf06/QmO06, [Ch]
Fitting, Plstc, Tee, Qf06/Qf06/Qf06,[Ch]
Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D
Fitting, Plstc, Str, Qf04/Qm06, [Ch]
Hose, Pvc, Clr, 0.12id 0.250d 010.5I

1229145
1219486
1034731
1213706
1213707

30061275- 40000000
30061275- 40000000
30061275- 40000000
30061275- 40000000
30061275- 40000000

Fitting, Plstc, E90, Qfo4/QmO04, [Ch]
Panel Widt, Brush

Screw, Hex, M6 X 1.00 X 16, Sems, Ss
Tray, Debris, 500mm [Im]

Bracket, Tray, Debris

NN N R IR R R NI e

1210202
1217769
22 1059370
23 49548

> > b J

V ASSEMBLY
A INCLUDED IN ASSEMBLY

30061275- 40000000
30061275- 40000000
30061275- 40000000

(
(
(
(
(
(
(
(
(
E
(30061275- 40000000
(
(
(
(
(
(
(
(
E
(30061275- 40000000

~— e e e e [ e e e e e S e - S e S S S

Motor, Ele, 24vdc [Vw Cyl]

Key, Sq, 04mm X 04mm, 15mml
Brush, Motor, Replmt [Bag Of 4)
Connector, Anderson, 050a, Red

_L_L_L_L_L_LO)_LN_LN_';_L_L_L_L\]_L\'NNNL_L‘%

Tennant T300/ T300e (01-2017)

41



STANDARD PARTS

SCRUB HEAD GROUP, 50CM CYLINDRICAL - CONT’D

355298

42 Tennant T300 / T300e (01-2017)



STANDARD PARTS

SCRUB HEAD GROUP, 50CM CYLINDRICAL - CONT’D

Ref. Part No. Serial Number Description Qty.
1 1205799 (30061275- 40000000 ) Screw, Btn, M5 X 0.8 X 16, 8.8, NI, Torx 2
2 1216689 (30061275- 40000000 ) Cover, Skirt, Cyl Door 1
3 1215666 (30061275- 40000000 ) Skirt, Side, Cyl, Floating 1
v 4 9014168 (30061275- 40000000 ) Door Assy, Brush 1
A 5 1215581 (30061275- 40000000 ) Cap, Screw 1
A 6 1062149 (30061275- 40000000 ) Knob, Rnd, 0.58d 0.50l, .25- 20x.501 Stud 1
A 7 1034731 (30061275- 40000000 ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 2
A 8 1212250 (30061275- 40000000 ) Door, Brush [Machined] 1
A 9 1030682 (30061275- 40000000 ) Shaft, Idler Plug 2
A 10 1030680 (30061275- 40000000 ) Hub, Idler, Brush 2
A 11 1220596 (30061275- 40000000 ) Seal, Org, .139 X .859 Id, 212 2
A 12 01543 (30061275- 40000000 ) Ring, Retaining, Ext, 0.39d, Basic 2
13 1210116 (30061275- 40000000 ) Sheave, Motor, 07grv 1.3pd 0.50b [P]] 1
14 1034731 (30061275- 40000000 ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 1
v 15 9014167 (30061275-40000000 ) Brkt Assy, Motor, Sgl Mount (Also includes Hubs, 1
Bearings and Seals - Not Available Separately)
A 16 1057476 (30061275- 40000000 ) Screw, Soc, M8 X 1.25 X 55, Ss 2
A 17 1057482 (30061275- 40000000 ) Washer, Flat, 0.33b 0.57d 0.06, Ss 2
A 18 1210204 (30061275- 40000000 ) Sheave, Drive, Grvd 07grv, 2.0pd 0.67b [ 1
A 19 41186 (30061275- 40000000 ) Washer, Flat, Belleville, .31 2
A 20 08713 (30061275- 40000000 ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
A 21 1210232 (30061275-40000000 ) Sheave, Drive, Smooth 2.0pd 0.67b 1
A 22 1210233 (30061275- 40000000 ) Sheave, Idler, 07grv 1.2pd 0.87b [Pj] 1
A 23 1216289 (30061275- 40000000 ) Spacer, Pulley, 2cyl, Pm [Vw] 1
A 24 1027651 (30061275- 40000000 ) Bearing, Ball, 8mmb X 22mmd X 7mmw 2
A 25 1016399 (30061275- 40000000 ) Screw, Hex, M8 X 1.25 X 30, NI, Ss 1
AV 9014166 (30061275- 40000000 ) Kit, Belt, Motor (Includes Installation Tool) 1
AA 26 1209587 (30061275- 40000000 ) Belt, Motor [Vw Single Motor] 1
AA 27 1213132 (30061275- 40000000 ) Tool, Installation, Belt 1
28 1209594 (30061275- 40000000 ) Cover, Belt 1
29 1205799 (30061275- 40000000 ) Screw, Btn, M5 X 0.8 X 16, 8.8, NI, Torx 5
30 1215666 (30061275- 40000000 ) Skirt, Side, Cyl, Floating 1
31 1216728 (30061275- 40000000 ) Cover, Skirt, Cyl Head 1
32 019680127 (30061275-40000000 ) Washer, Flat, 6.2mm Id X 22.0mm Od X 1.9 1
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T300 / T300e (03-2022)

43



STANDARD PARTS

SCRUB HEAD GROUP, 50CM ORBITAL

355293

44

Tennant T300 / T300e (11-2019)



STANDARD PARTS

SCRUB HEAD GROUP, 50CM ORBITAL

Ref. Part No. Serial Number Description Qty.
v 1 1226909 (o0oooxxxx- 40000000 ) Motor, Ele, 24vdc, 2200rpm, .6hp, 22mm 1
A 1059370 (30061275- 40000000 ) Brush, Motor, Repimt [Bag Of 4) 1
A 2 1014328 (30061275- 40000000 ) Key, Sg, 05mm X 05mm, 25mml 1
v 1 1212669 (30061275- xxxxxxxx )  Motor, Ele, 24vdc, 2200rpm, .6hp, 22mm 1
(Replaced By 9015162)
A 1059370 (30061275- 40000000 ) Brush, Motor, Repimt [Bag Of 4) 1
A 2 1014328 (30061275- 40000000 ) Key, Sg, 05mm X 05mm, 25mml 1
3 1020341 (30061275- 40000000 ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 6
4 1209745 (30061275- 40000000 ) Plate, Mtg, Head [50cm Orb] 1
5 1212543 (30061275- 40000000 ) Isolator, Neoprene, 1.25” X 1.25”, M8 10
6 08713 (30061275- 40000000 ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 6
7 01685 (30061275- 40000000 ) Washer, Flat, 0.38b 0.88d .08, Ss 8
8 1212527 (30061275- 40000000 ) Deck Widt, Scrbr [Volga Wet] 1
9 1034731 (30061275- 40000000 ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 4
10 08713 (30061275- 40000000 ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 6
11 9014175 (30061275- 40000000 ) Kit, Eccentric Assy, [T300] (See Breakdowns) 1
12 1014918 (30061275- 40000000 ) Wheel, 03.0d 0.88w 0.31b, W/ Bshg, Rbr 2
13 1210221 (30061275- 40000000 ) Washer, Wave, .515b, .875d, .013, Ss 2
14 222505 (30061275- 40000000 ) Screw, Hex, M8 X 1.25 X 45, Ss 2
15 1212468 (30061275- 40000000 ) Manifold, Distribution, Water, Orb [Vw] 1
16 1228898 (30061275-40000000 ) Fitting, Plstc, Str, Qm08/Bm08,[Ch] 1
17 607776 (30061275- 40000000 ) Clamp, Hose, Wir, .73 - .77, Silver 1
v 18 9014189 (30061275- 40000000 ) Kit, Afmkt, Pad Driver [T300] 1
A 19 1212615 (30061275- 40000000 ) Face, Pad Driver [Volga Wet] 1
20 09739 (30061275- 40000000 ) Nut, Hex, Lock, M5 X 0.80, NI, Ss 5
21 01683 (30061275- 40000000 ) Washer, Flat, 10, Ss 5
22 140916 (30061275- 40000000 ) Clamp, Cable, Nyl, 0.62d, Nat 5
23 1218926 (30061275- 40000000 ) Screw, Flt, Soc, M8 X 1.25 X 14, Ss 4
24 1074344 (30061275-40000000 ) Harness, Ele [Ring With .250m Tail] 1
vV ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T300 / T300e (01-2019)

45



STANDARD PARTS

RECOVERY TANK GROUP (T300e MODEL)

Tennant T300 / T300e (03-2017)

46



STANDARD PARTS

RECOVERY TANK GROUP (T300e MODEL)

Ref. Part No. Serial Number Description Qty.
v 1 9014674 (30061275- 40000000 ) Kit, Cover, Recvy, Ci [Exp] 1
A 2 1210472 (30061275- 40000000 ) Seal, Afmkt, Bulb, 0.50d .13grip, 05ft 1
3 9015937 (30061275- 40000000 ) Tank Kit, Recvy W/Labels, Ci [T300¢€] 1
4 1018155 (30061275- 40000000 ) Screw, Pan, Phl, M5 X 0.80 X 16, Tcut,Ss 2
5 01684 (30061275- 40000000 ) Washer, Flat, 0.27b 0.69d .05, Ss 7
6 1212553 (30061275- 40000000 ) Strap, Retaining, Cover, 125.0l 2
v 7 1219312 (30061275- 40000000 ) Fan, Vacuum, 5.7d, 024vdc, 2 Stage 1
A 372883 (30061275- 40000000 ) Vr, Brush Kit, Motor, Ele (1 Pkg = 2 Pcs) 1
8 1229350 (30061275- 40000000 ) Gasket .79,02.63id,05.750d,Adh.Epdm 1
9 1062016 (30061275- 40000000 ) Isolator, Vib, .75d 3
10 11329 (30061275- 40000000 ) Screw, Hex, M6 X 1.00 X 16, NI, Ss 5
11 1207368 (30061275- 40000000 ) Mount, Vacfan, 5.7/6.6 1
12 1209466 (30061275- 40000000 ) Hinge, 6mm Pin 2.5 73.5mmw 60.0mml, Bent 2
13 1034731 (30061275- 40000000 ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 8
14 1210807 (30061275- 40000000 ) Wire, Tie [W/.25” Fir Tree Clip] 1
15 1229825 (30061275- 40000000 ) Plate, Hinge, Doubler 1
V ASSEMBLY
A INCLUDED IN ASSEMBLY
Tennant T300 / T300e (03-2017) 47



STANDARD PARTS

RECOVERY TANK GROUP (T300 MODEL)

Tennant T300 / T300e (01-2019)

48



STANDARD PARTS

RECOVERY TANK GROUP (T300 MODEL)

Ref. Part No. Serial Number Description Qty.
v 1 9014674 (30061275- 40000000 ) Kit, Cover, Recvy, Ci [Exp] 1
v 1 9014683 (30061275- 40000000 ) Kit, Cover, Recvy, Ci [Jp] 1
A 2 1210472 (30061275- 40000000 ) Seal, Afmkt, Bulb, 0.50d .13grip, 05ft 1
3 08712 (30061275- 40000000 ) Nut, Hex, Lock, M6 X 1.00, NI, Ss 2
4 01684 (30061275- 40000000 ) Washer, Flat, 0.27b 0.69d .05, Ss 8
5 1231213 (30061275- 40000000 ) Washer, Flat, 0.39b 1.00d .02, Ss 2
6 1219440 (30061275- 40000000 ) Hinge, Goose Neck 2
7 80491 (30061275- 40000000 ) Sleeve, P/M, 0.25b 0.38d 0.2 [430ss] 2
8 07514 (30061275- 40000000 ) Washer, Lock, Int, 10, Ss 4
9 1018155 (30061275- 40000000 ) Screw, Pan, Phl, M5 X 0.80 X 16, Tcut,Ss 4
10 1034731 (30061275- 40000000 ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 4
11 1219473 (30061275- 40000000 ) Hinge, Mount, Widt 2
12 9014150 (30061275- 40000000 ) Kit, Tank, Recvy, W/Labels [T300] 1
v 13 1226905 (30071042- 40000000 ) Fan, Vacuum, 6.6d, 024vdc, 2 Stage 1
A 1206774 (30061275- 40000000 ) Vr, Brush Kit, Motor, Fan (1 Pkg = 2 Pcs) 1
A 14 1052126 (30071042- 40000000 ) Inductor, 12.7mmid [156 Imp At 25mhz] 1
v 13 1202880 (30061275-30071041 ) Fan, Vacuum, 6.6d, 024vdc, 2 Stage 1
(Replaced by 1226905)
A 1206774 (30061275- 40000000 ) Vr, Brush Kit, Motor, Fan (1 Pkg = 2 Pcs) 1
15 1062016 (30061275- 40000000 ) Isolator, Vib, .75d 3
16 01684 (30061275- 40000000 ) Washer, Flat, 0.27b 0.69d .05, Ss 3
17 1207368 (30061275- 40000000 ) Mount, Vacfan, 5.7/6.6 1
18 1209342 (30061275- 40000000 ) Cover, Inlet, Vac, Vented (Sound Kit Option) 1
19 1043573 (30061275- 40000000 ) Screw, #10- 14 X 0.675, Spl[Shcs,Selftap] 4
(Sound Kit Option)
20 1209466 (30061275- 40000000 ) Hinge, 6mm Pin 2.5 73.5mmw 60.0mml, Bent 2
21 1034731 (30061275- 40000000 ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 8
22 130773 (30061275- 40000000 ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 2
23 1068577 (30061275- 40000000 ) Muffler, Exhaust, Vacfan, 150mml [T2/T3] 1
24 1210807 (30061275- 40000000 ) Wire, Tie [W/.25” Fir Tree Clip] 1
25 130773 (30061275- 40000000 ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 1
26 11329 (30061275- 40000000 ) Screw, Hex, M6 X 1.00 X 16, NI, Ss 3
27 1220553 (30061275- 40000000 ) Plate, Hinge, Doubler 1
28 100038 (30061275- 40000000 ) Gasket, .50, 02.63id 05.750d, Adh [Epdm] 1
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T300 / T300e (01-2019)

49



STANDARD PARTS

RECOVERY TANK FILTER AND HOSE GROUP, STANDARD SCREW CAP

355535

18

50 Tennant T300/ T300e (11-2019)



STANDARD PARTS

RECOVERY TANK FILTER AND HOSE GROUP, STANDARD SCREW CAP

Ref. Part No. Serial Number Description Qty.
1 11329 (30061275- 40000000 ) Screw, Hex, M6 X 1.00 X 16, NI, Ss 4
2 1011777 (30061275- 40000000 ) Mount, Float, Mold 1
3 630052 (30061275- 40000000 ) Float Shut- Off (2)Ball 1.75d 1
4 1013628 (30061275- 40000000 ) Gasket, Mtg, Float, .125th, Neo, Adh 1
v 5 9014872 (30061275- 40000000 ) Kit, Deflector, Tray, Debris, Cl, [T300] 1
A 6 1225187 (30061275- 40000000 ) Seal, Rbr, Clsd, 12.7™", 24.0Id, 40.00d 1
A 7 1224899 (30061275- 40000000 ) Deflector, Tray, Debris 1
A 8 1207357 (30061275- 40000000 ) Tray, Debris, Tank, Recvy [T300] 1
A 9 1229891 (30061275- 40000000 ) Strap, Retaining, Deflector 1
A 10 1018155 (30061275- 40000000 ) Screw, Pan, Phl, M5 X 0.80 X 16, Tcut,Ss 1
A 11 01683 (30061275- 40000000 ) Washer, Flat, 10, Ss 1
v 12 1246719 (30104487-NOV2020 ) Hose Assy, Drain, 1.5id X 21.91 [Pu] 1
(Gray - Option - Replaced By 1253431)
A 13 1219134 (30061275- 40000000 ) Cap, Drain Assy [Gray] 1
v 12 1229594 (30061275-30104486 ) Hose Assy, Drain, 1.5d 0171, [Pvc], [Ch] 1

(Black - Standard - Replaced By Gray Pinch Cuff Screw
Cap 1253431)
A 13 1218955 (30061275- 40000000 ) Cap, Drain Assy [Black]

— | =

v 12 1213008 (30061275~ XXXXXXXX Hose Assy, Drain, 1.5d 0251 1.5/Cap [Pu] (Gray - Option)
(No Longer Available - Replaced By 1253431)

~

A 1219134  (30061275-40000000 ) Cap, Drain Assy [Gray] 1
14 11531 (30061275- 40000000 )  Clamp, Hose, Wormdrive, 1.06- 2.00d, .56w 2
15 1037106  (30061275-40000000 ) Gasket, Adapter, Hose .13, Neo 1
16 1207196  (30061275-40000000 ) Tube, Hose, Adapter, 1.5d [T300] 1
17 01684 (30061275- 40000000 ) Washer, Flat, 0.27b 0.69d .05, Ss 4
18 1229595  (30061275-40000000 ) Hose Assy,W/2cuff,1.5d 0221, [Pvc], [Ch] 1

(Black - Standard)
18 1204663 (30061275- 40000000 Hose Assy, W/2cuff,1.5d 0311 1.5/1.5[Pu] (Gray - Option)
19 9014905 (30061275- 40000000 ) Cover Kit, Circuitbreaker, Ci[T300/E/Ss]

~
—

V ASSEMBLY
A INCLUDED IN ASSEMBLY

Tennant T300 / T300e (03-2022) 51



STANDARD PARTS

RECOVERY TANK FILTER AND HOSE GROUP, PINCH CUFF SCREW CAP

355753

18

52 Tennant T300/ T300e (11-2019)



STANDARD PARTS

RECOVERY TANK FILTER AND HOSE GROUP, PINCH CUFF SCREW CAP

R Part No.

(]
b

Serial Number

Description

11329
1011777
630052
1013628
9014872

(30061275- 40000000
30061275- 40000000
30061275- 40000000
30061275- 40000000
30061275- 40000000

Screw, Hex, M6 X 1.00 X 16, NI, Ss

Mount, Float, Mold

Float Shut- Off (2)Ball 1.75d
Gasket, Mtg, Float, .125th, Neo, Adh
Kit, Deflector, Tray, Debris, CI, [T300]

1225187
1224899
1207357
1229891
1018155

30061275- 40000000
30061275- 40000000

30061275- 40000000
30061275- 40000000

Seal, Rbr, Clsd, 12.7™", 24.0Id, 40.00d

Deflector, Tray, Debris

Tray, Debris, Tank, Recvy [T300]
Strap, Retaining, Deflector
Screw, Pan, Phl, M5 X 0.80 X 16, Tcut,Ss

01683

1253431
1219134
1246719

S RSN S N R
Nod2o0eNOOAWN =

>

13 1219134

(

(

(

(

(

(

(30061275- 40000000
(

(

(30061275- 40000000
(DEC2020- 40000000
(30061275- 40000000
(xxxxxxxx- NOV2020

30061275- 40000000

~— ' ' [ e N S N S ~—

Washer, Flat, 10, Ss

Hose Assy, Drain, 1.5id X 19.71 [Pu] (Gray - Option)

Cap, Drain Assy [Gray]

Hose Assy, Drain, 1.5id X 21.9I [Pu]

(Gray - Option - Replaced By 1253431)

Cap, Drain Assy [Gray]

14 11531
15 1037106
16 1207196
17 01684
18 1204663

30061275- 40000000
30061275- 40000000

30061275- 40000000
30061275- 40000000

Clamp, Hose, Wormdrive, 1.06-2.00d, .56w

Gasket, Adapter, Hose .13, Neo

Tube, Hose, Adapter, 1.5d [T300]

Washer, Flat, 0.27b 0.69d .05, Ss

Hose Assy, W/2cuff,1.5d 0311 1.5/1.5[Pu] (Gray - Option)

19 9014905

V ASSEMBLY
A INCLUDED IN ASSEMBLY

(
E
(30061275- 40000000
(
(
(

30061275- 40000000

~— = — — — —

Cover Kit, Circuitbreaker, Ci[T300/E/Ss]

el e e NS T

Tennant T300 / T300e (03-2022)

53



STANDARD PARTS

RECOVERY TANK FILTER AND HOSE GROUP, CONTROL VALVE (JAPAN)

355536

54 Tennant T300/ T300e (11-2019)



STANDARD PARTS

RECOVERY TANK FILTER AND HOSE GROUP, CONTROL VALVE (JAPAN)

Ref. Part No. Serial Number Description Qty.
1 11329 (30061275- 40000000 ) Screw, Hex, M6 X 1.00 X 16, NI, Ss 4
2 1011777 (30061275-40000000 ) Mount, Float, Mold 1
3 630052 (30061275- 40000000 ) Float Shut- Off (2)Ball 1.75d 1
4 1013628 (30061275- 40000000 ) Gasket, Mtg, Float, .125th, Neo, Adh 1
v 5 9014872 (30061275- 40000000 ) Kit, Deflector, Tray, Debris, CI, [T300] 1
A 6 1225187 (30061275- 40000000 ) Seal, Rbr, Clsd, 12.7™", 24.0Id, 40.00d 1
A 7 1224899 (30061275- 40000000 ) Deflector, Tray, Debris 1
A 8 1207357 (30061275- 40000000 ) Tray, Debris, Tank, Recvy [T300] 1
A 9 1229891 (30061275- 40000000 ) Strap, Retaining, Deflector 1
A 10 1018155 (30061275- 40000000 ) Screw, Pan, Phl, M5 X 0.80 X 16, Tcut,Ss 1
A 11 01683 (30061275- 40000000 ) Washer, Flat, 10, Ss 1
v 12 9014171 (30061275- xxxxxxxx ) Hose Assy, With Valve (Gray) (No Longer Available 1
-Replaced by Gray Pinch Cuff Screw Cap 1253431)
A 13 1051986 (30061275- xxxxxxxx ) Valve, Ball, 2way, 1.0id Pvc, W/Handle (No Longer Avail- 1
able - Replaced by Gray Pinch Cuff Screw Cap 1253431)
A 14 11531 (30061275- 40000000 ) Clamp, Hose, Wormdrive, 1.06- 2.00d, .56w 1
A 15 1222591 (30061275- xxxxxxxx ) Hose Assy, 45cuff,1.5d 0211 1.5/1.5[Pu](Gray) (No Longer 1
Available - Rpld by Gray Pinch Cuff Screw Cap 1253431)
16 1037106 (30061275- 40000000 ) Gasket, Adapter, Hose .13, Neo 1
17 1207196 (30061275- 40000000 ) Tube, Hose, Adapter, 1.5d [T300] 1
18 01684 (30061275- 40000000 ) Washer, Flat, 0.27b 0.69d .05, Ss 4
19 1204663 (30061275- 40000000 ) Hose Assy, W/2cuff,1.5d 0311 1.5/1.5[Pu] (Gray) 1
20 11531 (30061275- 40000000 ) Clamp, Hose, Wormdrive, 1.06- 2.00d, .56w 2
21 9014905 (30061275- 40000000 ) Cover Kit, Circuitbreaker, Ci[T300/E/Ss] 1
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T300 / T300e (03-2022)

55



STANDARD PARTS

SOLUTION TANK GROUP

355537

Tennant T300 / T300e (05-2018)

56



STANDARD PARTS

v 18 9014251

30061275- 40000000

SOLUTION TANK GROUP
Ref. Part No. Serial Number Description Qty.

1 9014156 (30061275- 40000000 ) Kit, Tank, Soltn, Ci [T300] 1
1 9016893 (30061275- 40000000 ) Kit, Tank, Soltn,Ci [T300es] 1
2 391368 (30061275- 40000000 ) Cable, Glv .09d 016.5I .38eye /.38eye 1
3 140154 (30061275- 40000000 ) Sleeve, P/M, 0.25b 0.38d 0.3, PI 2
4 01684 (30061275- 40000000 ) Washer, Flat, 0.27b 0.69d .05, Ss 2
5 11329 (30061275- 40000000 ) Screw, Hex, M6 X 1.00 X 16, NI, Ss 2
6 1214264 (30061275- 40000000 ) Tray, Accssry, Lh, 16mm Screw 1
7 140053 (30061275- 40000000 ) Washer, Flat, 0.28b 0.88d .12, Ss 2
8 11329 (30061275- 40000000 ) Screw, Hex, M6 X 1.00 X 16, NI, Ss 2
9 20778 (30061275- 40000000 ) Hose, Pvc, ClIr, 0.50id 0.690d 030.0I 1
10 54333 (30061275- 40000000 ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 1
11 9014408 (30061275- 40000000 ) Kit, Cvr, Fill, W/ Ech20, Ci [Ce] 1
11 9014409 (30061275- 40000000 ) Kit, Cvr, Fill, Ci [Ce] 1
12 1046428 (30061275- 40000000 ) Seal, Afmkt, Rbr, Clsd, Adh, 02ft 1
13 1018155 (30061275- 40000000 ) Screw, Pan, Phl, M5 X 0.80 X 16, Tcut,Ss 2
14 07514 (30061275- 40000000 ) Washer, Lock, Int, 10, Ss 2
15 621443 (30061275- 40000000 ) Chain, Ball, 10, 0157mml, Ss 1
16 1214249 (30061275- 30064643 ) Tray, Accssry, Rh, 16mm Screw 1
17 1018155 (30061275- 30064643 ) Screw, Pan, Phl, M5 X 0.80 X 16, Tcut,Ss 2

( ) 1

Clip Kit, Rail, Di [T300/T300e/Ss300]
(Option - No Longer Available)

A 19 1214292
A 20 1214291

(30061275- 40000000
(30061275- 40000000

Bracket, Hanger, Rail, Lrg
Bracket, Hanger, Rail, Small
(Option - No Longer Available)

21 80491 (30061275- 40000000 ) Sleeve, P/M, 0.25b 0.38d 0.21 [430ss] 1

22 1229734 (30061275- 40000000 ) Seal, Neo, 0.88, 1.00w 3.61 Adh 1

23 1214292 (30061275- 40000000 ) Bracket, Hanger, Rail, Lrg (Option) 1
vV ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T300 / T300e (05-2018)

57



STANDARD PARTS

FRAME GROUP, PUSH (T300e MODEL)

19

16

355705

24

58

Tennant T300 / T300e (03-2022)



STANDARD PARTS

FRAME GROUP, PUSH (T300e MODEL)

Ref. Part No. Serial Number Description Qty.
1 1229826 (30061275- 40000000 ) Frame Widt, Rear 1
2 1020341 (30061275- 40000000 ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 8
3 1210807 (30061275- 40000000 ) Wire, Tie [W/.25” Fir Tree Clip] 5
4 1229787 (30061275- 40000000 ) Spacer,Caster 1
5 1212422 (30061275- 40000000 ) Caster, Swivel [Wicke 224051] 1
6 01685 (30061275- 40000000 ) Washer, Flat, 0.38b 0.88d .08, Ss 5
7 08713 (30061275- 40000000 ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 5
8 71579 (30061275- 40000000 ) Strap, Static, W/Grommet, .19 1.1w 25.0I 1
9 1013705 (30061275- 40000000 ) Plate, Thread, Switch, M3 Nut, 96hr PI 1
10 1215716 (30061275- 40000000 ) Switch, 0.1a, Spdt[Micro, Gold Contacts] 1
11 33933 (30061275- 40000000 ) Screw, Pan, Phl, M3 X 0.50 X 25, Ss 2
12 09011 (30061275- 40000000 ) Screw, Hex, M8 X 1.25 X 30, Ss 2
13 1229786 (30061275- 40000000 ) Frame WIdt, Front 1
14 1020341 (30061275- FEB2022 ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 2
15 1016331 (30061275- FEB2022 ) Washer, Flat, 0.34b 1.25d .11, Ss 2
16 1214586 (30061275- 40000000 ) Wheel, Scrbr, 8.00d, W/ Brg [Hi Trac] 2
17 08713 (30061275- 40000000 ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
18 1028292 (30061275- 40000000 ) Adapter, Mtg, Axle, Alm [T3] 2
19 1028381 (30061275- 40000000 ) Grommet, Axle [Tpu, T3 Push] 2
20 1257946 (MAR2022- 40000000 ) Axle, Wheel, Hex 1
20 1028382 (30061275- FEB2022 ) Axle, Wheel, Hex, Clr Zn [T3 Push] 1

(Replaced By 1257946 & Qty 2 of 1025121)
21 1231344 (30061275- 40000000 ) Bracket Widt, Latch 1
22 01684 (30061275- 40000000 ) Washer, Flat, 0.27b 0.69d .05, Ss 2
23 08712 (30061275- 40000000 ) Nut, Hex, Lock, M6 X 1.00, NI, Ss 2
24 1025121 (MAR2022- 40000000 ) Ring, Retaining, Shaft, Ext, 20mmd, Hd 2
Tennant T300 / T300e (03- 2022) 59



STANDARD PARTS

FRAME GROUP, PUSH (T300 MODEL)

355855

(S/N 30061275 - FEB2022)

i @
14 /?
15

(S/N 30061275 - 30058760)

@&

Replaced By
1225500 12

21

60 Tennant T300 / T300e (03- 2022)



STANDARD PARTS

FRAME GROUP, PUSH (T300 MODEL)

Ref. Part No. Serial Number Description Qty.
1 1208498 (30061275- 40000000 ) Frame Widt, Rear 1
2 1020341 (30061275- 40000000 ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 8
3 1210807 (30061275- 40000000 ) Wire, Tie [W/.25” Fir Tree Clip] 5
4 1215093 (30061275- 40000000 ) Spacer, Caster 1
5 1212422 (30061275- 40000000 ) Caster, Swivel [Wicke 224051] 1
6 01685 (30061275- 40000000 ) Washer, Flat, 0.38b 0.88d .08, Ss 5
7 08713 (30061275- 40000000 ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 5
8 71579 (30061275- 40000000 ) Strap, Static, W/Grommet, .19 1.1w 25.0I 1
9 1013705 (30061275- 40000000 ) Plate, Thread, Switch, M3 Nut, 96hr PI 1
10 1215716 (30061275- 40000000 ) Switch, 0.1a, Spdt[Micro, Gold Contacts] 1
11 33933 (30061275- 40000000 ) Screw, Pan, Phl, M3 X 0.50 X 25, Ss 2
12 09011 (30061275- 40000000 ) Screw, Hex, M8 X 1.25 X 30, Ss 2
13 1234032 (30088881-40000000 ) Frame WIdt, Front 1
13 1211968 (30061275-30088880 ) Frame WIdt, Front 1
14 1020341 (30061275- FEB2022 ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 2
15 1016331 (30061275- FEB2022 ) Washer, Flat, 0.34b 1.25d .11, Ss 2
16 1214586 (30061275- 40000000 ) Wheel, Scrbr, 8.00d, W/ Brg [Hi Trac] 2
17 08713 (30061275- 40000000 ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
18 1028292 (30061275- 40000000 ) Adapter, Mtg, Axle, Alm [T3] 2
19 1028381 (30061275- 40000000 ) Grommet, Axle [Tpu, T3 Push] 2
20 1257946 (MAR2022- 40000000 ) Axle, Wheel, Hex 1
20 1028382 (30061275- FEB2022 ) Axle, Wheel, Hex, Clr Zn [T3 Push] 1

(Replaced By 1257946 & Qty 2 of 1025121)
21 1223078 (30058761- 40000000 ) Bracket Widt, Latch 1
21 1013946 (30061275- 30058760 ) Bracket, Locking, Pedal, Foot (Replaced By 1223078) 1
22 01684 (30061275- 40000000 ) Washer, Flat, 0.27b 0.69d .05, Ss 2
23 08712 (30061275- 40000000 ) Nut, Hex, Lock, M6 X 1.00, NI, Ss 2
24 1025121 (MAR2022- 40000000 ) Ring, Retaining, Shaft, Ext, 20mmd, Hd 2
Tennant T300 / T300e (03- 2022) 61



STANDARD PARTS

FRAME GROUP, PROPEL (T300 MODEL)

355571

(S/N 30061275 - 30058760)
24

@

Replaced By
1223078

62 Tennant T300 / T300e (03- 2022)



STANDARD PARTS

FRAME GROUP, PROPEL (T300 MODEL)

Ref. Part No. Serial Number Description Qty.
1 1208498 (30061275- 40000000 ) Frame Widt, Rear 1
2 1020341 (30061275- 40000000 ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 8
3 1210807 (30061275- 40000000 ) Wire, Tie [W/.25” Fir Tree Clip] 5
4 1215093 (30061275- 40000000 ) Spacer, Caster 1
5 1212422 (30061275- 40000000 ) Caster, Swivel [Wicke 224051] 1
6 01685 (30061275- 40000000 ) Washer, Flat, 0.38b 0.88d .08, Ss 5
7 08713 (30061275- 40000000 ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 5
8 71579 (30061275- 40000000 ) Strap, Static, W/Grommet, .19 1.1w 25.0I 1
9 1013705 (30061275- 40000000 ) Plate, Thread, Switch, M3 Nut, 96hr PI 1
10 1215716 (30061275- 40000000 ) Switch, 0.1a, Spdt[Micro, Gold Contacts] 1
11 33933 (30061275- 40000000 ) Screw, Pan, Phl, M3 X 0.50 X 25, Ss 2
12 09011 (30061275- 40000000 ) Screw, Hex, M8 X 1.25 X 30, Ss 2
13 1234032 (30088881-40000000 ) Frame WIdt, Front 1
13 1211968 (30061275-30088880 ) Frame WIdt, Front 1
14 09741 (30061275- 40000000 ) Nut, Hex, Lock, M12 X 1.75, NI, Ss 2
15 140058 (30061275- 40000000 ) Washer, Flat, 0.54b 0.88d .06, Ss [Wand] 2
16 1214595 (30061275- 40000000 ) Wheel, Scrbr, 8.00d, W/ Taper [Hi Trac] 2
v 17 1209779 (30061275-30068273 ) Transaxle, Ele, 24vdc, 112rpm [Asi] 1
(Replaced By 1229667)
A 1017782 (30061275-30068273 ) Coupling Kit, Transaxle, Replmt [11057] 1
AV 18 1216386 (30061275- 30068273 ) Motor, Transaxle, 24vdc, Repimt [UI, Ce] 1
AA 19 1212351 (30061275- 30068273 ) Brush Kit, Carbon, Transaxle, Ul (1 Kit = 4 Pcs) 1
A 20 1021167 (30061275- 40000000 ) Key, Woodruff, 5mm 2
A 21 612880 (30061275- 40000000 ) Joint, Transaxle, Replmt 2
22 08713 (30061275- 40000000 ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
23 1028292 (30061275- 40000000 ) Adapter, Mtg, Axle, Alm [T3] 2
24 1223078 (30058761- 40000000 ) Bracket Widt, Latch 1
24 1013946 (30061275- 30058760 ) Bracket, Locking, Pedal, Foot (Replaced By 1223078) 1
25 01684 (30061275- 40000000 ) Washer, Flat, 0.27b 0.69d .05, Ss 2
26 08712 (30061275- 40000000 ) Nut, Hex, Lock, M6 X 1.00, NI, Ss 2
v 27 1229667 (30068274- 40000000 ) Transaxle, Ele, 24vdc, 115rpm, [Hengye] 1
(Motor Not Available Separately)
A 28 1230810 (30068274- 40000000 ) Brush Kit, Carbon, Transaxle, (Hengye) 1
A 29 1021167 (30061275- 40000000 ) Key, Woodruff, 5mm 2
A 30 612880 (30061275- 40000000 ) Joint, Transaxle, Replmt 2
N/S 1073678 (30061275- 40000000 ) Harness, Main, Ele [Vw, Premium, Propel] 1
N/S 1073592 (30061275- 40000000 ) Harness, Ele [Vw, Op.Sta, Propel ] 1

V ASSEMBLY
A INCLUDED IN ASSEMBLY

Tennant T300 / T300e (03-2022)

63



STANDARD PARTS

ACTUATED DOWN PRESSURE GROUP

355282

, /$2322
o

64

Tennant T300 / T300e (01-2019)



STANDARD PARTS

ACTUATED DOWN PRESSURE GROUP

Ref. Part No. Serial Number Description Qty.
1 1214283 (30061275- 40000000 ) Guide, Cable 1
2 1016005 (30061275- 40000000 ) Screw, Hex, M6 X 1.00 X 25, NI, FI, Ss 1
3 1213998 (30061275- 30064643 ) Bracket Widt, Mtg, Pulley, Down Press 1
4 1034731 (30061275- 30064643 ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 2
5 222460 (30061275- 40000000 ) Sleeve, P/M, 0.32b 0.50d 0.5l [430ss] 4
6 01685 (30061275- 40000000 ) Washer, Flat, 0.38b 0.88d .08, Ss 4
7 08713 (30061275- 40000000 ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 4
8 1205799 (30061275- 30064643 ) Screw, Btn, M5 X 0.8 X 16, 8.8, NI, Torx 2
9 01683 (30061275- 30064643 ) Washer, Flat, 10, Ss 2
10 1212336 (30061275- 30064643 ) Cover, Pulley Assy, Down- Press 1
11 369781 (30061275- 40000000 ) Pulley, Cable, 1.5d Nyl 2
12 1216611 (30061275- 40000000 ) Spring, Extn, 1.140d, 0.13wir, 6.5 (Disk & Orbital Models) 1
12 1216677 (30061275- 40000000 ) Spring, Extn, 1.080d, 0.09wir, 6.5 (Cylindrical Model) 1
13 1218891 (30061275- 40000000 ) Retainer, Strip, Rubber 1
14 1214005 (30061275- 40000000 ) Cable, Down Press 1
15 1213986 (30061275- 40000000 ) Bracket Widt, Mtg, Pulley, Down Press 1
16 1020341 (30061275- 40000000 ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 4
17 130773 (30061275- 40000000 ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 1
18 1213982 (30061275- 40000000 ) Actuator, 24vdc, 76.2 Strk, 500n 1
19 44906 (30061275- 40000000 ) Pin, Cotter, Hair, 0.38d .093 Wir 2
20 397249 (30061275- 40000000 ) Pin, Clevis, 0.31d X 1.62I 2
21 1214971 (30061275- 40000000 ) Actuator Widt, Mtg 1
22 12277 (30064644- 40000000 ) Screw, Hex, M6 X 1.00 X 20, NI, Ss 2
23 01684 (30064644- 40000000 ) Washer, Flat, 0.27b 0.69d .05, Ss 2
24 1224289 (30064644- 40000000 ) Cover, Tank, Rh, [T300/E/Ss] 1
25 1224560 (30064644- 40000000 ) Bracket Widt, Mtg, Pulley, Dnprs 1

Tennant T300 / T300e (01-2019)

65



STANDARD PARTS

MANUAL DOWN PRESSURE GROUP

355283

| ¥y o —
A
\¢.
(————Ap
)

i

66 Tennant T300 / T300e (01-2017)



STANDARD PARTS

MANUAL DOWN PRESSURE GROUP

Ref. Part No. Serial Number Description Qty.
1 11329 (30061275- 40000000 ) Screw, Hex, M6 X 1.00 X 16, NI, Ss 1
2 01684 (30061275- 40000000 ) Washer, Flat, 0.27b 0.69d .05, Ss 1
3 1213745 (30061275- 40000000 ) Plate, Link 1
4 20536 (30061275- 40000000 ) Washer, Flat, 0.45b 1.19d .06, Nyl 1
5 1216611 (30061275- 40000000 ) Spring, Extn, 1.140d, 0.13wir, 6.5 (Disk & Orbital Models) 1
5 1216677 (30061275- 40000000 ) Spring, Extn, 1.080d, 0.09wir, 6.5 (Cylindrical Model) 1
6 1018181 (30061275- 40000000 ) Nut, T, M8 X 1.25 X 0.500d X 0.4l 1
7 1018756 (30061275- 40000000 ) Spring, Cmpr, 0.700d .08wir 00.71, PI,Mw 1
8 222460 (30061275- 40000000 ) Sleeve, P/M, 0.32b 0.50d 0.5l [430ss] 1
9 1013936 (30061275- 40000000 ) Washer, Flat, 0.51b 0.94d .10, Nyl 2
10 1017156 (30061275- 40000000 ) Knob, Ball, M8 Insert, 40mmd, Plstc 1
11 1210591 (30061275- 40000000 ) Lever Widt, Down Pressure, Mnl 1
12 08712 (30061275- 40000000 ) Nut, Hex, Lock, M6 X 1.00, NI, Ss 1
13 1210597 (30061275- 40000000 ) Bracket Widt, Down Press, Mnl 1
14 1034731 (30061275- 40000000 ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 2
15 1209371 (30061275- 40000000 ) Cover, Lever Assy, Down- Press 1
16 01683 (30061275- 40000000 ) Washer, Flat, 10, Ss 2
17 1205799 (30061275- 40000000 ) Screw, Btn, M5 X 0.8 X 16, 8.8, NI, Torx 2
18 80491 (30061275- 40000000 ) Sleeve, P/M, 0.25b 0.38d 0.2 [430ss] 1

Tennant T300/ T300e (01-2017)

67



STANDARD PARTS

SINGLE DOWN PRESSURE GROUP

355538

68

Tennant T300/ T300e (01-2017)



STANDARD PARTS

SINGLE DOWN PRESSURE GROUP

Ref. Part No. Serial Number Description Qty.
1 12277 (30061275- 40000000 ) Screw, Hex, M6 X 1.00 X 20, NI, Ss 2
2 01684 (30061275- 40000000 ) Washer, Flat, 0.27b 0.69d .05, Ss 2
3 1224289 (30061275- 40000000 ) Cover, Tank, Rh, [T300/E/Ss] 1
4 1225843 (30061275- 40000000 ) Washer, Flat, M6 X 3 X 30, Retain, Nyl 2

Tennant T300/ T300e (01-2017)

69



STANDARD PARTS

SOLUTION GROUP, STANDARD (T300e MODEL)
(S/N 30106903 - 40000000)
/y
/ l//

.

355539
/

/

TO SCRUB
HEAD

AN

70

Tennant T300 / T300e (03-2022)



STANDARD PARTS

SOLUTION GROUP, STANDARD (T300e MODEL)
(S/N 30106903 - 40000000)

Ref. Part No. Serial Number Description Qty.
1 1013442 (30061275- 40000000 ) Knob, Valve, 0.70d 0.611, 0.21b 1
2 1017091 (30061275- 40000000 ) Spring, Cmpr, 0.500d .04wir 00.8l 1
3 1229788 (30061275- 40000000 ) Bracket Widt,Mtg,Valve,Soltn 1
4 1213803 (30106903- 40000000 ) Valve, Water, Solenoid, 24vdc, Bm10/Bm10 1
5 1205799 (30061275- 40000000 ) Screw, Btn, M5 X 0.8 X 16, 8.8, NI, Torx 2
6 54333 (30061275- 40000000 ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 12
7 63245-1 (30106903- 40000000 ) Fitting, Plstc, Tee, Bm08/Bm08/Bm08 1
8 9020612 (30106903- 40000000 ) Hose, Afmkt, Pvc, 0.50id 0.690d, 5ft 1
9 64778 (30106903- 40000000 ) Fitting, Plstc, E90, Bm08/Pm06 2
10 1228901 (30061275- 40000000 ) Fitting, Plstc, Str, Qf08/Qf08,[Ch] 1
11 63987-1 (30106903- 40000000 ) Fitting, Plstc, E90, Qf08/QmO0O8, [Ch] 1
12 64743 (30106903- 40000000 ) Fitting, Plstc, Str, Bm08/Pm06 1
v 13 1211537 (30061275- 40000000 ) Filter, In- Line, Pf06/Pf06 080m 2.6l Epd 1
A 1218885 (30061275- 40000000 ) Gasket [Epdm, F/1211537] 1
A 1218883 (30061275- 40000000 ) Screen, Fltr, 80 Mesh, Ss [W/ Cage] 1
A 613991 (30061275- 40000000 ) Bowil, Clr, Short, F/1005302 1
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T300 / T300e (03-2022)

71



STANDARD PARTS

SOLUTION GROUP, STANDARD (T300e MODEL)
(S/N 30061275 - 30106903)

TO SCRUB 10 FROM SOL 8
HEAD TANK

355539

72

Tennant T300 / T300e (03-2022)



STANDARD PARTS

SOLUTION GROUP, STANDARD (T300e MODEL)
(S/N 30061275 - 30106903)

Ref. Part No. Serial Number Description Qty.
1 1013442 (30061275- 40000000 ) Knob, Valve, 0.70d 0.611, 0.21b 1
2 1017091 (30061275- 40000000 ) Spring, Cmpr, 0.500d .04wir 00.8l 1
3 1229788 (30061275- 40000000 ) Bracket Widt,Mtg,Valve,Soltn 1
4 1211423 (30061275-30106902 ) Valve, Water, Solenoid, 24vdc Qf08/Qf08 1
5 1205799 (30061275- 40000000 ) Screw, Btn, M5 X 0.8 X 16, 8.8, NI, Torx 2
6 54333 (30061275-30106902 ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 1
7 1228898 (30061275-30106902 ) Fitting, Plstc, Str, Qm08/Bm08,[Ch] 1
8 1228897 (30061275-30106902 ) Fitting, Plstc, Tee, Qf08/Qf08/Q,[Ch] 1
9 1228902 (30061275-30106902 ) Fitting, Plstc, E90, Qf08/PmO06, Swivel,[ 2
10 1228901 (30061275-30106902 ) Fitting, Plstc, Str, Qf08/Qf08,[Ch] 1
11 9014145 (30061275-30106902 ) Hose, Afmkt, Pe, .375id .500d, 05ft 1
12 1228900 (30061275-30106902 ) Fitting, Plstc, Str, Qf08/Pm06, [Ch] 1
v 13 1211537 (30061275- 40000000 ) Filter, In- Line, Pf06/Pf06 080m 2.6l Epd 1
A 1218885 (30061275- 40000000 ) Gasket [Epdm, F/1211537] 1
A 1218883 (30061275- 40000000 ) Screen, Fltr, 80 Mesh, Ss [W/ Cage] 1
A 613991 (30061275- 40000000 ) Bowil, Clr, Short, F/1005302 1
14 1229140 (30061275-30106902 ) Fitting, Plstc, E90, Qf08/QmO08, [Ch] 1
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T300 / T300e (03-2022)

73



STANDARD PARTS

SOLUTION GROUP, STANDARD (T300 MODEL)

FROM SOL
TANK

70 SCRUB 7
HEAD

355552

74

Tennant T300/ T300e (01-2017)



STANDARD PARTS

SOLUTION GROUP, STANDARD (T300 MODEL)

Ref. Part No. Serial Number Description Qty.
1 1211424 (30061275- 40000000 ) Valve, Water, Solenoid, 24vdc Qf08/Qf08 1
2 1205799 (30061275- 40000000 ) Screw, Btn, M5 X 0.8 X 16, 8.8, NI, Torx 2
3 54333 (30061275- 40000000 ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 1
4 1228898 (30061275- 40000000 ) Fitting, Plstc, Str, Qm08/BmO08,[Ch] 1
5 1228897 (30061275- 40000000 ) Fitting, Plstc, Tee, Qf08/Qf08/Q,[Ch] 1
6 1228902 (30061275- 40000000 ) Fitting, Plstc, E90, Qf08/PmO06, Swivel,[ 3
7 1228901 (30061275- 40000000 ) Fitting, Plstc, Str, Qf08/Qf08,[Ch] 1
8 9014145 (30061275- 40000000 ) Hose, Afmkt, Pe, .375id .500d, 05ft 1
9 1228900 (30061275- 40000000 ) Fitting, Plstc, Str, Qf08/Pm06, [Ch] 1
v 10 1211537 (30061275- 40000000 ) Filter, In- Line, Pf06/Pf06 080m 2.6l Epd 1
A 1218885 (30061275- 40000000 ) Gasket [Epdm, F/1211537] 1
A 1218883 (30061275- 40000000 ) Screen, Fltr, 80 Mesh, Ss [W/ Cage] 1
A 613991 (30061275- 40000000 ) Bowil, Clr, Short, F/1005302 1
11 1228899 (30061275- 40000000 ) Fitting, Plstc, Tee, Qm08/Qf08/Qf08,[Ch] 1
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T300/ T300e (01-2017)

75



STANDARD PARTS

ELECTRICAL COMPONENTS GROUP (T300e MODEL)

(Models With Battery
Lift Out Kit)

19

)

355540

76

Tennant T300 / T300e (11-2019)



STANDARD PARTS

ELECTRICAL COMPONENTS GROUP (T300e MODEL)

Ref. Part No. Serial Number Description Qty.
1 41140 (30061275- 40000000 ) Washer, Lock, Int- Ext, 0.25 2
2 1034731 (30061275- 40000000 ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 4
3 1020280 (30061275- 40000000 ) Seal, Afmkt, Rbr, Clsd, Adh, 01ft (C410217) 1
4 1061910 (30061275- 40000000 ) Nut, Hex, Std, M6 X 1.00, Brs 2
5 1061918 (30061275- 40000000 ) Washer, Flat, 0.25b 0.47d .06, Brs 4
6 07515 (30061275- 40000000 ) Washer, Lock, Int, 0.25, Ss 2
7 1229593 (30061275- 40000000 ) Screw, M6-30 2
8 1229590 (30061275- 40000000 ) Stand- Off, Wir, M6, Insulator, Panel 2
9 09739 (30061275- 40000000 ) Nut, Hex, Lock, M5 X 0.80, NI, Ss 2
10 01683 (30061275- 40000000 ) Washer, Flat, 10, Ss 2
11 1012216 (30061275- 40000000 ) Relay, 24vdc, 070a, Spst No, Plug- In 2
12 1230798 (30061275- 40000000 ) Bracket Widt, Mtg, Ele 1
12 1232393 (30061275- 40000000 ) Bracket Widt, Mtg, Ele 1

(Bracket Equipped with Anderson Plug Mounting Holes)
13 01684 (30061275- 40000000 ) Washer, Flat, 0.27b 0.69d .05, Ss 2
14 09744 (30061275- 40000000 ) Screw, Hex, M6 X 1.00 X 12, Ss 2
15 09739 (30061275- 40000000 ) Nut, Hex, Lock, M5 X 0.80, NI, Ss 2
16 01684 (30061275- 40000000 ) Washer, Flat, 0.27b 0.69d .05, Ss 2
17 1066409 (30061275- 40000000 ) Relay, 24vdc, 150a, No [Trombetta] 1
18 33931 (30061275- 40000000 ) Screw, Pan, Phl, M4 X 0.70 X 30, Ss 2
(Models With Battery Lift Out Kit Installed)
19 02850 (30061275- 40000000 ) Nut, Hex, Lock, M4 X 0.70, NI 2
(Models With Battery Lift Out Kit Installed)
Tennant T300 / T300e (11-2019) 77



STANDARD PARTS

ELECTRICAL COMPONENTS GROUP (T300 MODEL)

355551

28

(Models With Battery Lift

29

Tennant T300 / T300e (03-2022)

78



STANDARD PARTS

ELECTRICAL COMPONENTS GROUP (T300 MODEL)

Ref. Part No. Serial Number Description Qty.
1 9014188 (30061275- 40000000 ) Bracket Widt, Afmkt, Mtg [Circuitbrkrs] 1
2 1208816 (30061275- 40000000 ) Circuitbreaker, 04.0a, Resetable 1
3 1064191 (30061275- 40000000 ) Boot, Circuitbreaker 1
4 1064191 (30065575- 40000000 ) Boot, Circuitbreaker (ec- H20 Option) 1
4 1064191 (30061275- 30065574 ) Boot, Circuitbreaker (ec- H20 Option) 2
5 1208816 (30065575- 40000000 ) Circuitbreaker, 04.0a, Resetable (ec- H20 Option) 1
5 1208816 (30061275- 30065574 ) Circuitbreaker, 04.0a, Resetable (ec- H20 Option) 2
6 09739 (30061275- 40000000 ) Nut, Hex, Lock, M5 X 0.80, NI, Ss (ec- H20 Option) 1
7 01683 (30061275- 40000000 ) Washer, Flat, 10, Ss (ec- H20 Option) 1
8 1012216 (30061275- 40000000 ) Relay, 24vdc, 070a, Spst No, Plug- In (ec- H20 Option) 1
9 1210807 (30061275- 40000000 ) Wire, Tie [W/.25” Fir Tree Clip] 4
10 383725 (30061275- 40000000 ) Circuitbreaker, 30.0a, Resetable (Propel Model) 1
11 41140 (30061275-40000000 ) Washer, Lock, Int- Ext, 0.25 2
12 1034731 (30061275- 40000000 ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 4
13 1212780 (30061275- 40000000 ) Busbar, 125a 0.188 0.750w 2.638lI 1
14 1061910 (30061275- 40000000 ) Nut, Hex, Std, M6 X 1.00, Brs 1
15 1061918 (30061275- 40000000 ) Washer, Flat, 0.25b 0.47d .06, Brs 1
16 07515 (30061275- 40000000 ) Washer, Lock, Int, 0.25, Ss 1
17 1205799 (30061275- 40000000 ) Screw, Btn, M5 X 0.8 X 16, 8.8, NI, Torx 8
18 1210381 (30061275- 40000000 ) Circuitboard, Silpad [Vw, Lower] 1

v 19 9040084*  (30061275-40000000 ) Board Kit, Scb, Std, Ci 1
A 27964 (30061275-40000000 ) Strap, Ground, Static, Disposable 1
A 1071235 (30061275- 40000000 ) Cable [Usb, 2m, A- Male To Mini- B- Male] 1
20 1209448 (30061275- 40000000 ) Standoff, Circuitboard, .25 5
21 41361 (30061275- 40000000 ) Nut, Hex, Std, M8 X 1.25, Brs 3
22 1209373 (30061275- 40000000 ) Washer, Flat, M8.4b X 16d X 1.6, Brs 5
23 43952 (30061275- 40000000 ) Washer, Lock, Int, 0.31, Ss 3
24 607461 (30061275- 40000000 ) Screw, Set, M8 X 1.25 X 35, NI 2
25 1205345 (30061275- 40000000 ) Stand- Off, Wir, M8, Insulator, Panel 2
26 1208628 (30061275- 40000000 ) Gasket, Cover, Circuitboard 1
27 1210631 (30061275- 40000000 ) Heatsink, Mtg, Circuitboard, 12.1 X 08.6 1
28 1020174 (30061275- 40000000 ) Molding, Afmkt, Trim, Pvc, .08 .11, 03ft 1
29 01685 (30061275- 40000000 ) Washer, Flat, 0.38b 0.88d .08, Ss 2
30 32984 (30061275- 40000000 ) Washer, Lock, Int, 0.31 2
31 386868 (30061275- 40000000 ) Screw, Hex, M8 X 1.25 X 12, Ss 2
32 9014613  (30061275-40000000 ) Controller Kit, Spd, Ci [T300/E/Ss300] (Propel Model) 1
33 33931 (30061275- 40000000 ) Screw, Pan, Phl, M4 X 0.70 X 30, Ss (Propel Model) 2
34 1034731 (30061275- 40000000 ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss (Propel Model) 1
35 41140 (30061275- 40000000 ) Washer, Lock, Int- Ext, 0.25 (Propel Model) 1
36 1223824 (30061275- 40000000 ) Bracket Widt, Mtg, Cntrl, [T300/T300€] (Propel Model) 1
37 02938 (30061275- 40000000 ) Washer, Lock, Int, 08, Ss (Propel Model) 2
38 33931 (30061275- 40000000 ) Screw, Pan, Phl, M4 X 0.70 X 30, Ss 2

(Models With Battery Lift Out Kit Installed)

* Requires Tennant True service or an authorized Tennant service provider.

Tennant T300 / T300e (03-2022)

79



STANDARD PARTS

LOWER CONSOLE GROUP, OFF-BOARD CHARGER (T300e MODEL)

355541

Tennant T300 / T300e (11-2019)

80



STANDARD PARTS

LOWER CONSOLE GROUP, OFF-BOARD CHARGER (T300e MODEL)

Ref. Part No. Serial Number Description Qty.
1 9012791 (30061275- 40000000 ) Cover, Console, Afmkt, W/ Label [Ce] 1
v 2 1011402 (30061275- 40000000 ) Switch, Key 1
A 3 1017696 (30061275- 40000000 ) Key Set, Repimt [F/ Keyswitch 1011402] 1
4 1208816 (30061275- 40000000 ) Circuitbreaker, 04.0a, Resetable 1
5 1064191 (30061275- 40000000 ) Boot, Circuitbreaker 2
6 1064038 (30061275- 40000000 ) Gauge, Hourmeter, 05- 277 Volt, Ac / Dc 1
7 1064189 (30061275- 40000000 ) Circuitbreaker, 20.0a, Resetable 1
8 1208599 (30061275- 40000000 ) Bracket Assy, Plug, Charger 1
9 06922 (30061275- 40000000 ) Screw, Pan, Phl, M3 X 0.50 X 20, 4.8 4
v 10 1073634 (30061275- 40000000 ) Harness, Chrgr, 12ga [M8 Ring/M8 Ring] 1
A 11 605387 (30061275-40000000 ) Connector, Anderson, 050a, Red [W/O Con] 1
12 1043573 (30061275- 40000000 ) Screw, #10-14 X 0.675, Spl[Shcs,Selftap] 4
13 1215716 (30061275- 40000000 ) Switch, 0.1a, Spdt[Micro, Gold Contacts] 1
14 1013705 (30061275- 40000000 ) Plate, Thread, Switch, M3 Nut, 96hr Pl 1
15 130773 (30061275- 40000000 ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 2
16 1231373 (30061275- 40000000 ) Frame, Column, Cntrl [Im], T600 1
17 1020341 (30061275- 40000000 ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 4
18 1229592 (30061275- 40000000 ) Plug, Hole, Circuitbreaker, 4a 1
19 1229591 (30061275- 40000000 ) Plug, Hole, Circuitbreaker 37a 1
20 1074526 (30061275- 40000000 ) Circuitbreaker, 37.0a 1
v 21 1212837 (30061275- 40000000 ) Charger, 24vdc, 13a 85- 265vac [Offboard)] 1
(For Wet and AGM Battery Options)
A 22 605387 (30061275-40000000 ) Connector, Anderson, 050a, Red [W/O Con] 1
v 21 1249940 (30061275- 40000000 ) Charger, 24vdc/15a, 180- 264vac[Offboard] 1
(For Wet and AGM Battery Options)
A 22 605387 (30061275-40000000 ) Connector, Anderson, 050a, Red [W/O Con] 1
v 23 1242314 (30061275- 40000000 ) Charger, 24vdc, 085- 264vac, Off- brd 1
(For Lithium- lon Battery Option)
A 24 605387 (30061275-40000000 ) Connector, Anderson, 050a, Red [W/O Con] 1
v 25 1242383 (30061275- 40000000 ) Charger, 24vdc, 196- 264vac, Off- brd 1
(For Lithium- lon Battery Option)
A 26 605387 (30061275-40000000 ) Connector, Anderson, 050a, Red [W/O Con] 1
27 1032849 (30061275- 40000000 ) Cord, Power, Blk [4.5meter, Ce] 1
27 1019426 (30061275- 40000000 ) Cord, Chrgr, Ele, Tj (Japan) 1
27 1026330 (30061275- 40000000 ) Cord, Power, 1.0mm2 [2.5meter] (China) 1
27 1026325 (30061275- 40000000 ) Cord, Power, 1.0mm2/3 BIk[2.5meter, Aus] 1
27 1048304 (30061275- 40000000 ) Cord, Power [4.5meter, India, S.Africa] 1
vV ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T300 / T300e (11-2019)

81



STANDARD PARTS

LOWER CONSOLE GROUP, OFF-BOARD CHARGER (T300 MODEL)

355393

Tennant T300 / T300e (11-2019)

82



STANDARD PARTS

LOWER CONSOLE GROUP, OFF-BOARD CHARGER (T300 MODEL)

Ref. Part No. Serial Number Description Qty.
1 9012791 (30061275- 40000000 ) Cover, Console, Afmkt, W/ Label [Ce] 1
v 2 1011402 (30061275- 40000000 ) Switch, Key 1
A 3 1017696 (30061275- 40000000 ) Key Set, Repimt [F/ Keyswitch 1011402] 1
4 1044393 (30061275- 40000000 ) Switch, Rocker, Spst Mom (ec- H20 Option) 1
5 1011735 (30061275- 40000000 ) Switch, Safety, Shutoff (Propel Model) 1
6 1064038 (30061275- 40000000 ) Gauge, Hourmeter, 05- 277 Volt, Ac / Dc 1
7 1043573 (30061275- 40000000 ) Screw, #10-14 X 0.675, Spl[Shcs,Selftap] 2
8 1208599 (30061275- 40000000 ) Bracket Assy, Plug, Charger 1
9 06922 (30061275- 40000000 ) Screw, Pan, Phl, M3 X 0.50 X 20, 4.8 4
v 10 1073634 (30061275- 40000000 ) Harness, Chrgr, 12ga [M8 Ring/M8 Ring] 1
A 11 605387 (30061275-40000000 ) Connector, Anderson, 050a, Red [W/O Con] 1
12 1043573 (30061275- 40000000 ) Screw, #10-14 X 0.675, Spl[Shcs,Selftap] 2
13 1215716 (30061275- 40000000 ) Switch, 0.1a, Spdt[Micro, Gold Contacts] 1
14 1013705 (30061275- 40000000 ) Plate, Thread, Switch, M3 Nut, 96hr Pl 1
15 130773 (30061275- 40000000 ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 2
16 1231373 (30061275- 40000000 ) Frame, Column, Cntrl [Im], T600 1
17 1020341 (30061275- 40000000 ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 4
18 130161 (30061275- 40000000 ) Plug, Hole, Rnd, 0.88d, Blk (Push Model) 1
19 582150 (30061275- 40000000 ) Plug, Hole, Rt, 1.23 X 1.12, Nyl (Standard Model) 1
v 20 1212837 (30061275- 40000000 ) Charger, 24vdc, 13a 85- 265vac [Offboard)] 1
A 21 605387 (30061275-40000000 ) Connector, Anderson, 050a, Red [W/O Con] 1
v 22 1242383 (30061275- 40000000 ) Charger, 24vdc, 196- 264vac, Off- brd 1
(For Lithium- lon Battery Option)
A 23 605387 (30061275-40000000 ) Connector, Anderson, 050a, Red [W/O Con] 1
24 1032849 (30061275- 40000000 ) Cord, Power, Blk [4.5meter, Ce] 1
24 1019426 (30061275- 40000000 ) Cord, Chrgr, Ele, Tj (Japan) 1
24 1026330 (30061275- 40000000 ) Cord, Power, 1.0mm2 [2.5meter] (China) 1
24 1026325 (30061275- 40000000 ) Cord, Power, 1.0mm2/3 BIk[2.5meter, Aus] 1
24 1048304 (30061275- 40000000 ) Cord, Power [4.5meter, India, S.Africa] 1
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T300 / T300e (11-2019)

83



STANDARD PARTS

LOWER CONSOLE GROUP, ON-BOARD CHARGER (T300 MODEL)

355377

Tennant T300 / T300e (03-2022)

84



STANDARD PARTS

LOWER CONSOLE GROUP, ON-BOARD CHARGER (T300 MODEL)

Ref. Part No. Serial Number Description Qty.
1 9012791 (30061275- 40000000 ) Cover, Console, Afmkt, W/ Label [Ce] 1
v 2 1011402 (30061275- 40000000 ) Switch, Key 1
A 3 1017696 (30061275- 40000000 ) Key Set, Repimt [F/ Keyswitch 1011402] 1
4 1044393 (30061275- 40000000 ) Switch, Rocker, Spst Mom (ec- H20 Option) 1
5 1011735 (30061275- 40000000 ) Switch, Safety, Shutoff (Propel Model) 1
6 1064038 (30061275- 40000000 ) Gauge, Hourmeter, 05- 277 Volt, Ac / Dc 1
7 1205496 (30061275- 40000000 ) Hook, Cord 2
8 1043573 (30061275- 40000000 ) Screw, #10-14 X 0.675, Spl[Shcs,Selftap] 2
9 611311 (AUG2020- 40000000 ) Spring, Cmpr, 0.400d .05wir 00.5l, PI,Mw 1
9 611311 (30061275-JUL2020 ) Spring, Cmpr, 0.400d .05wir 00.5l, Pl,Mw 2
10 1024965 (AUG2020- 40000000 ) Bolt, Shid, 08mmd X 030mm, M06 X 1.0 1
10 1024965 (30061275-JUL2020 ) Bolt, Shid, 08mmd X 030mm, M06 X 1.0 2
11 130773 (30061275- 40000000 ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 3
12 1211582 (30061275- 40000000 ) Cover, Chrgr [Small Spe] 1
13 1043573 (30061275- 40000000 ) Screw, #10- 14 X 0.675, Spl[Shcs,Selftap] 4
v 14 9015947 (30061275- 40000000 ) Charger Kit, 24vdc 13a 100- 240vac [On- Bd] 1
(Japan Only)
A 15 605387 (30061275-40000000 ) Connector, Anderson, 050a, Red [W/O Con] 1
16 1019426 (30061275- 40000000 ) Cord, Chrgr, Ele, Tj (Japan) 1
v 14 9015946 (30061275- 40000000 ) Charger Kit, 24vdc 13a 100- 240vac [On- Bd] 1
A 15 605387 (30061275- 40000000 ) Connector, Anderson, 050a, Red [W/O Con] 1
16 1026330 (30061275- 40000000 ) Cord, Power, 1.0mm2 [2.5meter] (China) 1
16 1026325 (30061275- 40000000 ) Cord, Power, 1.0mm2/3 BIk[2.5meter, Aus] 1
16 1048304 (30061275- 40000000 ) Cord, Power [4.5meter, India, S.Africa] 1
16 1032849 (30061275- 40000000 ) Cord, Power, Blk [4.5meter, Ce] 1
17 1020341 (30061275- 40000000 ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 4
18 1043573 (30061275- 40000000 ) Screw, #10-14 X 0.675, Spl[Shcs,Selftap] 1
19 26395-2 (30061275- 40000000 ) Clamp, Cable, Stl, 0.38d X 0.38w, 1hole 1
20 1231373 (30061275- 40000000 ) Frame, Column, Cntrl [Im], T600 1
21 130161 (30061275- 40000000 ) Plug, Hole, Rnd, 0.88d, Blk (Push Model) 1
22 582150 (30061275- 40000000 ) Plug, Hole, Rt, 1.23 X 1.12, Nyl (Standard Model) 1
23 1248098 (AUG2020- 40000000 ) Screw, Btn, Fing, M6 X 1.0 X 30, 10.9 1
v 24 1073634 (30061275- 40000000 ) Harness, Chrgr, 12ga [M8 Ring/M8 Ring] 1
A 25 605387 (30061275-40000000 ) Connector, Anderson, 050a, Red [W/O Con] 1
V ASSEMBLY
A INCLUDED IN ASSEMBLY
Tennant T300 / T300e (03- 2022) 85



STANDARD PARTS

HANDLE GROUP, MEMBRANE, PUSH (T300e MODEL)

355542

& f / > L\ #
" 11177 D L Ny N
/ 'y RN 7
~ =D/
y < > N/
] Qi
S 5 W
N Z -
,,' / -
< p
i ¢
Q) ) >
/B 7 N v A <
" \F
il )
)
5 h
Q)
[

86 Tennant T300 / T300e (03- 2022)



STANDARD PARTS

HANDLE GROUP, MEMBRANE, PUSH (T300e MODEL)

Ref. Part No. Serial Number Description Qty.
v 1 9016894*  (30061275-40000000 ) Bezel Kit, Push, Membrane, Ci [T300es] 1
(Kit Includes Circuitboard)
AV 2 9015936 (30061275- 40000000 ) Screen Kit, Push, Memb., Ci [T300/E] 1
AA 3 1245824 (30108201- 40000000 ) Gasket, Console 1
AL 4 1205618 (30061275- 40000000 ) Cap, Usb 1
A 5 1071235 (30061275- 40000000 ) Cable [Usb, 2m, A- Male To Mini- B- Male] 1
6 1203787 (30061275- 40000000 ) Housing, Handle, Cntrl, Top 1
7 1205781 (30061275- 40000000 ) Spring, Return, Bail 1
8 1205143 (30061275- 40000000 ) Shaft Assy, Bail, Handle 1
9 1222608 (30061275- 40000000 ) Housing, Handle, Cntrl, Bottom, Slotted 1
10 1205799 (30061275- 40000000 ) Screw, Btn, M5 X 0.8 X 16, 8.8, NI, Torx 2
11 1205778 (30061275- 40000000 ) Handle, Bail [Machined] 1
12 1207004 (30061275- 40000000 ) Cover, Handle, Cntrl 1
13 1043573 (30061275- 40000000 ) Screw, #10-14 X 0.675, Spl[Shcs,Selftap] 9
14 1020280 (30061275- 40000000 ) Seal, Afmkt, Rbr, Clsd, Adh, 01ft 1
15 1215863 (30061275- 40000000 ) Screw, Pan, Torx, M8 X 3.5 X 25[Remform] 2
16 140027 (30061275- 40000000 ) Washer, Flat, 0.35b 0.75d .04, Ss 2
17 1205323 (30061275- 40000000 ) Switch, 0.1a, Spdt [Micro, Straight] 1
18 1063909 (30108201- 40000000 ) Seal, Afmkt, Rbr, Clsd, Adh, 01ft 1
N/S 1072524 (30061275- 40000000 ) Harness, Ele [Bail Switch] 1
* Requires Tennant True service or an authorized Tennant service provider.
V ASSEMBLY
A INCLUDED IN ASSEMBLY
Tennant T300 / T300e (03- 2022) 87



STANDARD PARTS

HANDLE GROUP, PRO-MEMBRANE, PROPEL, ACTUATED DOWN PRESSURE
(T300 MODEL)

355559

88 Tennant T300 / T300e (03- 2022)



STANDARD PARTS

HANDLE GROUP, PRO-MEMBRANE, PROPEL, ACTUATED DOWN PRESSURE
(T300 MODEL)

Ref. Part No. Serial Number Description Qty.
v 1 9014133* (30061275-40000000 ) Bezel Kit, Propel, Promembrane, Ci[T300] 1
(Kit Includes Circuitboard)
AV 2 9014139 (30061275- 40000000 ) Screen Kit, Propel, Pro- Membrn, Ci[T300] 1
AA 3 1245824 (30108821-40000000 ) Gasket, Console 1
AA 4 1205618 (30061275- 40000000 ) Cap, Usb 1
A 5 1071235 (30061275- 40000000 ) Cable [Usb, 2m, A- Male To Mini- B- Male] 1
6 1256757 (30139335- 40000000 ) Potentiometer [100k, 1 Turn, Multi- Mach] 1
6 1246392 (30094944- 30139334 ) Potentiometer [100k, 1 Turn, Multi- Mach] 1
(Replaced By 1256757)
6 1204930 (30061275- 30094943 ) Potentiometer [100k, 1 Turn, B5/B7] 1
(Replaced By 1256757)
7 1209730 (30061275- 40000000 ) Cap, Toggle, Direction 1
8 1209673 (30061275- 40000000 ) Switch Assy, Toggle, Direction 1
8 1203787 (30061275- 40000000 ) Housing, Handle, Cntrl, Top 1
10 1205781 (30061275- 40000000 ) Spring, Return, Bail 1
11 1205143 (30061275- 40000000 ) Shaft Assy, Bail, Handle 1
12 1205323 (30061275- 40000000 ) Switch, 0.1a, Spdt [Micro, Straight] 1
13 1222608 (30061275- 40000000 ) Housing, Handle, Cntrl, Bottom, Slotted 1
14 1205799 (30061275- 40000000 ) Screw, Btn, M5 X 0.8 X 16, 8.8, NI, Torx 2
15 1205778 (30061275- 40000000 ) Handle, Bail [Machined] 1
16 1207004 (30061275- 40000000 ) Cover, Handle, Cntrl 1
17 1043573 (30061275- 40000000 ) Screw, #10-14 X 0.675, Spl[Shcs,Selftap] 15
18 1020280 (30061275- 40000000 ) Seal, Afmkt, Rbr, Clsd, Adh, 01ft 1
19 1215863 (30061275- 40000000 ) Screw, Pan, Torx, M8 X 3.5 X 25[Remform] 2
20 140027 (30061275- 40000000 ) Washer, Flat, 0.35b 0.75d .04, Ss 2
21 1234365 (30061275- 40000000 ) Dial, Range, Speed 1
22 1063909 (30108821- 40000000 ) Seal, Afmkt, Rbr, Clsd, Adh, 01ft 1
) 1

N/S 1072524

(30061275- 40000000

Harness, Ele [Bail Switch]

* Requires Tennant True service or an authorized Tennant service provider.

V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T300 / T300e (03-2022)

89



STANDARD PARTS

HANDLE GROUP, MEMBRANE, PROPEL, MANUAL DOWN PRESSURE (T300 MODEL)

355559

90 Tennant T300 / T300e (03-2022)



STANDARD PARTS

HANDLE GROUP, MEMBRANE, PROPEL, MANUAL DOWN PRESSURE (T300 MODEL)

Ref. Part No. Serial Number Description Qty.
v 1 9014815*  (30061275-40000000 ) Bezel Kit, Propel, Membrane,Std,Ci[T300] 1
(Kit Includes Circuitboard)
AV 2 9014817 (30061275-40000000 ) Screen Kit, Propel,Membrane,Std,Ci[T300] 1
AA 3 1245824 (30108821-40000000 ) Gasket, Console 1
AA 4 1205618 (30061275- 40000000 ) Cap, Usb 1
A 5 1071235 (30061275- 40000000 ) Cable [Usb, 2m, A- Male To Mini- B- Male] 1
6 1256757 (30139335- 40000000 ) Potentiometer [100k, 1 Turn, Multi- Mach] 1
6 1246392 (30094944- 30139334 ) Potentiometer [100k, 1 Turn, Multi- Mach] 1
(Replaced By 1256757)
6 1204930 (30061275- 30094943 ) Potentiometer [100k, 1 Turn, B5/B7] 1
(Replaced By 1256757)
7 1209730 (30061275- 40000000 ) Cap, Toggle, Direction 1
8 1209673 (30061275- 40000000 ) Switch Assy, Toggle, Direction 1
9 1203787 (30061275- 40000000 ) Housing, Handle, Cntrl, Top 1
10 1205781 (30061275- 40000000 ) Spring, Return, Bail 1
11 1205143 (30061275- 40000000 ) Shaft Assy, Bail, Handle 1
12 1205323 (30061275- 40000000 ) Switch, 0.1a, Spdt [Micro, Straight] 1
13 1222608 (30061275- 40000000 ) Housing, Handle, Cntrl, Bottom, Slotted 1
14 1205799 (30061275- 40000000 ) Screw, Btn, M5 X 0.8 X 16, 8.8, NI, Torx 2
15 1205778 (30061275- 40000000 ) Handle, Bail [Machined] 1
16 1207004 (30061275- 40000000 ) Cover, Handle, Cntrl 1
17 1043573 (30061275- 40000000 ) Screw, #10-14 X 0.675, Spl[Shcs,Selftap] 15
18 1020280 (30061275- 40000000 ) Seal, Afmkt, Rbr, Clsd, Adh, 01ft 1
19 1215863 (30061275- 40000000 ) Screw, Pan, Torx, M8 X 3.5 X 25[Remform] 2
20 140027 (30061275- 40000000 ) Washer, Flat, 0.35b 0.75d .04, Ss 2
21 1234365 (30061275- 40000000 ) Dial, Range, Speed 1
22 1063909 (30108821- 40000000 ) Seal, Afmkt, Rbr, Clsd, Adh, 01ft 1
( ) 1

N/S 1072524

30061275- 40000000

Harness, Ele [Bail Switch]

* Requires Tennant True service or an authorized Tennant service provider.

V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T300 / T300e (03-2022)

91



STANDARD PARTS

HANDLE GROUP, PRO-MEMBRANE, PUSH, ACTUATED DOWN PRESSURE (T300 MODEL)

355560

92 Tennant T300 / T300e (03- 2022)



STANDARD PARTS

HANDLE GROUP, PRO-MEMBRANE, PUSH, ACTUATED DOWN PRESSURE (T300 MODEL)

Ref. Part No. Serial Number Description Qty.
v 1 9014132*  (30061275-40000000 ) Bezel Kit, Push, Pro- Membrane, Ci [T300] 1
(Kit Includes Circuitboard)
AV 2 9014138 (30061275- 40000000 ) Screen Kit, Push, Pro- Membrn, Ci[T300] 1
AA 3 1245824 (30108821-40000000 ) Gasket, Console 1
AL 4 1205618 (30061275- 40000000 ) Cap, Usb 1
A 5 1071235 (30061275- 40000000 ) Cable [Usb, 2m, A- Male To Mini- B- Male] 1
6 1203787 (30061275- 40000000 ) Housing, Handle, Cntrl, Top 1
7 1205781 (30061275- 40000000 ) Spring, Return, Bail 1
8 1205143 (30061275- 40000000 ) Shaft Assy, Bail, Handle 1
9 1222608 (30061275- 40000000 ) Housing, Handle, Cntrl, Bottom, Slotted 1
10 1205799 (30061275- 40000000 ) Screw, Btn, M5 X 0.8 X 16, 8.8, NI, Torx 2
11 1205778 (30061275- 40000000 ) Handle, Bail [Machined] 1
12 1207004 (30061275- 40000000 ) Cover, Handle, Cntrl 1
13 1043573 (30061275- 40000000 ) Screw, #10-14 X 0.675, Spl[Shcs,Selftap] 15
14 1020280 (30061275- 40000000 ) Seal, Afmkt, Rbr, Clsd, Adh, 01ft 1
15 1215863 (30061275- 40000000 ) Screw, Pan, Torx, M8 X 3.5 X 25[Remform] 2
16 140027 (30061275- 40000000 ) Washer, Flat, 0.35b 0.75d .04, Ss 2
17 1205323 (30061275- 40000000 ) Switch, 0.1a, Spdt [Micro, Straight] 1
18 1063909 (30108821-40000000 ) Seal, Afmkt, Rbr, Clsd, Adh, 01ft 1
N/S 1072524 (30061275- 40000000 ) Harness, Ele [Bail Switch] 1
* Requires Tennant True service or an authorized Tennant service provider.
V ASSEMBLY
A INCLUDED IN ASSEMBLY
Tennant T300 / T300e (03- 2022) 93



STANDARD PARTS

HANDLE GROUP, MEMBRANE, PUSH, MANUAL DOWN PRESSURE (T300 MODEL)

355560

94 Tennant T300 / T300e (03-2022)



STANDARD PARTS

HANDLE GROUP, MEMBRANE, PUSH, MANUAL DOWN PRESSURE (T300 MODEL)

Ref. Part No. Serial Number Description Qty.
v 1 9014814*  (30061275- 40000000 ) Bezel Kit, Push, Membrane, Std, Ci[T300] 1
(Kit Includes Circuitboard)
AV 2 9014816 (30061275- 40000000 ) Screen Kit, Push, Membrane, Std,Ci[T300] 1
AA 3 1245824 (30108821-40000000 ) Gasket, Console 1
AL 4 1205618 (30061275- 40000000 ) Cap, Usb 1
A 5 1071235 (30061275- 40000000 ) Cable [Usb, 2m, A- Male To Mini- B- Male] 1
6 1203787 (30061275- 40000000 ) Housing, Handle, Cntrl, Top 1
7 1205781 (30061275- 40000000 ) Spring, Return, Bail 1
8 1205143 (30061275- 40000000 ) Shaft Assy, Bail, Handle 1
9 1222608 (30061275- 40000000 ) Housing, Handle, Cntrl, Bottom, Slotted 1
10 1205799 (30061275- 40000000 ) Screw, Btn, M5 X 0.8 X 16, 8.8, NI, Torx 2
11 1205778 (30061275- 40000000 ) Handle, Bail [Machined] 1
12 1207004 (30061275- 40000000 ) Cover, Handle, Cntrl 1
13 1043573 (30061275- 40000000 ) Screw, #10-14 X 0.675, Spl[Shcs,Selftap] 15
14 1020280 (30061275- 40000000 ) Seal, Afmkt, Rbr, Clsd, Adh, 01ft 1
15 1215863 (30061275- 40000000 ) Screw, Pan, Torx, M8 X 3.5 X 25[Remform] 2
16 140027 (30061275- 40000000 ) Washer, Flat, 0.35b 0.75d .04, Ss 2
17 1205323 (30061275- 40000000 ) Switch, 0.1a, Spdt [Micro, Straight] 1
18 1063909 (30108821- 40000000 ) Seal, Afmkt, Rbr, Clsd, Adh, 01ft 1
N/S 1072524 (30061275- 40000000 ) Harness, Ele [Bail Switch] 1
* Requires Tennant True service or an authorized Tennant service provider.
V ASSEMBLY
A INCLUDED IN ASSEMBLY
Tennant T300 / T300e (03- 2022) 95



STANDARD PARTS

HANDLE GROUP, PRO-PANEL (LCD), PROPEL (T300 MODEL)

355561

i

96 Tennant T300 / T300e (03- 2022)



STANDARD PARTS

HANDLE GROUP, PRO-PANEL (LCD), PROPEL (T300 MODEL)

Ref. Part No. Serial Number Description Qty.
v 1 9014135*  (30061275- 40000000 ) Bezel Kit, Propel, Lcd Pro- Panl,Ci[T300] 1
(Kit Includes Circuitboard)
A 2 1205618 (30061275- 40000000 ) Cap, Usb 1
A 3 1245824 (30108821-40000000 ) Gasket, Console 1
A 4 1071235 (30061275- 40000000 ) Cable [Usb, 2m, A- Male To Mini- B- Male] 1
5 1256757 (30139335- 40000000 ) Potentiometer [100k, 1 Turn, Multi- Mach] 1
5 1246392 (30094944- 30139334 ) Potentiometer [100k, 1 Turn, Multi- Mach] 1
(Replaced By 1256757)
5 1204930 (30061275- 30094943 ) Potentiometer [100k, 1 Turn, B5/B7] 1
(Replaced By 1256757)
6 1209730 (30061275- 40000000 ) Cap, Toggle, Direction 1
7 1209673 (30061275- 40000000 ) Switch Assy, Toggle, Direction 1
8 1203787 (30061275- 40000000 ) Housing, Handle, Cntrl, Top 1
9 1205781 (30061275- 40000000 ) Spring, Return, Bail 1
10 1205143 (30061275- 40000000 ) Shaft Assy, Bail, Handle 1
11 1205323 (30061275- 40000000 ) Switch, 0.1a, Spdt [Micro, Straight] 1
12 1222608 (30061275- 40000000 ) Housing, Handle, Cntrl, Bottom, Slotted 1
13 1205799 (30061275- 40000000 ) Screw, Btn, M5 X 0.8 X 16, 8.8, NI, Torx 2
14 1205778 (30061275- 40000000 ) Handle, Bail [Machined] 1
15 1207004 (30061275- 40000000 ) Cover, Handle, Cntrl 1
16 1043573 (30061275- 40000000 ) Screw, #10-14 X 0.675, Spl[Shcs,Selftap] 15
17 1020280 (30061275- 40000000 ) Seal, Afmkt, Rbr, Clsd, Adh, 01ft 1
18 1215863 (30061275- 40000000 ) Screw, Pan, Torx, M8 X 3.5 X 25[Remform] 2
19 140027 (30061275- 40000000 ) Washer, Flat, 0.35b 0.75d .04, Ss 2
20 1234365 (30061275- 40000000 ) Dial, Range, Speed 1
21 1063909 (30108821- 40000000 ) Seal, Afmkt, Rbr, Clsd, Adh, 01ft 1
N/S 1072524 (30061275- 40000000 ) Harness, Ele [Bail Switch] 1
* Requires Tennant True service or an authorized Tennant service provider.
V ASSEMBLY
A INCLUDED IN ASSEMBLY
Tennant T300 / T300e (03- 2022) 97



STANDARD PARTS

HANDLE GROUP, PRO-PANEL (LCD), PUSH (T300 MODEL)

355562

Tennant T300 / T300e (03-2022)

98



STANDARD PARTS

HANDLE GROUP, PRO-PANEL (LCD), PUSH (T300 MODEL)

Ref. Part No. Serial Number Description Qty.
v 1 9014134*  (30061275-40000000 ) Bezel Kit, Push, Lcd Pro- Panl, Ci [T300] 1
(Kit Includes Circuitboard)
A 2 1205618 (30061275- 40000000 ) Cap, Usb 1
A 3 1245824 (30108821-40000000 ) Gasket, Console 1
A 4 1071235 (30061275- 40000000 ) Cable [Usb, 2m, A- Male To Mini- B- Male] 1
5 1203787 (30061275- 40000000 ) Housing, Handle, Cntrl, Top 1
6 1205781 (30061275- 40000000 ) Spring, Return, Bail 1
7 1205143 (30061275- 40000000 ) Shaft Assy, Bail, Handle 1
8 1222608 (30061275- 40000000 ) Housing, Handle, Cntrl, Bottom, Slotted 1
9 1205799 (30061275- 40000000 ) Screw, Btn, M5 X 0.8 X 16, 8.8, NI, Torx 2
10 1205778 (30061275- 40000000 ) Handle, Bail [Machined] 1
11 1207004 (30061275- 40000000 ) Cover, Handle, Cntrl 1
12 1043573 (30061275- 40000000 ) Screw, #10-14 X 0.675, Spl[Shcs,Selftap] 15
13 1020280 (30061275- 40000000 ) Seal, Afmkt, Rbr, Clsd, Adh, 01ft 1
14 1215863 (30061275- 40000000 ) Screw, Pan, Torx, M8 X 3.5 X 25[Remform] 2
15 140027 (30061275- 40000000 ) Washer, Flat, 0.35b 0.75d .04, Ss 2
16 1205323 (30061275- 40000000 ) Switch, 0.1a, Spdt [Micro, Straight] 1
17 1063909 (30108821-40000000 ) Seal, Afmkt, Rbr, Clsd, Adh, 01ft 1
N/S 1072524 (30061275- 40000000 ) Harness, Ele [Bail Switch] 1
* Requires Tennant True service or an authorized Tennant service provider.
V ASSEMBLY
A INCLUDED IN ASSEMBLY
Tennant T300 / T300e (03- 2022) 99



STANDARD PARTS

SHROUD GROUP, DISK AND ORBITAL HEAD

T300/T300e (01-2017)

Tennant

100



STANDARD PARTS

SHROUD GROUP, DISK AND ORBITAL HEAD

Ref. Part No. Serial Number Description Qty.
1 1210029 (30061275- 40000000 ) Cover, Head, Disk, Im- Hg [T300] 1
2 01684 (30061275- 40000000 ) Washer, Flat, 0.27b 0.69d .05, Ss 5
3 11329 (30061275- 40000000 ) Screw, Hex, M6 X 1.00 X 16, NI, Ss 5
4 80491 (30061275- 40000000 ) Sleeve, P/M, 0.25b 0.38d 0.2 [430ss] 3

Tennant T300/ T300e (01-2017)

101



STANDARD PARTS

SHROUD GROUP, CYLINDRICAL HEAD

T300/T300e (01-2017)

Tennant

102



STANDARD PARTS

SHROUD GROUP, CYLINDRICAL HEAD

Ref. Part No. Serial Number Description Qty.
1 1213570 (30061275- 40000000 ) Cover, Head, Cylrcl, Im- Hg [T300] 1
2 01684 (30061275- 40000000 ) Washer, Flat, 0.27b 0.69d .05, Ss 5
3 11329 (30061275- 40000000 ) Screw, Hex, M6 X 1.00 X 16, NI, Ss 5
4 80491 (30061275- 40000000 ) Sleeve, P/M, 0.25b 0.38d 0.2 [430ss] 3

Tennant T300/ T300e (01-2017)

103



STANDARD PARTS

SCRUB HEAD LIFT GROUP, 43CM DISK MODEL (T300e MODEL)

355543

104 Tennant T300 / T300e (03-2022)



STANDARD PARTS

SCRUB HEAD LIFT GROUP, 43CM DISK MODEL (T300e MODEL)

Ref. Part No. Serial Number Description Qty.
1 222504 (30061275- 40000000 ) Screw, Hex, M8 X 1.25 X 55, Ss 1
2 1028796 (30061275- 40000000 ) Washer, Flat, 0.33b 1.00d .18, Stl, PI 2
3 1014020 (30061275- 40000000 ) Roller, 0.99d 0.50b 0.95I, Acetal 1
4 1034731 (30061275- 40000000 ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 2
5 1230933 (30061275- 40000000 ) Bracket, Guide, Head [Vw] 1
6 1032420 (30061275- 40000000 ) Spring, Extn, 0.850d 0.09wir 02.9I 1
v 7 9015689 (30061275- 40000000 ) Lift Head, Kit, Ci [T300€] 1
A 8 630188 (30061275- 40000000 ) Bearing, Journal, .50id X .25l 8
9 1218694 (30061275- 40000000 ) Pad, Pedal, Lift 1
10 222460 (30061275- 40000000 ) Sleeve, P/M, 0.32b 0.50d 0.5 [430ss] 2
11 09011 (30061275- 40000000 ) Screw, Hex, M8 X 1.25 X 30, Ss 2
12 1013936 (30061275- 40000000 ) Washer, Flat, 0.51b 0.94d .10, Nyl 8
13 222460 (30061275- 40000000 ) Sleeve, P/M, 0.32b 0.50d 0.5 [430ss] 7
14 08713 (30061275- 40000000 ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 4
15 1235108 (30061275-30106902 ) Bolt, Carriage, M8 X 1.25 X 35, PI 1
16 200101017 (30061275-30106902 ) Nut, Hex, Jam, M8 X 1.25 1
17 1016399 (30061275- 40000000 ) Screw, Hex, M8 X 1.25 X 30, NI, Ss 2
18 01685 (30061275- 40000000 ) Washer, Flat, 0.38b 0.88d .08, Ss 8
19 1014163 (30061275- 40000000 ) Screw, Hex, M8 X 1.25 X 60, FI, Ss 1
20 140430 (30061275- 40000000 ) Spring, Cmpr, 0.700d .10wir 01.7I 1
21 140127 (30061275- 40000000 ) Washer, Thrust, 0.51b 1.00d 0.12w, Brz 2
22 1231304 (30061275- 40000000 ) Bracket Widt, Head Mtg, 43d/50d, Short 1
23 12333 (30061275- 40000000 ) Screw, Hex, M8 X 1.25 X 25, Ss, NI 4
24 1231303 (30061275-40000000 ) Spacer, Head, 4mm (Push Model) 1
25 1231302 (30061275- 40000000 ) Bracket Widt, Mtg, Head, 43d/50d, Tall 1
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T300 / T300e (03-2022)

105



STANDARD PARTS

SCRUB HEAD LIFT GROUP, 43CM DISK MODEL (T300 MODEL)

355555

(S/N 30061275 - 30106902)

106 Tennant T300 / T300e (03- 2022)



STANDARD PARTS

SCRUB HEAD LIFT GROUP, 43CM DISK MODEL (T300 MODEL)

Ref. Part No. Serial Number Description Qty.
1 222504 (30061275- 40000000 ) Screw, Hex, M8 X 1.25 X 55, Ss 1
2 1028796 (30061275- 40000000 ) Washer, Flat, 0.33b 1.00d .18, Stl, PI 2
3 1014020 (30061275- 40000000 ) Roller, 0.99d 0.50b 0.95I, Acetal 1
4 1034731 (30061275- 40000000 ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 2
5 1213063 (30061275- 40000000 ) Bracket, Guide, Head [Vw] 1
v 7 9016811 (oxxxxxxx- 40000000 ) Kit, Lift, Head, Ci [T300/T300e/Ss300] 1
A 8 630188 (30061275- 40000000 ) Bearing, Journal, .50id X .25l 8
6 1032420 (30061275- 40000000 ) Spring, Extn, 0.850d 0.09wir 02.9I 1
v 7 9014170 (80061275- xxxxxxxx ) Kit, Lift, Head[T300/T300e/Ss300] 1
(Replaced By 9016811)
A 8 630188 (30061275- 40000000 ) Bearing, Journal, .50id X .25l 8
9 09011 (30061275- 40000000 ) Screw, Hex, M8 X 1.25 X 30, Ss 2
10 1013936 (30061275- 40000000 ) Washer, Flat, 0.51b 0.94d .10, Nyl 8
11 222460 (30061275- 40000000 ) Sleeve, P/M, 0.32b 0.50d 0.5l [430ss] 7
12 08713 (30061275- 40000000 ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 4
13 1235108 (30061275-30106902 ) Bolt, Carriage, M8 X 1.25 X 35, PI 1
14 200101017 (30061275-30106902 ) Nut, Hex, Jam, M8 X 1.25 1
15 1016399 (30061275- 40000000 ) Screw, Hex, M8 X 1.25 X 30, NI, Ss 2
16 01685 (30061275- 40000000 ) Washer, Flat, 0.38b 0.88d .08, Ss 8
17 1014163 (30061275- 40000000 ) Screw, Hex, M8 X 1.25 X 60, FI, Ss 1
18 140430 (30061275- 40000000 ) Spring, Cmpr, 0.700d .10wir 01.7I 1
19 140127 (30061275- 40000000 ) Washer, Thrust, 0.51b 1.00d 0.12w, Brz 2
20 1210258 (30061275- 40000000 ) Bracket Widt, Head Mtg, 43d/50d, Short 1
21 12333 (30061275- 40000000 ) Screw, Hex, M8 X 1.25 X 25, Ss, NI 4
22 1223982 (30061275-40000000 ) Spacer, Head, 4mm (Push Model) 1
23 1223962 (30061275- 40000000 ) Bracket Widt, Mtg, Head, 43d/50d, Tall 1
24 1218694 (30061275- 40000000 ) Pad, Pedal, Lift 1
25 222460 (30061275- 40000000 ) Sleeve, P/M, 0.32b 0.50d 0.5l [430ss] 2
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T300 / T300e (03-2022)

107



STANDARD PARTS

SCRUB HEAD LIFT GROUP, 50CM DISK MODEL (T300e MODEL)

355544

(S/N 30061275 - 30106902)

Tennant T300 / T300e (03-2022)

108



STANDARD PARTS

SCRUB HEAD LIFT GROUP, 50CM DISK MODEL (T300e MODEL)

Ref. Part No. Serial Number Description Qty.
1 222504 (30061275- 40000000 ) Screw, Hex, M8 X 1.25 X 55, Ss 1
2 1028796 (30061275- 40000000 ) Washer, Flat, 0.33b 1.00d .18, Stl, PI 2
3 1014020 (30061275- 40000000 ) Roller, 0.99d 0.50b 0.95I, Acetal 1
4 1034731 (30061275- 40000000 ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 2
5 1230933 (30061275- 40000000 ) Bracket, Guide, Head [Vw] 1
6 1032420 (30061275- 40000000 ) Spring, Extn, 0.850d 0.09wir 02.9I 1
v 7 9015689 (30061275- 40000000 ) Lift Head, Kit, Ci [T300€] 1
A 8 630188 (30061275- 40000000 ) Bearing, Journal, .50id X .25l 8
9 1218694 (30061275- 40000000 ) Pad, Pedal, Lift 1
10 222460 (30061275- 40000000 ) Sleeve, P/M, 0.32b 0.50d 0.5 [430ss] 2
11 09011 (30061275- 40000000 ) Screw, Hex, M8 X 1.25 X 30, Ss 2
12 1013936 (30061275- 40000000 ) Washer, Flat, 0.51b 0.94d .10, Nyl 8
13 222460 (30061275- 40000000 ) Sleeve, P/M, 0.32b 0.50d 0.5 [430ss] 7
14 08713 (30061275- 40000000 ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 4
15 1235108 (30061275-30106902 ) Bolt, Carriage, M8 X 1.25 X 35, PI 1
16 200101017 (30061275-30106902 ) Nut, Hex, Jam, M8 X 1.25 1
17 1016399 (30061275- 40000000 ) Screw, Hex, M8 X 1.25 X 30, NI, Ss 2
18 01685 (30061275- 40000000 ) Washer, Flat, 0.38b 0.88d .08, Ss 8
19 1014163 (30061275- 40000000 ) Screw, Hex, M8 X 1.25 X 60, FI, Ss 1
20 140430 (30061275- 40000000 ) Spring, Cmpr, 0.700d .10wir 01.7I 1
21 140127 (30061275- 40000000 ) Washer, Thrust, 0.51b 1.00d 0.12w, Brz 2
22 1231304 (30061275- 40000000 ) Bracket Widt, Head Mtg, 43d/50d, Short 1
23 12333 (30061275- 40000000 ) Screw, Hex, M8 X 1.25 X 25, Ss, NI 4
24 1231303 (30061275-40000000 ) Spacer, Head, 4mm (Push Model) 1
25 1231302 (30061275- 40000000 ) Bracket Widt, Mtg, Head, 43d/50d, Tall 1
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T300 / T300e (03-2022)

109



STANDARD PARTS

SCRUB HEAD LIFT GROUP, 50CM DISK MODEL (T300 MODEL)

355554

(S/N 30061275 - 30106902)

110 Tennant T300 / T300e (03-2022)



STANDARD PARTS

SCRUB HEAD LIFT GROUP, 50CM DISK MODEL (T300 MODEL)

Ref. Part No. Serial Number Description Qty.
1 222504 (30061275- 40000000 ) Screw, Hex, M8 X 1.25 X 55, Ss 1
2 1028796 (30061275- 40000000 ) Washer, Flat, 0.33b 1.00d .18, Stl, PI 2
3 1014020 (30061275- 40000000 ) Roller, 0.99d 0.50b 0.95I, Acetal 1
4 1034731 (30061275- 40000000 ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 2
5 1213063 (30061275- 40000000 ) Bracket, Guide, Head [Vw] 1
6 1032420 (30061275- 40000000 ) Spring, Extn, 0.850d 0.09wir 02.9I 1
v 7 9016811 (ooxxxxxx- 40000000 ) Kit, Lift, Head, Ci [T300/T300e/Ss300] 1
A 8 630188 (30061275- 40000000 ) Bearing, Journal, .50id X .25l 8
v 7 9014170 (80061275- xxxxxxxx ) Kit, Lift, Head[T300/T300e/Ss300] 1
(Replaced By 9016811)
A 8 630188 (30061275- 40000000 ) Bearing, Journal, .50id X .25l 8
9 09011 (30061275- 40000000 ) Screw, Hex, M8 X 1.25 X 30, Ss 2
10 1013936 (30061275- 40000000 ) Washer, Flat, 0.51b 0.94d .10, Nyl 8
11 222460 (30061275- 40000000 ) Sleeve, P/M, 0.32b 0.50d 0.5l [430ss] 7
12 08713 (30061275- 40000000 ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 4
13 1235108 (30061275-30106902 ) Bolt, Carriage, M8 X 1.25 X 35, PI 1
14 200101017 (30061275-30106902 ) Nut, Hex, Jam, M8 X 1.25 1
15 1016399 (30061275- 40000000 ) Screw, Hex, M8 X 1.25 X 30, NI, Ss 2
16 01685 (30061275- 40000000 ) Washer, Flat, 0.38b 0.88d .08, Ss 8
17 1014163 (30061275- 40000000 ) Screw, Hex, M8 X 1.25 X 60, FI, Ss 1
18 140430 (30061275- 40000000 ) Spring, Cmpr, 0.700d .10wir 01.7I 1
19 140127 (30061275- 40000000 ) Washer, Thrust, 0.51b 1.00d 0.12w, Brz 2
20 1210258 (30061275- 40000000 ) Bracket Widt, Head Mtg, 43d/50d, Short 1
21 12333 (30061275- 40000000 ) Screw, Hex, M8 X 1.25 X 25, Ss, NI 4
22 1223982 (30061275-40000000 ) Spacer, Head, 4mm (Push Model) 1
23 1223962 (30061275- 40000000 ) Bracket Widt, Mtg, Head, 43d/50d, Tall 1
24 1218694 (30061275- 40000000 ) Pad, Pedal, Lift 1
25 222460 (30061275- 40000000 ) Sleeve, P/M, 0.32b 0.50d 0.5l [430ss] 2
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T300 / T300e (03-2022)

111



STANDARD PARTS

SCRUB HEAD LIFT GROUP, 60CM DUAL DISK MODEL (T300 MODEL)

355556

112 Tennant T300 / T300e (01-2017)



STANDARD PARTS

SCRUB HEAD LIFT GROUP, 60CM DUAL DISK MODEL (T300 MODEL)

Ref. Part No. Serial Number Description Qty.
1 49694 (30061275- 40000000 ) Screw, Hex, M8 X 1.25 X 50, Ss 1
2 01685 (30061275- 40000000 ) Washer, Flat, 0.38b 0.88d .08, Ss 1
3 1214039 (30061275- 40000000 ) Roaller, Lift, Head 1
4 1034731 (30061275- 40000000 ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 2
5 1213063 (30061275- 40000000 ) Bracket, Guide, Head [VWw] 1
6 1213220 (30061275- 40000000 ) Bracket Widt, Mtg, Head, 60dd, Tall [Vw] 1
7 1020341 (30061275- 40000000 ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 3
v 8 9016811 (ooxxxxxx- 40000000 ) Kit, Lift, Head, Ci [T300/T300e/Ss300] 1
A 9 630188 (30061275- 40000000 ) Bearing, Journal, .50id X .25l 8
v 8 9014170 (80061275- xxxxxxxx )  Kit, Lift, Head[T300/T300e/Ss300] 1
(Replaced By 9016811)
A 9 630188 (30061275- 40000000 ) Bearing, Journal, .50id X .25l 8
10 09011 (30061275- 40000000 ) Screw, Hex, M8 X 1.25 X 30, Ss 2
11 1013936 (30061275- 40000000 ) Washer, Flat, 0.51b 0.94d .10, Nyl 8
12 222460 (30061275- 40000000 ) Sleeve, P/M, 0.32b 0.50d 0.5l [430ss] 4
13 08713 (30061275- 40000000 ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 3
14 1235108 (30061275- 40000000 ) Bolt, Carriage, M8 X 1.25 X 35, PI 1
15 200101017 (30061275-40000000 ) Nut, Hex, Jam, M8 X 1.25 1
16 1016399 (30061275- 40000000 ) Screw, Hex, M8 X 1.25 X 30, NI, Ss 2
17 01685 (30061275- 40000000 ) Washer, Flat, 0.38b 0.88d .08, Ss 3
18 1213224 (30061275- 40000000 ) Bracket Widt, Mtg, Head, 60dd, Short[Vw] 1
19 1074344 (30061275- 40000000 ) Harness, Ele [Ring With .250m Tail] 1
20 1218694 (30061275- 40000000 ) Pad, Pedal, Lift 1
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T300 / T300e (01-2019)

113



STANDARD PARTS

SCRUB HEAD LIFT GROUP, 50CM CYLINDRICAL MODEL (T300 MODEL)

355557

114 Tennant T300 / T300e (01-2017)



STANDARD PARTS

SCRUB HEAD LIFT GROUP, 50CM CYLINDRICAL MODEL (T300 MODEL)

Ref. Part No. Serial Number Description Qty.
1 49694 (30061275- 40000000 ) Screw, Hex, M8 X 1.25 X 50, Ss 1
2 379829 (30061275- 40000000 ) Washer, Flat, 0.34b 1.50d .12, Stl, PI 1
3 1210103 (30061275- 40000000 ) Spring, Cmpr, 1.230d 0.085wir 0.88| 2
4 1214039 (30061275- 40000000 ) Roaller, Lift, Head 1
5 20955 (30061275- 40000000 ) Washer, Flat, 1.03b 1.50d .04, Stl, PI 2
6 1034731 (30061275- 40000000 ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 2
7 1213063 (30061275- 40000000 ) Bracket, Guide, Head [VWw] 1
v 8 9016811 (ooxxxxxx- 40000000 ) Kit, Lift, Head, Ci [T300/T300e/Ss300] 1
A 9 630188 (30061275- 40000000 ) Bearing, Journal, .50id X .25l 8
v 8 9014170 (80061275- xxxxxxxx )  Kit, Lift, Head[T300/T300e/Ss300] 1
(Replaced By 9016811)
A 9 630188 (30061275- 40000000 ) Bearing, Journal, .50id X .25l 8
10 09011 (30061275- 40000000 ) Screw, Hex, M8 X 1.25 X 30, Ss 2
11 1013936 (30061275- 40000000 ) Washer, Flat, 0.51b 0.94d .10, Nyl 8
12 222460 (30061275- 40000000 ) Sleeve, P/M, 0.32b 0.50d 0.5l [430ss] 4
13 08713 (30061275- 40000000 ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 3
14 1235108 (30061275- 40000000 ) Bolt, Carriage, M8 X 1.25 X 35, PI 1
15 200101017 (30061275-40000000 ) Nut, Hex, Jam, M8 X 1.25 1
16 1016399 (30061275- 40000000 ) Screw, Hex, M8 X 1.25 X 30, NI, Ss 2
17 01685 (30061275- 40000000 ) Washer, Flat, 0.38b 0.88d .08, Ss 3
18 1213226 (30061275- 40000000 ) Bracket Widt, Mtg, Head, 50cy! [Short] 1
19 1074344 (30061275- 40000000 ) Harness, Ele [Ring With .250m Tail] 1
20 1020341 (30061275- 40000000 ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 4
21 1221434 (30061275- 40000000 ) Nut, T, M8 X 1.25, Pm Ss [B5/B7, T300] 1
22 1205799 (30061275- 40000000 ) Screw, Btn, M5 X 0.8 X 16, 8.8, NI, Torx 1
23 1216222 (30061275- 40000000 ) Bracket Widt, Mtg, Head 1
24 1210112 (30061275- 40000000 ) Washer, Flat, 1.03b 1.50d .03, Nylon 2
25 1218694 (30061275- 40000000 ) Pad, Pedal, Lift 1
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T300 / T300e (01-2019)

115



STANDARD PARTS

SCRUB HEAD LIFT GROUP, 50CM ORBITAL MODEL (T300 MODEL)

355558

116 Tennant T300 / T300e (01-2017)



STANDARD PARTS

SCRUB HEAD LIFT GROUP, 50CM ORBITAL MODEL (T300 MODEL)

Ref. Part No. Serial Number Description Qty.
1 49694 (30061275- 40000000 ) Screw, Hex, M8 X 1.25 X 50, Ss 1
2 01685 (30061275- 40000000 ) Washer, Flat, 0.38b 0.88d .08, Ss 1
3 1214039 (30061275- 40000000 ) Roaller, Lift, Head 1
4 1034731 (30061275- 40000000 ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 2
5 1213063 (30061275- 40000000 ) Bracket, Guide, Head [VWw] 1
6 1032420 (30061275- 40000000 ) Spring, Extn, 0.850d 0.09wir 02.9I 1
7 1020341 (30061275- 40000000 ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 4
v 8 9016811 (ooxxxxxx- 40000000 ) Kit, Lift, Head, Ci [T300/T300e/Ss300] 1
A 9 630188 (30061275- 40000000 ) Bearing, Journal, .50id X .25l 8
v 8 9014170 (80061275- xxxxxxxx )  Kit, Lift, Head[T300/T300e/Ss300] 1
(Replaced By 9016811)
A 9 630188 (30061275- 40000000 ) Bearing, Journal, .50id X .25l 8
10 09011 (30061275- 40000000 ) Screw, Hex, M8 X 1.25 X 30, Ss 2
11 1013936 (30061275- 40000000 ) Washer, Flat, 0.51b 0.94d .10, Nyl 8
12 222460 (30061275- 40000000 ) Sleeve, P/M, 0.32b 0.50d 0.5l [430ss] 4
13 08713 (30061275- 40000000 ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 3
14 1235108 (30061275- 40000000 ) Bolt, Carriage, M8 X 1.25 X 35, PI 1
15 200101017 (30061275-40000000 ) Nut, Hex, Jam, M8 X 1.25 1
16 1016399 (30061275- 40000000 ) Screw, Hex, M8 X 1.25 X 30, NI, Ss 2
17 01685 (30061275- 40000000 ) Washer, Flat, 0.38b 0.88d .08, Ss 3
18 1212572 (30061275- 40000000 ) Bracket Widt, Mtg, Head, Orb, Short [Vw] 1
19 1213223 (30061275- 40000000 ) Bracket Widt, Mtg, Head, Orb, Tall [Vw] 1
20 1218694 (30061275- 40000000 ) Pad, Pedal, Lift 1
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T300 / T300e (01-2019)

117



STANDARD PARTS

SQUEEGEE ASSEMBLY, 500MM / 20IN

355437

26

16

15

Tennant T300 / T300e (05-2018)

118



STANDARD PARTS

SQUEEGEE ASSEMBLY, 500MM / 20IN

Ref. Part No. Serial Number Description Qty.

v 9014172 (30061275- 40000000 ) Squeegee Kit, Linatex, Ci [T300/E/Ss300] 1
A 1 1230946 (30061275-40000000 ) Frame, Sqge, 50cm, Mach [T300] 1
A 2 07786 (30061275- 40000000 ) Nut, Hex, Std, M8 X 1.25, Ss 2
A 3 140027 (30061275- 40000000 ) Washer, Flat, 0.35b 0.75d .04, Ss 4
A 4 222460 (30061275- 40000000 ) Sleeve, P/M, 0.32b 0.50d 0.5 [430ss] 2
A 5 1010560 (30061275- 40000000 ) Wheel, Bmpr, 80d X 25w, Non- Marking 2
A 6 1016399 (30061275- 40000000 ) Screw, Hex, M8 X 1.25 X 30, NI, Ss 2
A 7 1255358 (30061275- 40000000 ) Screw, Btn, M8 X 1.25 X 85, Ss 2
A 8 1213677 (30061275- 40000000 ) Knob, Star, 2.000d 4ear M8x1.25 [Yel] (T300 Model) 4
1010558 (30061275- 40000000 ) Knob, Star, 2.00d 4ear 0.7 M8x1.25,Thru (T300e Model) 1
A 9 17461 (30061275- 40000000 ) Pin, Clevis, 0.37d X 1.75I 2
A 10 1216647 (30061275- 40000000 ) Pin, Cotter, Hair, 0.38d .054 Wir 2
A 11 1017091 (30061275- 40000000 ) Spring, Cmpr, 0.500d .04wir 00.8l 2
A 12 22290 (30061275- 40000000 ) Spring, Cmpr, 0.720d .06wir 02.3l 2
A 13 09026 (30061275- 40000000 ) Screw, Hex, M8 X 1.25 X 40, Ss 2
A 14 630477 (30061275- 40000000 ) Wheel, Pyu, 02.0d 0.38w, Gray 2
A 15 1222109 (30073744- 40000000 ) Knob, Sqge, 58I, M6 X 1.00, Plstc 1
A 16 1209631 (30061275- 40000000 ) Cover, Trap, Water, Sqge 1
A 17 1210756 (30061275- 40000000 ) Gasket, Trap, Water, Sqge 1
A 18 140154 (30073744- 40000000 ) Sleeve, P/M, 0.25b 0.38d 0.3, PI 1
A 19 140060 (30073744- 40000000 ) Washer, .505 X .750 X 0.45 Wave 1
A 20 01684 (30073744- 40000000 ) Washer, Flat, 0.27b 0.69d .05, Ss 1
A 21 12277 (30073744- 40000000 ) Screw, Hex, M6 X 1.00 X 20, NI, Ss 1
A 22 1203638 (30061275- 40000000 ) Retainer, Sqge [T300] 1
AV 23 9015731 (30061275- 40000000 ) Blade Kit, 500mm, Linatex (Standard) 1
AA 24 1203953 (30061275- 40000000 ) Blade, Sqge, Rear, 836l, Linatex[500mm] (Standard) 1
AA 25 1203954 (30061275- 40000000 ) Blade, Sqge, Front, 788l, Linatex[500mm] (Standard) 1
v 23 9015732 (30061275- 40000000 ) Blade Kit, 500mm, Urethane (Option) 1
A 24 1215609 (30061275-40000000 ) Blade, Sqge, Rear, 8361, Urethane[500mm] (Option) 1
A 25 1215611 (30061275- 40000000 ) Blade, Sqge, Front, 788I, Urethane[500mm (Option) 1
v 23 9015730 (30061275- 40000000 ) Blade Kit, 500mm, Gum (Option) 1
A 24 1215610 (30061275-40000000 ) Blade, Sqge, Rear, 8361, Gum[500mm] (Option) 1
A 25 1215612 (30061275-40000000 ) Blade, Sqge, Front, 788, Gum[500mm] (Option) 1
26 1212683 (30061275-30082211 )  Screw, Captive, M5, Knurled [Snap In] 1

V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T300 / T300e (03-2022)

119



STANDARD PARTS

SQUEEGEE LIFT GROUP

355305

(S/N 30061275 - 30074957)

Tennant T300 / T300e (01-2019)

120



STANDARD PARTS

SQUEEGEE LIFT GROUP

Ref. Part No. Serial Number Description Qty.
1 1230485 (30061275- 40000000 ) Pin, Guide, Spring [T300] 1
2 1215756 (30061275- 40000000 ) Spring, Cmpr, 0.980d .146wir 02.5I 1
3 69954 (30061275- 40000000 ) Washer, Thrust, 0.63b 1.25d 0.13w 1
4 08714 (30061275- 40000000 ) Nut, Hex, Lock, M10 X 1.5, NI, Ss 1
5 01686 (30061275- 40000000 ) Washer, Flat, 0.44b 1.00d .08, Ss 1
6 130773 (30074958- 40000000 ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 1
7 1233709 (30074958- 40000000 ) Bracket, Retaining, Wire [T300] 1
8 33933 (30061275- 40000000 ) Screw, Pan, Phl, M3 X 0.50 X 25, Ss 2
9 51813 (30061275- 40000000 ) Pin, Clevis, 0.37d X 2.12I 1
10 1216647 (30061275- 40000000 ) Pin, Cotter, Hair, 0.38d .054 Wir 3
11 33951 (30061275- 40000000 ) Screw, Soc, M6 X 1.00 X 20, 12.9 1
12 80491 (30061275- 40000000 ) Sleeve, P/M, 0.25b 0.38d 0.2 [430ss] 1
13 08712 (30061275- 40000000 ) Nut, Hex, Lock, M6 X 1.00, NI, Ss 1
14 1013705 (30061275- 40000000 ) Plate, Thread, Switch, M3 Nut, 96hr PI 1
15 1215716 (30061275- 40000000 ) Switch, 0.1a, Spdt[Micro, Gold Contacts] 1
16 9014301 (30061275- 40000000 ) Bracket Kit, Sqge, Lift [T300/E, Ss300] 1
17 1214467 (30061275- 40000000 ) Sleeve, P/M, 0.41b 0.75d 1.3l [430ss] 1
18 391179 (30061275- 40000000 ) Pin, Clevis, 0.37d X 2.62I 2
19 1212533 (30061275- 40000000 ) Cover, Pedal, Lift 1
20 9015690 (30061275- 40000000 ) Bracket Kit, Sqge, WIdt [T300es] (T300e Model) 1
20 9014303 (30061275- 40000000 ) Bracket Kit, Sqge, Wdt [T300/E, Ss300] (T300 Model) 1

Tennant T300 / T300e (01-2019)

121



STANDARD PARTS

BATTERY CABLE GROUP (T300e MODEL)

355755

122 Tennant T300/ T300e (03-2017)



STANDARD PARTS

BATTERY CABLE GROUP (T300e MODEL)

Ref. Part No. Serial Number Description Qty.
1 1228930 (30061275- 40000000 ) Cable, Assy [T300e], [Ch] 1
(Standard - Without Battery Lift Out Tray Option)
v 9014781 (30061275- 40000000 ) Cable Kit, Battery, Ring, Tray,Ci[T300¢€] 1
(Option - Required for Battery Lift Out Kit)
A 2 1073629 (30061275- 40000000 ) Cable, Battery, 4ga [M8 Ring/M8 Ring] 1
A 3 1073628 (30061275- 40000000 ) Cable, Battery, 4ga [M8 Ring/M8 Ring] 1
A 4 33931 (30061275- 40000000 ) Screw, Pan, Phl, M4 X 0.70 X 30, Ss 2
5 611221 (30061275- 40000000 ) Boot, Terminal, Battery, 25.4mm, Blk 4
(For Wet and AGM Battery Options)
5 1016314 (30061275- 40000000 ) Boot, Bulb, .50id 1.00id 2.50I, Red 2
(For Lithium- lon Battery Option)
6 130364 (30061275- 40000000 ) Cable, 06ga 15.01 Blk .31ring /.38ring 1
(For Wet and AGM Battery Options)
vV ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T300 / T300e (11-2019)

123



STANDARD PARTS

BATTERY CABLE GROUP (T300 MODEL)

355756

124 Tennant T300 / T300e (01-2017)



STANDARD PARTS

BATTERY CABLE GROUP (T300 MODEL)

Ref. Part No. Serial Number Description Qty.
1 1074848 (30061275- 40000000 ) Cable, Assy, Fuse [T300] 1
(Standard - Without Battery Lift Out Tray Option)
v 9014778 (30061275- 40000000 ) Cable Kit, Battery, Ring, Tray,Ci [T300] 1
(Option - Required for Battery Lift Out Kit)
A 2 1073996 (30061275- 40000000 ) Cable, Battery, Fuse [Sb120, 70a] 1
A 3 1073628 (30061275- 40000000 ) Cable, Battery, 4ga [M8 Ring/M8 Ring] 1
A 4 33931 (30061275- 40000000 ) Screw, Pan, Phl, M4 X 0.70 X 30, Ss 2
5 611221 (30061275- 40000000 ) Boot, Terminal, Battery, 25.4mm, Blk 4
(For Wet and AGM Battery Options)
5 1016314 (30061275- 40000000 ) Boot, Bulb, .50id 1.00id 2.50I, Red 2
(For Lithium- lon Battery Option)
6 1073680 (30061275- 40000000 ) Cable, 04ga 15.01 Blk [M8 Ring/M8 Ring] 1
(For Wet and AGM Battery Options)
vV ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T300 / T300e (11-2019)

125



STANDARD PARTS

LABEL GROUP (T300e MODEL)

355547

/1
- O
(@ 2
N o
¢ (500 x 355 mm/ZOXMm/
=0
1 N
)
W DRETATT
FEAN , B
SRDROGT , BNy
4 ‘&m
1 | [ - 1 ®
o= ° O
e 2 5g C
@
sgaf) 2
eO;
[0)— -
g o @
L .l
IR
@
Ref. Part No. Serial Number Description Qty.
1 1231042 (30061275-40000000 ) Label Sheet, Operational,[Ch] 1
(For Wet and AGM Battery Options)
2 1214279 (30061275-40000000 ) Label, Orbital, Size, 50cm (Orbital Head) 1
3 1213114 (30061275- 40000000 ) Label, Logo, 05.5I, Blk/Sil [Tennant] 1
4 1215263 (30061275- 40000000 ) Label, T300e 2
5 1215634 (30061275- 40000000 ) Label, Opertnl, Solution Knob Adj 1
6 1248615 (30061275-40000000 ) Label Sheet, Operational,[Ch] 1

(For Lithium- lon Battery Option)

126

Tennant T300 / T300e (11-2019)



STANDARD PARTS

LABEL GROUP (T300e MODEL) - CONT’D

355548

e

U [ae®) 1

{ i @*]

[ i

@

L UNI-00N
= ]| — | /

-
\
@R

LHTIUM=IOR]

Ref. Part No. Serial Number Description Qty.
1 1218392 (30061275-40000000 ) Label, Safety, Magnet, Med (Magnetic Heads)
2 1231041 (30061275- 40000000 ) Label Sheet, Info/Hzrd [Ce],[Ch]

3 1242514 (30061275-40000000 ) Label, Battery Cable Connection,[Ch]
(For Lithium- lon Battery Option)
1242515 (30061275- 40000000 ) Label, Logo, Lithium-ion 1
(For Lithium- lon Battery Option)

o1

N

Tennant T300 / T300e (01-2019) 127



STANDARD PARTS

LABEL GROUP (T300 MODEL)

1 2 3 4 =
T T T T T

3

[

/

J

6

R
=
|

W
o

. N
*@EE :
Kl

&
U
£
&
&
z
T

"
O
|

>
(&)

128 Tennant T300 / T300e (03-2022)



STANDARD PARTS

LABEL GROUP (T300 MODEL)

Ref. Part No. Serial Number Description Qty.
1 1236088 (30061275- 40000000 ) Label Sheet, Operational [T300/Ss300] 1
(For Wet and AGM Battery Options)
2 1225763 (30061275-40000000 ) Label, Decal, Charger, Off- Board 1
3 1214279 (30061275- 40000000 ) Label, Orbital, Size, 50cm (Orbital Head) 1
4 1215262 (30061275- 40000000 ) Label, T300 2
5 1210440 (30061275- 40000000 ) Label, Opertnl, Detergent Metering (Severe Environment) 1
6 1248615 (30061275-40000000 ) Label Sheet, Operational,[Ch] 1

(For Lithium- lon Battery Option)

Tennant T300 / T300e (11-2019)

129



STANDARD PARTS

LABEL GROUP (T300 MODEL) - CONT’D

N Va

/%)

=

Y\

1| By

my

&

NanoClean

208
@

-

. S NP
‘@' ﬁmmm\ P (1) 24v 2
( — -
LT UM-0ORN
— — /
d LTI @R]
Ilc{( @)

333333

6

130



STANDARD PARTS

LABEL GROUP (T300 MODEL) - CONT’D

Ref. Part No. Serial Number Description Qty.
1 1220963 (30061275- 40000000 ) Label Sheet, Info/Hzrd [T500, Ce] (China) 1
2 1220966 (30061275-40000000 ) Label Sheet, Info/Hzrd [T500, Jp] (Japan) 1
3 1218392 (30061275-40000000 ) Label, Safety, Magnet, Med (Magnetic Heads) 1
4 1050003 (30061275- 40000000 ) Label [User, Attention, Ec- H20] 1
5 1224990 (30061275- 40000000 ) Label, Opertnl, Parking Brake 1
6 1205477 (30061275-40000000 ) Nameplate, Tennant, Dome, 5.5in 1
6 1213114 (30061275- 40000000 ) Label, Logo, 05.5I, Blk/Sil [Tennant] 1
7 1242514 (30061275-40000000 ) Label, Battery Cable Connection,[Ch] 1
(For Lithium- lon Battery Option)

8 1242515 (30061275- 40000000 ) Label, Logo, Lithium-ion 1
(For Lithium- lon Battery Option)

9 1216520 (30061275- 40000000 ) Label, Logo [Ech20 Nano] (ec- H20 Model) 2

Tennant T300 / T300e (11-2019)

131



STANDARD PARTS

ELECTRICAL DIAGRAM, PROPEL T300 MODEL
(S/N 30078278 - 400000000) (PAGE 1 OF 4)

1

1074705_03

MODULE

POWER ON/OFF

N ™ <t
—
- z-or -
4 -
§| == ©
o o] Ot +
- &
5| e i
a2 i M
des
(VI L8vd) N
SSINYVH “WITAL £
5
. S-/r e
ST (5 REYYEES TS mTNWV a3sn Lo Bl
_ 9-4r
Bekdada oy NVI/0Z NV1/02 g.o- > 038N Lon
a3sn 10N Aw
Si-er Hovarld—os LoLC
o R /9
(o OT-41»
azsn 1on <& EED n19/9 a5 © goor
y1-2r (VLY o
. ., ]
SSANGVH WIT3L LAY £LldO st oy | 6-L0 2
- gnd/L aNd/ L ~ WM
6-Lr - i
ozsn Lon < 5 zr AHO/EE XE9/8E e £ S <
D> :o: 8
< < o
30010 :1-0 - Z
S i1 ¥3OHVHO *37ava
1-zr z-ir . z . R
a3sn 1on < AHO/81 FEZC 1S A 2 g g
T gl
S g
55 z5
3 z =
oi-zr v-Lr g & =5
o3sn 1on <& Tha/s TAg/7s |2 e M g % 8# A
440/N0 0ZH-03 2l % zu
. . (5] o oo
S31990L "HOLIMS *WOW wo
HOLINS 0zH-33 S e e NHOZ -NV9 .
(o DU - - -
SAG/ET ==l Ngg/2 NOg/z e | e z o =
feoNS o e EVVAEINIo) T § ¢ &
€
N o
~
2r-er 8-L1 e NTIHS TeTer THN/Y18/ETT &
Haset Agsetl ATE/ET 8- -
JINAON 3OV IHILINIT
ATEW3ISSY 83d ~ o @ - @ 2 - o E
g 8 8 8 & 8 g & =
5B 8 ¢ § 3 3z ® ¢ 3 g
- [ S|2
£ =15
£3
© M o
H4394vHI *371gv0 ane O
TYme/ET N1a/ET IR =W
gg2
E
Hgog
- , z | |523
o - s . B o | jmg
< g [ 8 8 8 [ 6D
Q B I o ® s
® CR gl ¢ g8 R
=z [
© [=}
oo N
[} ] o
o ¢ ¢
T 3 N
<
T
[&]
&
5
ASSY 3T8Y0 H¥394vHO QuvoE 440
Agsetl [SEEVA |
T < ﬂm
-
8
o a
3 3
S3H3LLIVE DaA21 12 £ £
a0A 21 J0A 21 S =
ASSY 37@v0 ONO*3SN4/M +d i 37avD 37av0 = | 7 ! vv 378vo 7 ! 7 ;v 37av0 ASSY 378v0 ANO°3SN4/M +9 i 37av0
(&) [ L o (@) m <

CIRCUITRY

Tennant T300 / T300e (01-2019)

132



STANDARD PARTS

1074705_03

ELECTRICAL DIAGRAM, PROPEL T300 MODEL
(S/N 30078278 - 400000000) (PAGE 2 OF 4)

BATTERY+

SEE SECTION Al1S

© w w =) O o™
0o -
3 IATHA-1
Uz J
=)
=
&8 LINIT 033ds rQrr
= 7134054 %0D1 NEO VHO/EE T VHO/EE e | o 4od g
g=y T =
s d ER 3
\o T NEO TEAVE > REVVES CEC
[-"10d
5 €-qIr
NES NHO/SE i NHO/SE I e
("A3H = 'ONO)
HOLINS 3593A3 r-1ir
s 619 NOI1035 335
o TAR AT8/9E I A9/9E . J——
ir-MS i YN/ T NG/ 1Y
TFm gnd/ZE S Tna/LE CECH e
Lo Zxav 619 NOI1035 335
e e NVL/0% WIL/ov — oF
o 619 NOI1035 335
e 103130 39VIT0A ATddNs IAINA- 1
R T NG/ TT a1 1
] T ChLviS SALO- 1 619 NOI1035 33s
S e Ngg/zy Ngg/zy 2
(033d5 9NHOS = *aNg)
813 NOI1103s 335 B XH5,/52 via i
e \WL/0T NVI/OT
(13:08d 440 NMNL = "OND)
61V NOI103s 335 91> SBYNS T5ci0tid 1= HOLON_T3d04d
naset o ™ [weza /5 mﬁeﬁ z
E 3
L YOE
STE/ET STE/ET =y = 3 £ Cfem 5578 XH078 mrbm_ummmi
I
THOLIMS A3
(SS3NHVH NOILVIS'dO ANV *Tﬁ@ < o 4 7
SSINHVH NIV 40 L8vd) 3 M E N
ONIONNOHO O11V1S 0 | o g9
o © g &
J0V4H3LINT H3SN s 8§ &
b<{&—rmgrsoT 1O SN IN N
L-zr s| 5| 3| s
av¥3H 8NHOS 3HL ©
gnose o1uvis TNVS OYA < o 4 2
g
JNe9/501 ez ) S 3 g 9
b I -
g © o 92
2 g g z
5 8§ § &
FIXVSNVHL
Rz C)
X I N I
0zH-03 & = 5
=z EC) ERE|
1u0d ovir <G
35vE NOILVIS'd0
Ngo7soT Q) ] e
2
N |
ENVEERevE K= S -
~go7soT O 2
|
»w oo
SSIANGVH *MS v Do =
- [a < <<
NOT103NNOO ON V Ty | I S W o
=S5
‘NO HIW HSINHNG / T3d0Hd XYW = AS NVI/OE T L0 s T F O
°440 "1W 8nd35 / WHLIN3N = AD (*0°N) HJLIMS TIva ) = w
AS HO AC -+ ® LNdNI HOLIMS 711vE - o =
o —o SRaTE | s L5
th-MS
NOTLO3NNOD ON [)gmse| o950 1o
AN (9p]

[SEEVA

133

Tennant T300 / T300e (01-2019)



STANDARD PARTS

ELECTRICAL DIAGRAM, PROPEL T300 MODEL
(S/N 30078278 - 400000000) (PAGE 3 OF 4)

1074705_03

PREMIUM CONTROLLER

83d AYLINTTEL HLIM
g92d Adv¥ONv1S

TI0YLINOJ INIH3VA

zazsnion,
zomats,
2-wva,
BEO¥QO1# :T-MH —
Y313N HNOH \\\»// nenon
Y18/ET HNd/LT sar
onozez,
VIlgvd) ATBWISSY  03Sn LON v o,
ONIY3LIN *130 *1d0
@/ CETI € N/ TE CE i ey
*10d ONIY3LIN "13a mﬂﬂ T z NV 1,/0E Troer [
enae,
)T L0d L
=R E THM/6Z oT-er
2-1od 2N3do,
103130 +9 JAIHA-1 - -
SIEYAR: Ao a0,
OLIMS JOlS-3 -
€18 NO1133s 335! >R/ 7T qumwpm INES Zer NS 2
TEMS
SNLV.IS~3AINO-1 NI T
219 NOI103s 335 2> NEg/ 2% =er PV
NIZEXNY -
€18 NOILD3S 335 P> SNd/TH C== el
NI=2ZX0Y 1no-anna
€19 NOIL035 335 Ov> = Rl
1440 IvHE = N3JO = 0713H "MS) Nv1/0v e
(NO 3¥vdg = 03S0710 = d3sv313d "MS)
("0°H"2°N) "MS 3xivdd wdvd - NenLd
SIE/ET s = © NHS/52 ol
INOILISOd dN 11N4 = N340 = a713H "AS)
(NMOQ = 035070 = d3Sv33d ‘AS) LNOT3ATVA
("0°H"J°NJ] NOIL1SOd 33933N05 -
SIa/ET s n8/92 o
(NOIL1S0d &JN 17N4 = N3d0 = d13H “MS) A
(NMOO Qv3H = 0350710 = Q3sV3N3d "MS)
("0°H"D°N) NOILISOd Ov3H 9ndis -
Y18/ET s S ° oY= | P
isx
214 NOIL03S 335 0/55 8z
SNLVLS £-82 ‘dAnd OHO3 Vi -
€2Y NOI[103s 335 05— NV1,/05 i
“me—vH
SNLV1S 2-82 *IINCOA OHO3 Vi _
12v¥ NO11036 335 S > IREVETS S| 2N
(v [IEva) e
(Q3NIVLE0 13A37 40 = d3SOT0)
J3A37 SS34d NMOQ 107 Q¥3H 8-S _ o
SIg/ET T BEE) 4 [ = Ng9/ST ik |
(HOLVNIOV 8NY0S TYNOILdO 3AISNI) :11-MS
2z
TJ3A37 MNVL "130 o
SS/ET S T Ng8/2E o
= S-MS @1mavH
18/l | eanomvaiot0
STE7ET S| 2om V010 Vi
STE/ET Srae| et
aw o=
eset ATEWISSY 37@v0 NI d3aNTONI
. o - o vomaH
= [0}
0z W
B
n 3 g 2 3
= = = 1073IHS +a
m E W ﬁ E-EM
3 v =z Se{1aEsnLon
w + . 52
E o
a o Z Z M m
o © o n
zuw
Ein]
Sa
@) L [¥N) [}

AN ™
=
=
o
e
G
i
o
o
o
(73d0Yd 440 NUNL = *ONOI
S OVNG 3doug 214 NOILO3S 335
T Aa/at Ag/er — 9!
(IVILHVd) ATGNISSY
ONIY3LIN "130 " 1d0
dnnd 130
e Nas s s < >—<K—ys°0
L-YIN
T TEAET
1-AS_#3ATVA NOILNT0Y, c-
=ar SN/ T2 0
S-8r m
I
N
e A8/9 A1a/9
(IV118vd)
= NV1/02 v g 5
S-E S
L0V Q¥3H 8@nyds :1do e
B THM/BT € € a9 4A\WAHHHMQ\W v £z
S-d1n S F
E]
ot X89/81 B9
=
NV OVA vel gl
< P>
»-dLIN
ot NE8/Z 1
o NEa/ZT
[-HOLON 8M¥0S vLE
s Az SIQP v
I
o TEAPE N
=
i
=
VoL <
" anTe AIENESSY 318vo NI 4ZanToNt | asy/1
1-3sn4
(&) m <

SEE SECTION Al4

20

19

18

15

Tennant T300 / T300e (01-2019)

134



STANDARD PARTS

ELECTRICAL DIAGRAM, PROPEL T300 MODEL

(S/N 30078278 - 400000000) (PAGE 4 OF 4)

1074705_03

o L [ o O m I~
N
ASSV OHO3
804 OHO3
*SHIAANN 1T N3O
371NAON 0Z2H-03
SSINGVH FINAON OZH-03 *1d0
0
MSTHSM4 za-T3 N
THAM/VI6 " sTir | vHO/@3€ H
2 THm->a/VIET T | e T ETe [ VHO/VIE
*MS HSNT4 02H-23
11-Ms
o TR “=L/83% ﬁ
YR RELYAEL
e
i3]
N
o
ADOZ *4N10°0 ‘HOLIOVAVD
S1-0 ¢
(raao
1NY4 = 15d2-/+ 1S9 ® SNIJO ‘ON SSTud e NE=/<5 o ) —wiros
o1 -Ms dANd LSV 4/0HO3
[1=%3 Q (V)
anna & =
ST TS TS | ssam = Nga,/25 NV1/05 N59/0S
9-HIN
w
- 2]
\h PRIV EEl i &
B
N
e . JNNd WO OHOT, b z
STTa/ET M1a/ET 0" | a77S X = w mm z
N
w Q
) £-Y1N £z )
el Py 19799 o5
2
E 2]
Y - < i
RELYEA] zar | T e 1a/9% ¥ 0
Vol
NG5/-Nv3 w=ir | Ml e A1a/5% f18/5% S —vmores
2-80
:
S R o}
z z| 2 &
3 § 2 ] N
o _
58 B P
sz L 3
28 Z % g
ExS £z 2=y
= O s} o
O - -
8 % oG 8
z z zuw 5
< < =4d o
g S 34 o
< W
$H
> 78/9 9
1-a ¢
SITE/ET STa/ET E] @ = m1a/9
A¥YT3d D2H-03
N| ™

EC-H20 RELAY

24

23

22

135

Tennant T300 / T300e (01-2019)



1074705_00

INTERFACE

USER
MODULE

Tennant T300 / T300e (01-2019)

ELECTRICAL DIAGRAM, PROPEL T300 MODEL
(S/N 30061275 - 30078277) (PAGE 1 OF 4)

BATTERY /
CHARGER
SYSTEMS

STANDARD PARTS

CIRCUITRY

POWER ON/OFF

N ™ <t
THOLIMS A3X
(SS3NHVH NO[LV1S'd0 ONV \Am mH
SS3INGVH NIVA 40 1dvd)
ONIONNOHD D1L1VLS
J0V4H3INT 3N
< <—mrseT O
L-er s fneh
av3H 8NY¥3S 3HL @ . @
aNNO¥S J11v1S INVA OVA [
R@ o E-sr w©
NHO/50T NHO/S0T al| o B
3| segmneae Gm -
3
g e
=
FIXVSNYHL 3 9 =
b mreor 0O sk S
NHO/G0T SaE
E]
s 8
omnoras, |- WV Q3sn LON .
02H-03 T3S E1-2f 74
Rgo7sor O
anoesTy g NW1/0Z e > a3sn 1on
35N LON A%
3SVE NOILVLIS*dO 1-2r Joverns-osT
L
~go/sor O e %
194 18/9
35N LON
INvdd "dv3d A%‘Nﬁ S-2r 3
rEe7soT O Lot wzmuveo, | ST g
aasn 1on < ~H6/6E rego-ome .
-er z z i T
z 2 { S
o 2
- z HIOHVHO *37ava
1-2r o >
aasn Lon < 578 -inanc z " z a3a/1
N ) -
) YD -
N [\s) .
T 5 b
gl z 22
- Y& I
a3sn anant M, fem 3 9 88 «
440/No 0zH-03 A 5 g B
z w g
S37990L "HOLIMS *WOW v, Ol S 5 H NI
HOLIMS 02H-03 = NH9/ =NV
STTa/ET cns NHE/ 2 Szr NH@/Z o8 e
Rt REIVARINY) o
5
z
g
I-2r e T THW/18/ET T N
SE/ET S8/ET ) il
31NA0OW 33V JH3INIT
ATBAISSY 80d T e I Y Y
B8 8 8 ¢ ¥ 8 o &
§ M | T 95
T 2
&
=2
5
HI9HVHO *ITEv0 S S
Sa/ET SE/ET kR x4 o
i
[
o ~ Z2o%
g P - Z0
(=) I [ . R B & Lo e
g 5 ¢ 4 &
T £ H 8 8 B o8 gao
(=] = 5] a = o = |
D g o 2| 3 3 3 © & 555
[l > I B B & o & T o o
z 48 g
S o
= Q
c° o o
Ll w o o
(G < S
= < <
T
[&]
&
9
ASSY 378V0 HIOUVHO OHV08 440
STE/ET a38/1
To<
s F
8
o o
] 2
aJan 21 S3rY3aLLve OdAZT (2) o « c
1] 1]
ASSV 31@v0 ONOF3SN4/M +@ :378v0 ERCI) B 37ava - : 37avo ASSV ZT@v0o ON9F3SNA/M +@ i = 37avd

136



1074705_00

13/BLK

STANDARD PARTS

PROPEL SYSTEM

ELECTRICAL DIAGRAM, PROPEL T300 MODEL
(S/N 30061275 - 30078277) (PAGE 2 OF 4)

137

n: 2 -
g .2 IATHA- 1
E oo
E 5o o
5 oo B
1-Qir z
LINIT 033dS T3dodd %001 Rgg Vo EE s VHO,/EE g o Loe g .2
g x5
2-01r S & th
S [EE) TIA/YE T TEA/VE T e =
1-°10d = e
€-01r
NES NHO/SE T NES/SE ] e
(*AZd = *aN9)
HILIMS 3SHIN3Y r-11r
- A a/eE = a/oE Eo . [ 619 NOTLO3S 335
i7-MS Zo1ir TR NG/ T NG T 1Y
THR und/LE T and/E S [
Lo 2xiw 619 NO1L03S 335
102XV NVI/OF NI op — O+
o 619 NOILO3S 33s
)
- 103130 3OVITIOA AlddNS 3AINA-1
e i NG TT W/ T 11
g CALVIS SATNO-1 619 NOILO3S 33s
i N=g/24 Ngg/zb 1 2¥
1033dS 8NHOS = *aNOI
813 NOILO3s 335 B2 > 55/862 v Mo
iz NVL/0T NVL/01
(73d0Hd 440 NHNL = “ON9)
319N 13d0Hd
61V NOIL103s 335 91> =] 1o HOLOW T13d0Md
8/97 - TS < oo
= VOE
E MI8/ET == s = 3 E2 R XH6/8 xH9/8 A=
§og § &
18 4 B
g & z <
8§ 2 3
o o § 9
o I T
g 8 = =
g &8 3 &
N N 2N\ o
3 3 3 3
| g G3e/1
58 4 3
a3 & 3 9
N N < O
[ I R
S04 49 g
o B @ Y
2 2 7 F
FS] I T
I
= = s ¢
-
1808 ovir &=
o i
2 i
i
< Eakie
N B )
b =
_
22 v O U
e e
oo <
NOTLOINNGD ON [2)greheasas Qw S T o
P = T
*NO HLW HSINGNG / T13d0dd “XVA = AS o 15 33 < m O
"440 "IN @nddS / TWHLIN3N = A0 . |. NvL/0e : m — )
AS HD AO :¥-¥ ® LNdNI HOLIMS 1:(@H N HaLIng iva o = @]
o —o SNT/TE e 5 O =
v-MS
NOTL123NNOQ ON V S PN Lo
N (32] <

Tennant T300 / T300e (01-2019)




STANDARD PARTS

ELECTRICAL DIAGRAM, PROPEL T300 MODEL
(S/N 30061275 - 30078277) (PAGE 3 OF 4)

1074705_00

PREMIUM CONTROLLER

1

~10d

104

3 (M- 1

do1s-3

R VREIL]

pRVIRLIG]

RRVREIG]

iazen-Lon

onozez,

NI,

1o,

enzao,
anza0,

N30,

NI3A(MO- T

LnoTanna

NenL3,

10073 VA,

BTV

e,

2V

Zy,

Qv

V1T

S0y

Vo

N
(WI1Lldvd) AT8A3SSY g3sn loN . .
ONIY3LIN "130 °1do
@f ESIG € MND/TE zrer
*10d ONI¥3L3IN "13a @N I z NV L/ 0E (R
>-10d Ya T E THIN/6Z oT-er
103130 +8 3AIHA-[
NG/ 1T 0
OLIMS dOLS-3
€19 NOI1L23s 33s! IC=>—Rg/7T @J AH9/BE 2-6r
TE-MS
SNLVIS™3AINA- I
219 NOI1103s 335 ZP> ==y sor VLS
NI“EXNY -
E19 NOIL103s 335 P[> NG/ TH ver |° Y
NI-2Xnv -
£18 NOILJ3S 335 OV —> (440 HvEE = N3O = G13H M5l NVL/0¥ eor |7
(NO 3xvyg = 03S0710 = d3SV3ITI3Y "MS)
("O°"H"J°N) "MS 3xvd8 Mdvd -
S8/ET s Ng5/52 B el
. INOILISOd dN 77Nd = N3J0 = O713H “NS)
(NNOO = 0350710 = 43SV3TI3H “NS)
o ("0°H"O°N) NOI11S0d 33933N0S - LaNT
MIE/ET LoMS — n18/92 =
° (NOILISOd dn 717N4 = N3J0 = d73H “MS)
INMOO QV3H = 03S0710 = d3SVITI3Y “MS)
1'0°H'O"N) NOILI1SO0d Qv3H @ndds -
SE/ET to- =" AH0/82 B el
19-MS
214 NO1103s 335 Y EV= 82z
SNLVLS +-80 ‘dWnd OHJ3 v+ _
€2v NOI1103s 335 0> NVL,/0S T f AN
SNLYLS E-80 ‘IINCON OHO3 Vi -
12v NO1103s 335 > 9/5% Zerp e
VILgvd)
(O3NIVL1E0 T3A37 40 = 03S0710)
J3A37 SS3dd NMOQ 0T @vaH BnYOS -
SE/ET T T NEo e = Z NH9/GT o
(HOLYNLOV gnNyoS 3AISNI) :11-MS
J3A30 MNYL C13d S
S8/ET S T NEE/ZE &
S-Ms
Ma/ET e-ar
MIa/€T B
MI8/ET or-er
ane
AT8/EL ATBA3SSY 378Y0 NI 030NTIANT -
i )
M g £ S T
[=} N D E
3 ) o
™ o z z ~ zer
- o g S S &8
w 2 2 Gk
Z [u— E-Er
I .5 B,
58 N -5z Yo boer
z z Elin
S s 39
8

< | W0
i
G
o
=2
=3
(713d0dd 440 NYUNL = °AN9)
eVNS Edoma 214 NOT103S 335
o Aa/aT Fra/eT < !
(TIV I LYvVd) AT18N3ssY
NIg3L3nN "130 - 1d0o
dhnd °133a
= AT < < > <K—=ys 0
L-"LlW
ar RENZ A
[-AS #3ATVA NOIINTOS .
= YNd/ T2 S°0
o 9
&
N
il ng/9 n1g/9
(VI 1dvd)
jor NVL1l/02 i A =] &
VS -E S
*10V_av3H 9ndas =
o /61 E = 039 <& o>~ 3 2
G= =
085
T o
" AHS/81 P v
=
Vel F 0
NYd OVA
NEg/2T
" Nea/2T
1-HO010N 8NH3S vLE
r RENG 44 Zﬁ $ z
2.
i REIVZSA *
=
o
=
=
VoL =
- 38 ATENISSY FI8VO NI GHONTONT | oo a3u/t

SEE SECTION Al4

Tennant T300 / T300e (01-2019)

138



STANDARD PARTS

ELECTRICAL DIAGRAM, PROPEL T300 MODEL
(S/N 30061275 - 30078277) (PAGE 4 OF 4)

o
o
o ABSY OHO3
2 93d OHO3
Ny *SYIPANN 11 N3O
o
T INAON OZH-03
SSINYYH ITNOON 02ZH-03 ° 1dD
TAN/V36 zr |7 TR VHO/83E %
2. © THM-1a/v3ET [ i TR VHO/V3E
*NS HSNT4 02H-33
T1-ms
oizir | " -
T REIVA:ErS H
R REIVAES
)
e
AOOZ *4NT0°0 "HOLIOVLYD
S1-0
a0
17NV4 = [Sd2-/+ 1Sd9 ® SNIJ0 *ON SSTdd e NEE/25 oA > —wizes
ar-ms NG 1SV 4/0H03 v
g v
JAIV\BS S - a0 NHE/25 Sl V1705 QP vmorer
TR ET NV 1/09 NV L/ 09 9-uIn c-ao
&
o <&
w
_ u
H MI9/ET il i &
[0}
o JNNd WOM OHO3 &
¥T/ET STO7ET B ey o = 5 o
£-4IN g2
& S
Jcans sy = oS o=
3
I «
- < E
TIL/TNVD zzr | s NTa/9% ¥ o
Ll Vi
T i .
35 NHO, -NVO B TR m8/97 QP vmo/er
a z-80
(@] o z
= u 5
IS Q i
O z z| z ]
N g 3 2 v
o ~
J,M = 6 o 5
- < o
O 39 g
o s £ s o D
2 = o
. L o o5 =g
z z zu G #
< < 54 w
5} G @0 w [}
< i
T8
>, CE]
1-a
+ 3
S Ta/ET SITE/ET = = 873 S
AVTEY 0ZH-03
B3d AHL3INIT3L HLIM
80d OHVONVLS
TI0HLNOO 3INITHOVA
2038108, b=
20w,
2o, |
1-IH N.Z(u_ 5
ys1an enon /<)) e
18/ 1 Ay ONd/7T e
- N ™ < | v

EC-H20 RELAY

139

Tennant T300 / T300e (01-2019)



STANDARD PARTS

ELECTRICAL DIAGRAM, PUSH T300 MODEL
(S/N 30075985 - 400000000) (PAGE 1 OF 4)

1074706_03

INTERFACE

USER
MODULE

BATTERY /
CHARGER
SYSTEMS

SSANGYH "MS T1vE

NOTLOINNOD ON [)eme]owsis

*NO HLN HSINHNG / T3d0Hd *XVW = AS
440 HIN HSINGNG / WHINN = AQ
AS HO AQ ib-#f © LNaNI HOLIAS T1ve

tr-MS

NVI/0E

(*0°N)  HOLIMS T1va
o= NI/ TE

5D wimsomas

NOTLO3NNGD ON [

:(
2
$
Jg: 20 PINS
15 PINS

JB:

a0 Lo

;T

3

OPERATOR'S
SWITCH/LED

TOUCHPANEL

POWER ON/OFF

G
= +0
g| == ©
o | @ +
B = i
S
B =<
S| 3
g 58
(WILavd) gk
SSINHVH HFTZL 1AV 10 28
8
oo S-ir g
o B RELYEE] T3A/YS mTNﬁ\V a3sn LoN =4
- 10 9-Lr
e e NVI/0Z WL/0Z g > a3sn LoN
g3sn 1oN
AAmﬁ -er YavaATd oS L-L0
T nia/9 nia/9 %
- 01-£n\
azsn 1on <& oo A7a/9 88 © gor
vi-zr (W 1LHvd) 5
SS3INHVH "W3T3L LAY :1d0 6-L1 [
i and/L and/z .wM
-5
g3sn Lon < 6-L0 r—— =
AHO/BE AHO/BE [ . =
6-2r sz
>P>— Bz 2 ~
i1 g
40010 11-0 1,\@ g Y3OHVHD *318V0
1i-20 z-10 . o © VAR
azen son < Xgo/81 xHo/eT e | T 3 asw/t
cnp h
Sg |8 _B
254 %
- - 2
Qg3sn LoN A oL Nﬂ%u\nw oLl Ond/iz v T M e w mw %
440/N0 02H-03 -ofd 2
5319901 "HOLINS *WON e o B
HOLINS 02H-23 = o/ Y,
9-2r E-L0 inan 5 &7 B g
SE/ET NEa/2Z N=8/2 Nga/z e T § & 5|
1E-NS w0 [ VAT NS »
o
21-2r 8-Lr - L — &
STa/ET ST/ET NTa/El e F LHnTs/ETE
3INAON 3OVAH3IINI
ATIEN3SSY 804 o ol q i of 2| - aof &
I
Fa— PR B =
£ H S
£y i E
55
22
=3
H3odvHd f37gv0 o O
W18/ET SMIa/ET ) ~ i
25¢
8 Zozx
g g3
a & 51 "
= 5o 8 58
= i 8 g e
=} < o R
E m E
o R B 565
z g
o u
oa N
@
i}
[}
i
<
I
&}
ASSY 378v0 H39HYHO QHVOS 440
Ya/ET 3871
5l
S3rtg3Llve 2aAzt (z2) o o
g 3|
ASSY 378v0 ON9*3SN4/M +8 :37avd ERCI) - ERCIR) . 378V ASSY 37V ON9*3SNA/M +8 :37av0
(&2} L [5u] o o an] <

CIRCUITRY

Tennant T300 / T300e (01-2019)

140



STANDARD PARTS

ELECTRICAL DIAGRAM, PUSH T300 MODEL
(S/N 30075985 - 400000000) (PAGE 2 OF 4)

1074706_03

PROPEL SYSTEM

13/BLK <3
BATTERY+
0 SEE SECTION GIS
e &S
I ZIz G
e 28
£
Y AL A
y ‘
u 2 3 Nw
= J° :
T T N I B -
i z T
5E §HB & 5 g 5l = 5
N N N S| N N =
ul o 0| - 10| w J | = = =
ol & ol < ol o o X ol z ol z =
g2 g: fo 8= 8z gz |z .
‘s n T u w o
- z [} >
B 62 b BY &3 ¢
| T < =) 3
Rsz=2 DEBUG E

L

(N
2

199
R
% Lt CABLE/BIK “'§>
R
L CABLE/RED 3
soLar L2 CABLE/NAT . “';E>
D

e

Ji
ol SHIELD/GND 3>

1/RED e
BATTERY+ A
SEE SECTION ALS

1/RED

Tennant T300 / T300e (01-2019) 141



STANDARD PARTS

ELECTRICAL DIAGRAM, PUSH T300 MODEL
(S/N 30075985 - 400000000) (PAGE 3 OF 4)

1074706_03

PREMIUM CONTROLLER

TI041NOD

JETe

104

seana-1

~wL191a

VL1910

1ong=wLI930

INTHOVA

23S,

2o,
e

z-wva,

zenva,

o2z,

NI

o1y

eNadn
2nad0

=

0-doLs-3

[EERE

1no~amrd

N3

1n073AWA

NI

+ee"aVH

e

a2V

2

QL

VI

B0-4TvH

Vo~V

$T-H
H3LIN ¥NoH ‘N,
STE/ET C ENEZAl &
(WILMVd) ATEAISSY  Q3Sn LON » v
ONIY3ALIN °130 °1do
@/m CEEIG € SING/TE B
°10d ONIY3LIN °130 \D m\w T 2 z NVI/0E e
L MoT"Lod
c-log g s ; IAn/62 orer
=
T
—bnuvs
e
e
(440 3AvVHE = N3d0 = 073H °“MS)
(NO 3xvdE = (035070 = d3sv3T3d "MS)
("O°H"D"N) "MS 3IWVHE MHvd -
RREV |as NED/52 Con i
(NDI1LISOd dnN 17IN4 = N340 = d13H °MS)
(NMOQ = 0350713 = 43SVIIIY "AS)
("D°H"O'N) NOILlISDd 33933N0S _
STa/ET s a5 | sanan
INOILISOd dn 77N4 = N3dO = Q713H “MS|
(NMOQ Qv3H = 0350710 = Q3s¥313d 'MS)
("0'H"2'N] NOILISOd OV3H andas -
STa/ET o. 2" X59/82 M
19-MS
SNIVLS $-80 ‘dWNd OHO3 VW
cegv¥ NO1133s 335 04— NVL/05 [ R
SNLY.LS £-80 *3INCON OHO3 Vi
12v NO1103S 335 SH—> Aa/Gh G i
WV1ldvd)
(Q3NIVLE0 T13A3T 90 = 0ISOT0)
J3A37 SS34d NMOQ 101 Qv¥3H gnygos -
STa/ET T ) = RS T Ng9/ST &
(HO1VNIDY 8NHOS T¥NOILdO 3AISNI) =11-MS
T3A3T MNVL *130 _—
M18/ET S T NHg/2E poer
- 5-ns
S1a/ET &
SE/ET o
B
e
R ATGNISSY 378v0 NI 030NTONI -
Z
D - ,WL, £ T L
© 3 N (o
o £ 5 S
i £a B "
] = L =2z
G 0 Z Z z5
S S 27
Ea
i
R
zw
2
54

AN ™
=
=
=
=
i
i
i
o
T
Eca
s
(¥ 1Ldvd) ATIGNISSY
NIHILIN "130 *1d0
dihnd * 130
s-er Ned/22 s s T ﬁ ﬁj v&°0
L-"1IN
T TEATT
1-AS :3ATIVA NOILNTIOS, N
zar NI/ TZ % YS°0
o
a
zer N1a/9 n1a/9 M
IVILHvd)
v-ar NV1/02 i ¥ R _WD
YS-g| S
10V Aav3H 89nd3s :1d0 % =
e-er 1HM/BT £ EEEE] [QQH“W z W z
591N D 52
W o
I
sor X55/81 Jea
= w
NY4 OVA Vel &
<A T
P-dIn
-1 NEE F
e-air Ndg/21
YLE
HOLON 8NHIS
z-or TEA/vE mﬁo =)=
Z-d1n
Tot TEAVE
VOL
" veose JJANIssY 3180 NI GIonONT EER]
1-3sn4
(&} m <

BATTERY +

SEE SECTION Al4

20

19

15

Tennant T300 / T300e (01-2019)

142



STANDARD PARTS

ELECTRICAL DIAGRAM, PUSH T300 MODEL

(S/N 30075985 - 400000000) (PAGE 4 OF 4)

1074706_03

EC-H20 MODULE

() L L [m) (@) [aa]
~
o~
11 N3O
37NACA OcH-33 "
SSINGVH IINAOA 02H-03 *1d0 o
N
THM/v36 e = VH0/83E
. ,
2° M- > 18/vIET (R0 B L I VAYE'S
*MS HSNT4 02H-03
T1-ws
ofzir |7 N30 .
= REYGES H
e REYAELS
P
0
N
RN
AQOZ ‘4N10°0 “HOLIOVAVD
10+
(a0
1NV4 = [Sd2-/+ 1Sd9 © SN30 ‘ON SS3d e NHa/2s el Nv.1/05
o1-Ms dNd 1SY.4/0HO3
(ar, (V)
SFE/ET oS TS | Nimss3 o e Nga/28 @Qu@ NV1/05 N55/05
9-IN
w
y 5]
H S 2
]
[\
o ~ dNNd WOM O2H-03, &5 &
STa/ET STa/ET ==t AW rmr—0RT 7S QOﬁ M mm z
N
- o} [a)
E-dLN £z g
P e e oF
z 3
S
E - < i
REIVENoRE i R FON e 11a/9% % 8
vol
Ngo/-\vo e | RN TR /g8 T8/9% VHO/EV
z-80
] z
a 4
< N o
2 )
z z| 2 &
S 5 S o 5
= z
58 o )
z3 £ 04 =
25 gt ENY
Bl Ee
2 =
o wn o Y
z z zuw 29 A
S8
S 5 59 .
<
1-a 8
> 718/
a
S8/ET STa/ET = = 18/9 s
S
AVT3d 02H-03 -
N M

EC-H20 RELAY

24

23

22

143

Tennant T300 / T300e (01-2019)



STANDARD PARTS

ELECTRICAL DIAGRAM, PUSH T300 MODEL

(S/N 30061275 - 30075984) (PAGE 1 OF 4)

1074706_00

INTERFACE

USER
MODULE

BATTERY /
CHARGER
SYSTEMS

N (3p] <
THOLIMS A3M
(SSANYVH NOILY1S'd0 ONV \Al
SSANEVH NIVA 40 Ldvd) LECELOT#
ONIONNOYD J11Y1S
JOVAH3IINT 43sn
p<&—mrsor O i
L-2r E| o
Q¥3H 9n4¥3s 3HL @ I ek ©
ANNOHO J1LVLS TNV4 JVA o vor | 4
ﬂ@ S| auEmsae S
Ng5/50T NE9/501 sor S o
ﬂ <
B
= =
ITIXVYSNYYL sl 8 N
G 4
Ng9/S01 S
0TS, 7 =95/%5 P > 03sn LON =
0zH-93 —inowos, >
20) s a3sn LON
Ng5/501 NVL/0Z P
35N LON A%
-er AHMINITOST, 17 a/0
3SvE NOILVLIS d0 H .,
NHO/S0T 19 19
Sy REZE]
35N LON
AW‘Nw 3
@
EN ISRV PN 3OO T - >
Ng9/S01 =C) < B
—{1n0-aanse
03Sn LON “B-2r AHO/BE I PR
2 = & S
=z 5]
Sy = H39HVHO ‘378V0
-
< w w
a3sn i Sy o /T
e 535 =
Y W EE -
5 859 n
g =z -0 5
1-2r _ z W
a3sn LoN TRa iz 2 i M, N m S & -
440/NO OzH-23 zl 2 ? & B8
S3I990L 'HILIMS “WON v, ° 3 N
HOLIMS 02H-03 i N=9/ -NV3
FTa/ET s NEg/Z oz Ngg/z e |
O 3L +NVD o
2 z
oo, &
Lot o e AW/ 18781 T <
Sa/ET Sa/ET eI 0
3NAON 3OV 4431IN]
ATgM3sSY god Y I I O [ B 4
B8 8 & B & 8 8 @
g 8§ & 3 z 2 & & S =
m g m : ° sl k12 @
=
£2
=38
YI9HYHO 3780 e [
NTa/ET S8/ET &1a =i,
i
B3k
o [NR - zZo X
o £, s =18 T E®
2 2 & z g 0] o
z m [ 8 g B N
o = ¥ 5 B} @ o =k d
o = o 3 z H 3 i g 353
& 3 @ & B & 8 ¥ RN}
z 6 d
o] m o
& 4 4
[T ¢ =
c” S S
<
T
(@]
&
S
ASSV 378YO HIOHVHO QHvVOd 440
XIB/ET [SEEV
T <
o ¥
5]
]
S3IY31L1vg 2adAZT (2) o 3
oA 21 20A 21 o S
S
ASSVY 3780 ON9°3SN4/M +3 :378v0 I1gvo =] ; vv I18vo = ;;v 378v0 ASSY 378Y0 ON9*3ISnd/m +8 :378v0

POWER ON/OFF

CIRCULTRY

Tennant T300 / T300e (01-2019)

144



STANDARD PARTS

ELECTRICAL DIAGRAM, PUSH T300 MODEL
(S/N 30061275 - 30075984) (PAGE 2 OF 4)

1074706_00

PROPEL SYSTEM

13/BLK <13
BATTERY+

SEE SECTION
GlS

PR EINE

™2
Rx_2

o L CABLE/BLK J"5>

> .
o Z
8
T .
5
it E
> 655
3
o T
52
iz€ 8
D3 w
ez &
B~ %
o> m I
ERNS -
— =] =
J T w0
Sgt
PE 2
= <
=0z
oes [
oo
<> >
ECT
e
z
T
&)
S -
=
=\ 0
b
-
= 1=
[0} <
o
z =z
o [}
2o oz =
= Z]| < =
Q a| = [&]
w N ~N Ll
z = O z
z m m z
[s} [s]
© © RS232 DEBUG
a o
z z
q/ q/
g a
= g
= )

sevson 4

cou_onop B2
e

7

 Lss chBLE/RED N
-8

o 52 CABLE/NAT. “>>

J1-g
concapl SHIELD/GND >

Jg: 20 PINS
JB: IS PINS

OPERATOR'S
SWITCH/LED
TOUCHPANEL

L/RED
BATTERY+
SEE SECTION AlS

< L

N
1/RED

Tennant T300 / T300e (01-2019) 145



STANDARD PARTS

ELECTRICAL DIAGRAM, PUSH T300 MODEL
(S/N 30061275 - 30075984) (PAGE 3 OF 4)

1074706_00

PREMIUM CONTROLLER

1

AN (32] < | W0
avo-zez, |
(VIlEvd)l  A18A3ISSY  g3sn loN . —D— .
NI e
ONIH3LIN "130 " 140
m/ CECR € SING/TE e | o
*10d ONIHILIN *130 = z NVI,/OE e
SLLT1ZT# % . Nz, [
c Loy BRI T TFR/62 B
a0, |
o inaao, -
s Neatea T
IV ILvd) ISEIEESY
G ONIYILIN °L130 *LdO
dhnd *130 12,8021+
v T o NO9,/2Z E E << e =Rl
(440 3yvdd = N3IJO = OT3H *MS) E-er
(NO 3vdg = 0350710 = Q3SYIT3E “MS) L-H1W
("O°H"O'N) 'MS 3vid Mdvd - LS, S REIVZ T
Sa/ET aons NH5/G2 B el
° (NOILISOd dN 7IN4d = N3Jo = d13H °“mS)
(NMOO = O3S0 = O3SVITIY “MS) anaranwa, L [-AS *IATVA NOILNTIOS 50
2 Jg
("O°H"3°N) NO[LISOd 33933N0S 1NdNT MNd/ T2
Sa/ET . =0 fia/g9z i
L-MS (NOILISOd dn 77N4 = N3J0 = d13H "MS)
(NMOQ QV3H = Q3S0T0 = 03SvIT3H “MS) N0 Jgr
("0"H'3"N) NO[11S0d Q¥3H 8N"I3S _
SE/ET tons F—° AH0/82 o b o
e A9/9 A18/9 I
S
SNLVLS +-82 ‘dAnd OHI3 Vi L (W 11Hvd)
22v NO1123s 335 0S—> NVI/GE S
et - NV1/02 v g +
SNLVIS £-80 *IINAON OHO3 V¥ G- g
12v NO11235 335 9v[> T e . S
- 1OV Qv3H 8ndos oy S s
& TAN/BT g EGET] { z 2
v 118vd] N =
(Q3N1V1E0 13A3T 90 = 03S0TD) D@ £
- ¥
T3A37 SS34d NMOO 0T Q¥EH ENHIS } SV i 15787 S W
SE/ET T T NED 4214 R T Ng9/SI C b =
(401VN1QV_8NYOS 3AISNI) :11-MS Nvd ovA Vel 3 H
Mg VHO/EZ T Q@t z
J3A37 YNVL 130 - TN
S1a/ET S i Nga/2E =
E vy,
SE/ET 5-MS s {eanevLIsIa i Neazel
STET S frave 100 vy e
P v/ E
o aomy | o HOLOW BMH05 ﬁ@g N
Alasel ATEN3SSY 378¥0 NI Q3ANTIONT “- z
- o Z a1 O REINZA
D 2] < S VoL
© : > {1 -
o
- 2 5 51 & z o = M ATENISSY 378Y0 NI 030NTONI | oo ase/1
G [
2y 55 .
E] zS 3 oo ien
2 w N C 5z 68
& B z z 2w
< < = o
S 5 3 6 _
8

BATTERY+

SEE SECTION Al4

Tennant T300 / T300e (01-2019)

146



STANDARD PARTS

ELECTRICAL DIAGRAM, PUSH T300 MODEL
(S/N 30061275 - 30075984) (PAGE 4 OF 4)

1074706_00

EC-H20 MODULE

ASSY OHO3
80d OHO3
*SHIANNN 11 N39
JINAON O2H-23
SS3INYVH FINAON DZH-33 *1d0
IAM/V36 e =T VHO/83E %
oG TR - Ta/V3ET i TR VHO/VIE
*MS HSNT4 0ZH-03
11-ms
a0 B
o TR REIVAEER %
TR REVAEL
e
P
AD0Z °4N10°0 ‘HOLIOVdYD
SUIEN
10
1NV4 = 1SdZ-/+ 1549 © SNIO ‘ON SS3dd e NHB/25 NYL/05
o1-MS JANG 1SV 4/0HD3 v
(ay, (v)
B Y. i ez (& ﬁ@g > R
S8/ET NVL/09 NV 1/09 sz oo NVL70S . vHO/EY
S-Y1Nn
wl
_ n
&
o &
SIE/ET MI8/ET sz 104103t /IS cNnd WOM sz‘uwxﬁ@ N & mm
<
l
£-HIN &3
Rl i A18/39 o5
5w
o 2]
- < E
REIVZIN AT M s N8/ b
Vi
NHO/-Nva ear | R Aa/ov RS vao/er
2-@
d £
N N i
3 z
Z < B 0 5
[&] (&} H o _
58 g o 2
Sz E o
z & < B =
ERS gz =J
= o o 2
2 2 =
o n (=N S R
+ . I
=z z zu S
=z 5H g°
< i
T8
P Aa/9
1-a
a
Sa/ET Sa/ET E = n1a/9 g
<
AVTI3Y 02H-03 -
T1I0HLNODO INTHIOVA
2gamion, |-
o, b
2w,
T-AH 20, o
H3LIN HNOH > -
MIg/ET < and/ LT 6-ar
o~ ™ < | v

EC-H20 RELAY

147

Tennant T300 / T300e (01-2019)



1074708_00

BASE CONTROL

MODULE

ELECTRICAL DIAGRAM, PUSH T300e MODEL
(S/N 30061275 - 40000000) (PAGE 1 OF 3)

BATTERY /
CHARGER
SYSTEMS

STANDARD PARTS

Tennant T300 / T300e (01-2019)

-~ N (32] < Lo
SSINYYH NS 1vE :1dD
NOTLOINNOD ON > fesreramnas
“NO HLW HSINYNG / T3d0Hd “XVW = AS ToE b A
15 10 20 hosn & snet roving v Q"N HOLIKS Tiva
! or—o0 S VAT gt uas
1L-MS 9 = H
NOTLOFNNDD ON —3 Dfsmpefisn dow z tn & =
o o o <
N o T o
g T o =T
s =9
THOLINS A ooz =2
SS3NHVH NO11VLS*dO ONY /Al o = (@]
SS3N"VYH NIVA 40 Ldvd) o %2 =
ONIONNOH9 J11VL1S
JOVAIIINT H3SN
W:AM NH9/S0T D@
L-2r
av3H gndos 3HL @ -
ANNOHO J[1VLS TNV4 OVA 1
wv ﬂ@u o eLer (*ANOO) NQT LNTIO!
NH9/S01T NH9/G0T - LN \i
i e T3A/YS f1a/9
S| admreae 1-AS
ITIXVSNVHL
NH9/S0T R@
ne/9
0ZH-23
Ny =) e, =%
35vE NO1LY.1S°d0 AﬁTNn g3sn 1oN — —
(ETE el
% s-2r
<& n==n 10N i na/e n1a/e
INved Hvad p1-2r .
S .
NHO/S0T LNENE eEovHD, 2 Y39HVHO ‘3Tavo
L ana/L B
———m5me A -0 -\
6.2r  AH9/BE I & " ¥
(440 3IMvEE = N3d0 = O73H “MS) W W W m 1,‘
(NO 3¥vHg = 035019 = 03sv313Y 'MS) zz &
2 =
COTHQNI S IAvEE v N B
WIa/ET sows A89/81 [1-zr AH9/BT T 38 N
< m o
(NOILISOd dn 717N4 = N340 = Q73H “MS) o & W E
(NNOO Qv3H = 03S0710 = 03SV3T3H "MS) T I R
Coenear o
(*0"H"J;N) _NOILISOd QY3H 8NHIS N g g o z| =
STa/ET and/z2 G ik Mlem NS z & ¢
t4-Ms 01-2r EI g 9 <
g oz I T -
S
e NEO/ -NvD o z
HOLINS 0ZH-03 & £
~1nane 5 N
S1a/ET tE-MS Ng5/2 Nga/2 = Pl
v,
( 440/NO 0ZH-03 e T3A/ +NVD
S371990L 'HOLIMS "WOW ) o
. ]
o I LHM/>a/ETT S
STa/ET Sa/ET Tz EEa =
3INAON 30OV 4Y3LNI & & H & 8| & & 8 T
ATGN3SSY 9ad H g 8 2 H H 2 2 B - .
E s g oz ° ° S5
g & ° ER
g2
Z O
Ya/ET EREZ = | H =
8 o
Y39uVHO *31avo 8E 2
2Io
G53E
B 2oL
o £ B ZR 5
= ¢ g 8 g& -
Q ) T T B H o N
o ] F— I LI E
z 8 2 566
Og o
ES g
5B
we ~
25 g
B o
= ¥
ASSY 378vO HI0HVHO Quv08 440 5] +
f
S1a/eT SESVA o
3
T <
o ¥
3
S3ITY3L1ve JdAZT ) o
J0A 21 oA 21 o
f |11 =
ASSY 31gvQ ONO/+@ :378V0 I1ava B 37avo - B 37avo ASSY ON9/+8 f3T8v0

148



STANDARD PARTS

1074708_00

ELECTRICAL DIAGRAM, PUSH T300e MODEL
(S/N 30061275 - 40000000) (PAGE 2 OF 3)

PROPEL SYSTEM

1

<3

u
£
°
5
+ =
. £
15
58
B
ga
S
2y
voz
HOLON NYH J¥A AYT3H NYH JVA
T & < P e =
geEn 9-g90
EHLIN
VLE
HOLOW HSNHE 8NYIS AVT3Y HSNYHE 8NHIS
<« - e 2 B e
arn 5-90
ZHLN
MIg/ET w _H w NHg/2% H’
1-a
AV3H HSNYE 8NYIS Y134 HSNYd 8NYIS XNV ﬁ $
AIa/er - Lol o8 L nlas9
badil arn
D tNOTLISOd dn TIN4 = N3O =
z-a (NMDQ = d3s0710 =
("0°H"J"N) NOILISOd 33933N0S
AY3H N¥YH JVA
MIE/ET AE/ET o8 H0/E -
VEN 9145121# :B-MS
TATAN A2
= 3 > >
- - -
il
o b g
I3 m M
3 8
w _—
i)
§ | 7
N Bl ——awmos
3
- ™ ™ <

149

5

SEE SECTION ALS

BATTERY+

[SEFVS

SWITCHED/FUSED/B+
SEE SECTION A20

Tennant T300 / T300e (01-2019)



1074708_00

EC-Hz20 MODULE

w W W n1g/9

EREZ MIa/ET = @ £ n1a/9

AVT3d 02H-03

ASSY OHO3
804 0HO3
"SH3IENAN 1 N39

3INAON OcH-03

SS3ANYYH FTINAON O2H-03 *1d0o

THM/v36 i T AT CENES
o ©
o2 TR 18/VaET T i TR VHO/VIE
WS HSNT4 0ZH-03

11-0S
aco
o TR I E ,ﬂ
TR REVNAED
e
R -
AOOZ *4NT0°0C "HOLIOVAYD
-1-0
[
1INV = 1Sd2-/+ 1Sd9 © SNIdO ‘ON SS3ud e Neg/25 > > —wiros
01-nS diNd 1SV 4/02H-03

Vi
- 8y, (¥)
VA8 E—TRY A%L,?V\SS TS 5T SRS P <g-air Ngg,/25 < WQ@ NVI/05 VOO0 5
9-41NW
w &
% S E e
1o

ELECTRICAL DIAGRAM, PUSH T300e MODEL
(S/N 30061275 - 40000000) (PAGE 3 OF 3)

STANDARD PARTS

S-d1n

ERE STa/ET ser Ry s NN WOm ONIQM\ﬁQﬁJ

TSIV
ATedNSTINWA_

" n1g/99

T g REVEE: H

Tennant T300 / T300e (01-2019)

SWITCHED/FUSED/B+

SEE SECTION AS

-Nva o

" Aa/oh QP Va0 er
2-@0

E-zir

CAN+/YEL
CAN-/GRN
MzB

= e

EC-H20 RELAY

w0
w0
Ll
pa
o
<
T
z

1/RED

CAN+/YEL
CAN-/GRN

GROUND

SEE SECTION Gl14
CAN COMMUNICATION
SEE SECTION CS

CAN+
—
—
CAN-

SEE SECTION Al4

BATTERY+

150



STANDARD PARTS

Tennant T300 / T300e (01-2019) 151



STANDARD PARTS

ELECTRICAL HARNESS, MAIN PROPEL T300 MODEL
(S/N 30078278 - 40000000) (PAGE 1 OF 3)

H3L3NEN0H
(1)73av1
d313NGN0H 0L

1076142_02

d01s-3 "MS 02H-23
s1rra3gvn s (1)713av
H3LIMS d01S-3 :0L HOLIMS O2H-O3 :01

. HOLIMSASM
DZDDﬂwH JBM(&MQ £(1)739v7
“ON9 OfLlvis HOLIMSASM :0L
“MS A3M 0L

ez
SL
. 2-3a01a :73av
8Lt 2-30010 =01
[6'E]
001 SOONY:IWA[  NHO/VS
=]} N340 300HLYIsN3d|  NH9/OS
4! N3d0o NDILISOd| "ON 341M
€1 N30
21 »1a/vel [\ S
11 N3d0
o1 N3d0
6 N3d0| [ 6] 2N3389:2aI3IHS
(6% 1 8 N3JO| [ 8] vunlvN:I18vd
szt L] Nyg9/as01 L a34:3718v0
9 Ng8/2 E) Y18:318v0 =8v 1 ON o ON
: 4400NVYL1S +9 0L  4400NYLS AN :0L
S n18/89 S and/LE
H— S :71vL3a | T3A/J+NVI [ n1g/9€ otlr
€[ N=99/0-NvO € NHO/SE "NNOD
z NH9/85 z T3A/VE
[ 1 A3A/VY 1 VHO/EE O
"SOd|  "ON 3dIM| [*Sod "ON M
T38¥1 ON
JINT Y39dvHD & (1)713av ST .
OHmINT Gaanvio ol ! SS3INHVH NOILYLS SHOLYH3dO (0L
Lﬂ TI-ET 11 :7Ivida
[CON[ e[ N&o/S LEn
[CON[ 2] N340 NNOD
[ Woo| 1] T5A/av
["sod[ Nid] “ON SdIA reet ] El
I=7A4
2X
(6791
SLT
\’! 2-501 g :11vi3a
' +r
i “NNOO
p-ET ‘¥ i7IviE0 ®wHa HOLJO3NNOD 40 WWOS
NIHLCM O31¥2071 38 0L 32171dS
2 073IHS 378v0 :11v.13a
vviad - { —-
(6°21 [8°51
&/ ost or
“NNOO
sz1
8-
“NNOD
N ., HOLJ3INNOJ 40 WASZT
NIHLIM 031¥J07 38 OL 33171dS
T 073[(HS 378¥0 ¢11vV.L30 [8°61
052

38v1 ON :73@v] ON m S +a
(I0HINOD-1) 1d :O0L 1804 "90Hd FEva :73gv 3av
I0Y1NOD- | +HATN s 0L -8 0l +8 :0l
v1] N30 z SN/ T T €4 :0L  -3ava ON 2N
E1 7 HNd/LE 9 N340 "ON9 J11V1S §13av
=1 ne/ee S RREIEH JATHA- T t0L -W/2N 0L
11 AN/ T+ i4 AHO/G82
ol NY8/2v € NVL1/0% »Ov18:378v0
6 3A/VE z VH0/EE oma“mmMUm
TVENLVN
8| NwoscE ' R TNZ3E9: 10 131HS
"S0d| "ON J9IM] "SOd| "ON 3o "ON 391

vdo/ec

A"O/81
NY8/g21
NH8/VZ1
3A/8ke
3A/VRE
"ON 3dIm

0
o

"SOd| "ON 3dIM

8| M1d/3E1
L nig/92c
9 NHO/E2
S| AH9/VBZ
i NH8/2ce
[
2
i
d

NHO/S1
n18/09+
NY1/¥05

"ON 3dIMm

1] Aes4et
6 N340
8 N340
L] XMNd/gT1
9 N340
S| NYg/2t
i
[
4
T
d

ANd/ T+
NVY.1/0%
AH9/8E
n1g/381
"ON 3dIMm

21 ANd/TE
T NV 1/0E
or LHM/B2
6 dnd/L1
8| M18/9€1
L n1g/vs
9 NH8/22
S N3O
¥
€
2

NY.1/02
LHM/B1
ANd/12
3A/+1

Tennant T300 / T300e (01-2019)

152



STANDARD PARTS

ELECTRICAL HARNESS, MAIN PROPEL T300 MODEL
(S/N 30078278 - 40000000) (PAGE 2 OF 3)

1076142_02

2-da2
2 01)73av7
2-80 0L

IATIVA O2H NIVAW
2 (1)73av
3NTVYA O2H NIVAN 0L

1-82
2 (1)713av

1-90

gyl
SLE

8z :71v13a

16721
0oz

(211
oe

AVT13d O2H-03
2117139V
AVT13d O2H-03

VYHO/EV
ad34/371
S8| Y19/ NET
o8] n18/29
*s0d] "ON IdIM

b-E1 ‘4 JZED[y a.lNOD

| ]

ool
€ NH9/52
4 N340 38y ON
[ Ma/rer P S1S0d "ON9 OILVLS :0l1
d| "ON 3dM S
*MS IMvHE Mdvd 138V *ON9 O1lVis
"MS 3Mvdd Mdvd 0L IRECIA!
16°'51 TAN9 J1LVLS 201 o
05t NV4 OVA $73gvy7 [6°E]
.@ NYJ ANNQVA z0L 001
38V ON
*ON9 J11VLS
INVHEL HYIH 0L [ 2[ AsasB1
°S39vd HLOd NO 16'51 1] vdosez
NMOHS wOVu W3LI os1 [ "sod] "oN 3dIM
E “t1 ‘25 :Ivl3ad
[oos"1] *1-501 ‘05 :71vi3a
[ 1°BE
) ,
gviIa g 7 Y { Y
I 1 T 1
[6°E] [6°51 A4
aor el=3} S2e
. X2 . .
[6°€1 s e ‘et
(621
oor =72

[ SOONY: T WN[ MI18/MET]
[ 300HLVO:N3d|[ n18/as|
[ NOTLISOd["ON 3d1M|

1-3d01d =7139v71
T-30010 :0L

[ "sod| "ON 3dIM

dWNd Oz2H-03 :713av
dhNNd OzH-03 =01

[ 3ATLv9aN:IIVA] NgE/82S]
| 3ArL150d:A33] NVL/005)|
| NO111S0d| "ON 3d1M]

T-HOLIOVLYD 713GVl
1-40LI3vdvD :0L

1vi3a

ez -Vvl3a

153

Tennant T300 / T300e (01-2019)



STANDARD PARTS

1076142_02

‘ON9 O[1VIS 0ZH-03 HNd/26
“3700N 02H-03_1v ne/ee
dvals *GNO D1LVIS :OL 2l]  Na/asy
11 N9/ vSy
o1 N0
6] NvL/08
8 N&8/25
02H-03_:738v1]
W3LSAS 02H-03 :0L L N30
S A18/SET
=] AadET
v N30
€ [NU6/8-Nva
] 2| 3A/87NV0
T N30
E °sod "ON 341M
o N[ __E| AHo/ez
0N 2] N3d0
M — Woa T HIa/nWET
3 °SOd| NId[ "ON =dIA
*ON9 011VIS
0 °MS av3H BNHOS 113avl
LL . . . 3 (1)138v IIXVENVHL LV
o o ENVa TINVD VL o *MS NDILISOd OVIH EN4IS 101 *OND O11V1S :0L
E =] TBA/VET _
- S| Nwaszz
(1] | NE9/HE0T mm
P E AN/ TE
2| _Nvi/oe e
A T 1HN/62 s [
P *Sod| "ON 3dIm rLveta . @
SLE IATIVA WM OZH-03 18y R
R N’ 199 3IM NO G138V sel S39vd H108 NO
SATVA WOM OZH-J3 tOL NNOHS wOV. W3LI
o~ (6721 oos- 1]
(=) Sncon 002 oo 1] 261 sivi0 e {0V
o ONI¥3LIN *130 0L .
< o a.INOD
IH - { } — { ] {
1v07d NOILNT0S Yok’ teen Y e
ose -
M O etk o 87v13d
=] e
E-E1 ‘9F :71vi3a
-~ O ez
0 st
(7)) 2 mere] g S T
A e
“S0d] "ON SHTH]
© [sod] T e el %
2 = SOd] "ON 3HIM
7 “1OV 8ngos *I3aval
R o ooy | [0 HOLVNLOY @NH0S 0L
sz
[e0] € 1653
o1
I ge ©
S Ee)e)
A 3 HV] ‘ONg 311vis 182!
+73Ev
C *QV3H BNUOS Ly
N dVH1S "ON9 JILVLS 0L
— ~— "ON9 JILlVLS dv3H dndos
R $(0)13avT
(/)] .QyaH_oneos 1y ‘NS 'SS3Md O2H-03
~ : HYIRE-TA) (281
- (+)g, (-1V *MS*SSEd GZH-3 ol G2z
— - :
C ,B 5N & Wi/os MS 33933N0S 0L
w [o N[ 2] N30
[_mool 1] smesqer] gy 1
] [ "sod| Nid[ "ON 3HIR s2t
HOLOW 8nNY3S = 7138Y71 m
HOLON @NH0S 0L
1€
ot

HOLOW T13-40Md

Tennant T300 / T300e (01-2019)

154



STANDARD PARTS

ELECTRICAL HARNESS, MAIN PROPEL T300 MODEL
(S/N 30078278 - 40000000)

Part No. Serial Number Description Qty.
v 9015157 (30078278- 40000000 ) Harness Kit, Main, Ele [Vw, Prem,Propel] 1
A 222290 (30078278- 40000000 ) Diode, Ele, Plug 4
A 1040868 (30078278- 40000000 ) Capacitor, Plug [.01 Uf, 200v] 1
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T300 / T300e (01-2019) 155



STANDARD PARTS

ELECTRICAL HARNESS, MAIN PROPEL T300 MODEL

(S/N 30066322 - 30078277) (PAGE 1 OF 3)

1075323_02

g3 L3NGN0H d015-3 "MS 02H-23
2 (1)73av (1)3av 8 (1)7138vy7
H3L3INGNOH 0L HOLIMS d015-3 :0L HOLIMS 02H-03 =01

HOLIMSAIN
3 (1)738vY7
HOLIMSA3Y 20L

ANNOHO “MS A3
2 (1)73avTl
“ONS J11V1S
"MS A3M 0l

621
SL
[6°L1
[B°E] 002
00
S1 N340
vl N340
£1 N340
21| a/ver @
1 N340
o1 N340
6 N3d0| [ 6] 2N3399:207131H
(8¢ 8 N3d0| [ 8] IvEnlvNz318v0
0 szt 2] Nw9/asor A a39:319v0
MU zmwmm 9 Nd8/Z 9 >g9:318v2 &o%zm/\m_ww +omz
o) AEREIVEE S na/89 S und/LE
“S0d] NTd] TON JuIR H g :ivisg ¥ | T3A/0+NVD v N19/9€ _M_
€| NJ9/0-NV2 € NJ9/SE
B N=9/85 B A3A/VE
1 T3/ VE 1 vHO/EE O
SOd| "ON 3dIA| ["sod "ON_S9IA
Sl i 738y ON
A MOOTMIINI MISHVHO f(1)38vA SS3INYYH NOILY.IS SHOLVH3dO :0L
*MS YOOTH3LNI H3I9HVHO (01 S1-€1 *11 :70vi3a

E 1

138v71 ON
501 4400NVLS *ON9 (0L

(L8111 Ell net
=744
X zX
168791 18°L1
SLT 00z
2-501 ‘g :71vLi3ad
"uwHu HYOLO3NNOD 40 WNOS
NIHLIM 031v¥2071 39 0l 32171dS
< l__<|_|mD i 2 J73IHS 3718v0 [v.13a
(8°s1 S
(621
=72 osT1
(=)
SL
N
[6°51
0s1
[6°5]
HOLO3NNOD 40 WWNSZ2T 0s1
Q31v201 38 OL 3J11dS (6°51
a3 1H VD
1 S 3@ a1vi3aa xe | N osT
zX . X zX
rt (8 L rf rt
16721 [N=hr=] g6z
=7 0oz S/ =1
A“v 6 or El 8
O
J3gv1 ON 1738V ON N
(TOMINOD-11 1d 0L L0d °90xd PR 2I3EVT 2 13av)
T0YINGD- 1 /TN E0L -9 :0l +8 0l
[ vr] N3dO[ /] MNI/TT €d 0L 93gv7 on 2N
&t AR 3 N30 *ON9 J11V1S 1 73av]
21 n18/9€ S n1g/91 INtEa-1s0L Wren oL
17 AN/ T i4 AHO/E82
01 Ng8/2% € NYL1/Of ¥ »OvTd: 378v0
6 I3A/VE z VHO0/EE € Q342 378v9
IVHNLYN 2 NEED]
8| NW9sse ' :378v0 T[IN3349: [Q131H
"S0d| "ON JYIM| "SOd| "ON Zdim “sod TON_ZdIM

1861
0s2

orr
“NNOD

er
*NNOD

v
"NNOD

er
“NNOD

ar
*NNOOD

VYdO/EZ

AH9/8T

Ads821

A1G/veT

N|M |+ [n]|©o

a34/ave

a3d/vvre

*S0d| "ON 3HIM

NY9/V-NVD

['sod] "ON 3dIm

8] M19/3e1

n1g/9z2

NH9/G2

Ad9/VBZ

NH9/2E

NYO/ST

Z| N719/09¢

“SOd|"ON 3d[M

NYL1/V0S

o

Aa/4ET

N3do

N340

MNd/att

N3do

NYg/2v

AN/ T+

[ SN el Rl el el ol

[0}
o

I!Illl

NVY.L/0t

AH9/8E

nig/91
“ON 3-dIM

AN/ 1E

dnd/ L1

AG/9ET

n1a/ve
Ny5/22

N3d0
NV.1/0Z

1HM/6T

AN/ 12

—|N| o[+ |||~ oo

T3APT

"50d

"ON 3dIm

Tennant T300 / T300e (01-2019)

156



STANDARD PARTS

L
w
(m)
o .
=™
L
S0
2o
au
e
oo
(1 g
ar
=g
4~
=3
)
m._v.
<8
T8
L
<3
Q=
R/
=L
(@]
|
|
w

1075323_02

1-80
(1) 738y

Z2-d80
2(0)713gvn
2-90 :0L1
A¥I3H 02H-03
s (1)7138v7
IATWVA OZH NIVA
AVT3d OzH-23
IRELa
IATVA O2H NIVN :0L
£-80
BRIRECA
£-90 :0L1
LB| VYHO/VEVREY
0E 034/31
@ S8 18/ NET
2X +-90 98 n1g/og
teg! 1 (1)73av *S0d *ON 3dIM
¥-82 :01
"O°N NH9/52
‘0N N3do T39v1 ON
NOD SA8/rET - S1S0d "ON9 OILVIS :0L
"S0d| NId| "ON JgIM B
"MS 3xvHd Mdvd :T13avl *ON9 D11VIS
“NS 3xvHE Mdvd 0L :3av] 29
(1] 16°51) "ON9 3JILYLS :0L o
2] ‘oL NV4 OYA £T38YT 16 ED Larels
EE 00z NY4 ANNJVA™ :0L 007 A
38V ON e —
“aN9 JI11V1S
7 INVES "v3ad 0L
*S39vd H108 NO Hretsa
NMOHS OV W3LI 0s1
E f2s :71v13a 82 §11v1l3a
- [cos-1] *1-01 ‘05 :71v13d _wn.vm_
1°BE
! BN a.INOD
" T L T T T Il !
g7v13a , { } f J
16°El 16°51 rg-21 ) . _
cot ost e e vviad
. Xz . . f
[B°E] - ¥Z 21 :71v.i3a
16 21
oot G/
[ 2] Ngesves
[ 1[ nvi/aog]

[ 3AONY:ITYN] MI9/MET]
| 300HLYO:W3d| n1g/ag|

[ NOTL ON 3H1M]
1-30010 :713@v7
r-30010 fOL

| "sod["ON 3gIm

dWNd 02H-03 7138

Y1

dNNd 0Z2H-23 =01

[ 3ATLVOIN:3ITVA] Ng8/825]
[ 3ATL1SDEN3d] NvL/00S)|
[ NOTLTSOJ]["ON 3d1m]

1-40L12OVdYD 7138V
1-H0110vdvD :0L

157

Tennant T300 / T300e (01-2019)



ELECTRICAL HARNESS, MAIN PROPEL T300 MODEL
(S/N 30066322 - 30078277) (PAGE 3 OF 3)

STANDARD PARTS

i) Hnd/L9
ET n1d/99

02H-03 :7138v71 cr n18/89¢
W3LSAS 0ZH-03 :01 1T n1g/voy

"aN9 OI1VY1S 02H-23
:(1)138v]
“37INAON 0ZH-03 1V
dvdlS "ONS OI1VLS :OL

1075323_02

Hg/sel
Ag/HET
N3dO
NH9/9-NVI
T3A/8+NVD
N30 O°N] €[ Kgo/e2
.ozmmﬁg .o.zw zmmo
ﬁ

(=N
Stz

)
o]
al—~|njo| ¢ [ n]o|~|o|o

"SO<| NId| "ON 3dIM

"ON9D J11VLS
*MS AV3IH dndos 1138V
i (1)7138v0 JTIXYSNYHL LV

TENVD TN #TIVL3a H NOILISOd OV3H @nHos *ON9 O1LVIS ol

M

n

FTINAOA ONITHIL3IN * 130 27738V
3TIN0ON ONIH3L3N "130 :0L

3A/VET

YNd/ 1E

NVL1/0E

[ 1HW/6Z

g g rLtprl

S0d] "ON TN SLE 3IATVA WON 02H-03 [6:+1

£99 3YIM NO_©(1)738v1 szt
IATVA WOM 02H-23 0L

*S39v¥d H108 NO
NMOHS wDVu W3LI

16 €1
aos- 1]
zer vz 1ee E

@.LNOD

(6 b1 [6°c1

2 oot -971v13a

[FAFAR! .
[8°ET]
oSt Bee

[e°el

£-E1 ‘9¥ :7Iviaad oot

[6°e1l id NvLl/02
oot
187+ 1
s21
1v¥0714 NOILNTOS 130 :738v] VE 10V dngos :T3avl
1VO14 NOTLAT0S IN39¥3130 :0L @ HDLVNLOV ENH9S sOL
. 6ol
4 Y
@ [8°51
0s1
(o ©
oo 64@4@
N[ e[  nia/9z
¥ . P oON[z N3d0
DZ"@Jm_Um_H(f/\Fw S Woa T8/ 9xeT
*QVIH BNEIS LY *S0d| NId| "ON SdIA
dvdLS "ON9 OILVIS :0L
TOND D11VLS Qv3H 8ndas
T7)138v
QvaH_8nHos Lv *MS*SS3Hd 02H-03
*ON9 O1LVIS :0lL S 13ava
(+)9,(-)V *NSSS34d 0zH-03 0L sz
@ *MS 3905
= = :(1)738v]
*MS 33933N0S 0L
[8°+1
szt
[ (- 3ativoan) v[ nNuaszr]
|+ 3atirsod) g 13asve|
[ "SOJ[*ON 3HIN| T
HOLOW 8ndds :7138v71
HOLON 8NHIS :0L
[B6°E1

ool

HOLON 113d0dd :713av
HOLOW 73d0dd 0L

Tennant T300 / T300e (01-2019)

158



STANDARD PARTS

ELECTRICAL HARNESS, MAIN PROPEL T300 MODEL
(S/N 30066322 - 30078277)

Part No. Serial Number Description Qty.
v 1075323 (30066322- 30078277 ) Harness, Main, Ele [Vw, Premium, Propel] 1
(Replaced By 9015157)
A 222290 (30066322- 30078277 ) Diode, Ele, Plug 3
A 1040868 (30066322- 30078277 ) Capacitor, Plug [.01 Uf, 200v] 1
vV ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T300 / T300e (01-2019) 159



1073678_00

H313INEN0OH d01S-3
2 (11713av HIRRNE=
"d3L3INEN0H 0L HOLIMS dO015-3

6"+l
szl

ﬁ
ﬁ
ﬁ
|
\,f‘m $711v13d

"MS 02H-03
F(1)713av
Hell HJLIMS 0O2H-23 01

ANNOHO *MS ASM

HOLIMSAIN 2 1)73av]
2 (1)7139v7 "ON9 J11V1S
HOLIMSAZM 01 TMS A3M 0L

N340

A1d/vVET

N340

Y

N340

N3d0o

ZNIFH9 e 2013 [HS

N340

VHNLYN : 3719V D

NH9/0501

a34:3719v0

Ndg/2

Y19:3719v0

n1g/88

T3A/0+NVD

n1ga/9e

NH9/0-NVO

NHO/SE

Nd9/85

3A/FE

13A/VE

vYdO/EE

"ON _JHIM

[S]
8
L
9
S dnd/LE
k4
£
4
T
d

50 "ON 3dIM

138y ON

440aNV L

S +9 0L

13av ON

440ANV1LS *AaN9 :0L

[8°81
Tt

VHO/E2

Ad9/81

Nyg/921

Nya/val

3A/ave

OIf ["sod| "ON 3dIm

*NNOJ

N3dO

Tennant T300 / T300e (01-2019)

73dv7 ON

STANDARD PARTS

ELECTRICAL HARNESS, MAIN PROPEL T300 MODEL

(S/N 30061275 - 30066321) (PAGE 1 OF 3)

JINI H3I9HVHD & (1)73av] 4
OTH3LINT H399VHI :0L

O'N E
‘0N 2z
WO2 T
*s0d| NId

NFO/S
N340
3A/gy
"ON 3™HIM

L8l
SLv

© SSANGVH

v-E1 ¢ “J;Pm_Dly

\W‘.ﬂwmﬁ 11 :71vi3a
I
1
I
I
|
il

2-501 °9 :71vl3d

1V1S SHO1vVH3dOo ¢

oL

vivliaa ——F—F —— T—

€ Q13IHS
378vo :11vl3d

[6°s1
oSt

a31HS
378v2

£71v.13a

ja!

N340

AND/TT

ET

dnd/Le

N30

21

nig/9e

n1ea/91

11

AN/ T

AHO/882

o1

Nyg/2¥

NYL/Ov

13A/PE

N|o ||| o~

VYH0/EE

NH9/5E

T

TIVENLYN
:319v0

" S0d

"ON_3d1m] "sod

“ON 3HIM

38y

(MOELNOD- 1

7 ON
1 1d 0L

[8°s1
oSt

[6°G1]
os1

[B°L]
[o]e4

£713dY71 ON
140d "904dd
TIDHLNDO- |

€d 0L 713av1 ON

+W/ TN

[+ ovimisnavo] N9, 91
JATHO-1

S a34:3716ava
2 N340
1
d

IN3349: 10131HS
"ON 3dIMm

" S0

1v1s
t0L

W
£713av

0L

[6°51

2x
(6 21
SL

-9 01
Zn
£713avl
-W/2N 201

N3dO

NHO/V-NVD

T13A/Y+NYO

€]
S
i
[S)
2
I 3A/YYE
d
v
€
z
i
d

"ON 3HIM

[ >a/3€el

er
“NNCJ

n1g/92

szr

NY9/ 52

| Ago/vez

Nyg/2e

NHO/ST
n1g/397%

NVL/v0S
SON JHIM

01| M1ds/4et

6 N3IdO
=] N3d0
L] MNd/GTT
9 N3dO
S N9/ 2+
14
[
4
1
d

r
*NNOD

AN/ Tv
NVL1/0t
AH9/BE
ng/971
"ON_3IHIM

er
*NNOO

* SO

21 AN/ TE
11 NVL1/0E
o1 LHM/62
dnd/L1

rg'el
osz

8r
“NNOD M19/9€T
n1a/v9

Ndg/22

NVL/02
LHM/61
AN/ T2
BENA A

6
8
L
9
S N3dO
i
€
4
1
d

"SOd|"ON 3HIM

571389V ON
H3TI0HLNOD 3svE 0L

160



STANDARD PARTS

1073678_00

1-9

161

z-99
3 (1)738v7
i | z-82 :0L
=) IAIVA 02H NIVA
$11)713av]
(@) IATWA OZH NIVA 0L
—_ £-90 ‘
M ™ :(1)713av m %(UMHK_ Jomwm_I/\Jum
[=NTH £-89 :0L - AVI3Y 02ZH-03
o
') o /8] VHO/VEVPER
- 0 a3d/31
1 H Es] SB/AET
b-g0 EE] n18/39
L G 1 (1)713av0 *sod ENEEEI
a A #-80 0L
Oa
o~ e
a— "O°N e[ Ngos/s2
b "O°N N3O 739y ON &5
=29 NOD EREZRS S1S0d *ON9 J11VIS :0L S05 T
- M "504] Nid| "ON Z8in HPMS MOOTHILNT HIOHVHO : (117139
< © [| 7 MS HO0TH3LNT &398vHO 0L
= % ,;,m;mmvm/\xm/\mmm_xmv“\%,\u“ 38v7 .Dz“@dom_wfim (3101 7 N 5 NUO
=} 16°5) *ONO OILVIS 0L ox i MDM w dmw
NY4 OVA 138V [6°E]
«w © NYJ WNNJVA 0l 001 Ewm.»vm: i *SOd| NI1d| "ON 3o
1
73gv ON e —
w n *ON9 JILV1S
= N~ IAVEL "VIY 0L AH9/81
oc o *S39¥d HLOZ NO VHO/EZ
< + NMOHS WOV W3LI ENEET
T © E *v1 *25 $71v130 8z :71v130
= [oos-1] *1-501 ‘05 :71vi3a =
9 e o Q.INOD
Oz g971v13a { —_— - f———f-— —
— 16 16°51 (8°21 -V vi3ad
R S 00 OST cze
T N
Ll
= 161 R *vz *21 £7Ivi3a
Ll 001 7
— z[ Ngg/ves
| 1] Nv1/8905
| "sod| "ON 3d1m
dWNd OZH-03 :138V1
dANd OZH-03 0L
I SO0NY: SV XIg/ME] _ e
[ SaoHivo:ngd| nie/ae SN LYOINES VA N
f NoTiTs0a1 0N Saim SATLISOS N34 | NV1/305
NOIL1SOd|"ON 3gih

1-3d01d :=713gvl
1-30010 =01

1-4YOL13vdvyD 3713avl
1-4O0LI3vdvO :0L

Tennant T300 / T300e (01-2019)



STANDARD PARTS

ELECTRICAL HARNESS, MAIN PROPEL T300 MODEL

(S/N 30061275 - 30066321) (PAGE 3 OF 3)

1073678_00

o] 3A/VRI
= NH8/22
| NHO/HSOT
€ YND/ TE
B
T

NVL/OE
LHM/6Z
"SOd| ‘ON 3-(M

3INAON ONIY3LIN *130 :7138Y71
3INACON ONIH3L3IN 130 :0L

TON9 O11VLS 02ZH-03
£0r)73av]
*3INQON 02H-03 1V
d¥dlS "ON9 OJI1LVLS :OL

*2NVD

[l EREA]

0zH-23_:73av]

W3LSAS 0ZH-03 :0L 11 n19/vew

or| N30
NV1/09
NYE/25

18ror1
stz [Ca°N € AH9/82
*SOd| "ON 3dIM "O°N| 2 N3d0
[ woa 1 a/meT
[“Sod[ Nid| “oN SdiM

“MS dvy3H 9ndos
(1)7138V71
NS NOITLISOd adv3H 8ndds 0L

“INVD :TIVL3d Il

[Lr%11

& SATVA WOM O2H-03 (6% 1
£99 JIM NO (1) T3av] szt
SATVA WOM O2H-03 :0L

*ON9 OI1VIS
£738v]
IIXYSNVHL LV
"ON9 OJILVIS 0L

16'€l
e
*S39vd HLOZ NO
NMOHS .OVu W3LI

6L
002

[6'S1
osi

1v0T4 NOILNT0S °13a :73av]
1VOT4 NOILNT0S IN39¥3L30 01

=] sreer]
e

z
T
[ "sod| "oN 3dIm

[cos-1]
[000-1] 2-€1 :71v.i3a 1°8e E
fa=
N | Q.LNOD
peap— ] —— T
[WAYAS (el 16721 187%1 teel
05k A cz1 cot -
O g971v13a
[B°E 1
E-€1 *ob :1Ivla oot
rerezl
SL
(e el ¥[  Nvl/0z
oot E 1HMW/BT
z NH9/S1 [62%1
T ra/ler] ¢t
@ "S0d[ 0N JHIM
1> * 10V 8ndOS 738V
i @ HOLVNLOY €ndaS 0L
L 1601
sz Y
@ [e-sl
os1
teel
o (i)
Il °O°N £ nigs92
- + . °O°N z N3do
. 16721
NS el WOO T[M18/L9%ET
*QvaH @nyos v "SOd| NId| "ON 3dIm
ovHlS TONg JTLVIS 0L
SON9 J11V1S av3H gngos
20117138V
.muwzuwmqwm +wﬁ *MS°SS3Yd OzH-03
(=) _3AILVO3N] N&a/2T -Ms com o DA oL
(+) _3AILISOd| 8A/%2 _ ‘NS 3905
[ soa["on o] [ NV1/09 £ (D) v
[~oN N3O *MS 33933N0S 0L
HOLOW gndos :713av] Wo2 T Ag/1eT (B %1
HOLON 8N=0S 0L [“sod[ Nid| "oN zd1m set

16°€1
oot

wi/or]
T Lne]
[~sodtox ssu]

HOLON 13dodd 738V
HOLON 113d04dd :0L

Tennant T300 / T300e (01-2019)

162



STANDARD PARTS

ELECTRICAL HARNESS, MAIN PROPEL T300 MODEL
(S/N 30061275 - 30066321)

Part No. Serial Number Description Qty.
v 1073678 (30061275- 30066321 ) Harness, Main, Ele [Vw, Premium, Propel] 1
(Replaced By 9015157)
A 222290 (30061275- 30066321 ) Diode, Ele, Plug 3
A 1040868 (30061275- 30066321 ) Capacitor, Plug [.01 Uf, 200v] 1
vV ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T300 / T300e (01-2019) 163



STANDARD PARTS

ELECTRICAL HARNESS, MAIN PUSH T300 MODEL
(S/N 30075985 - 40000000) (PAGE 1 OF 3)

1076143_02

. HOLINSA3N
ONNDED TAS AT T 3T
H313NEN0H ‘NS 0ZH-03 “aNg oTivis HOLIMSAZM 0L
+(1)738v7] i (1)738Y7] “MS A 0L

H3L3NEN0H 0L HOLIMS 02H-03 =01

2-30014d 7139Vl
2-3001d :0L

Vaviaa ——f !

[(S0ONVETIVAN]  N89/VS
8eS o Uwum [300H1LY0:A34|  N=9/05
[ NOILISOJ[*ON 3d1m
el N3d0
21 1a/vel\G
[ N3d0
o1 N340
6 N340
(651 N340
cz1 L NH9/050 T T3av ON T38v71 ON
9 Ngg/2| 44D0NVLS +8 :0L 4400NVLS AN :0L
S n1g/89
¥ | 13A/0+NVD
E| NH9/3-NV2
z NH9,/85
1] o o
*MS MOOTHILNI H3ISHVHI 1 1)73av] set Idmj ON
*MS MO0THILNI H39HVHO (0L . *SSANYVH NOILVLS SHOLVH3d0 :0L ' -
T-E1 :711V130
“O°N € NHO,/S [ 1] ar HE
‘O°N z N30
W02 1 3A/9 VeI NS
"S0d| NId| "ON 391M L
7 9l
K (891 ,mN.Xh_
(L1 7 E7A aoz &
sty ||
¥ s711v13d \f
\\Mo £71v13a Y-€1 JZED[/V\/ 1
f Y
[6°51

oir
"NNOD
1881
szz
er
*NNOJ
1891
SLT
v
"NNO2
16°51
osT
8r
*NNOD
(861
os2

vd0/€e2

AH9/81

NEg/821

Nud/vel

13A/8v2

REINALTA

"ON 3YIM

N3O

N340

NH9/VY-NY3

T13A/Y+NYD

"ON 34IM

AH9/82

Nyg/2€

N1g/29+%

S
14
E| NY9/S1
4
T

NVL1/V0S

"SOd|"ON 3dIM

AN/ TE

Nv1/0€E

1HM/62

6 dnd/L1

Aa/9€Ee1

n1a/v9

Ndd/22

Nv1/02

1HM/61

8
L
]
S N340
v
€
Zz
T

XN/ T2

T3A/P T

"ON 3IHIM

Tennant T300 / T300e (01-2019)

164



STANDARD PARTS

1076143_02

3ATIVA OZH NIVA
(1)T3Eav

i
IATIVA O2H NIVWN :0L

1-82

1)

73av

1-80 0L

L8 vd0/Ev
0oE Q34,41
S8 Mg/ AET
98 n1g,/38
"50d "ON 3dIM
AVT3d 0cH-03
1)713av
AVT3d 0O2H-03
[6°%1

sz1

3A0ONY = mj(S: A8/neET

I 300HLVO:N3d[ n1g/a9

ZDZLWDHL.DZ 3dIm

1-30010 :0L

JATLVOIN: m](SL Nd8/925

IA1L1S0d:N3d| NY1/005

ZDELmDn; "ON 3dIM

1-40L110v¥dvO =0L

dNMNd 02H-23 :0L

-l
Oa&
s (3}
P L
a0
_nN (4]
1T}
H G [6'E1
S A oor
20
J38v7 DN
o~ *ON9 DILVIS 0L
—_
2 0 *O°N € NH9/S2
-0 O°'N[_ 2 N3O
WO T a/ret 16'21 .
m m "SOd| NId| "ON 3d1m E2 N LS
B . raror |
(=) NS BIVHE Hvd 1138V ONO OLLVLS <0l @ sz
=) NS IVEE MHVd 0L E 1 l(.
NS ] 2
7)) [z ] ‘'&: pH NV.4 OVA 7138V [6°E] .
< = ooz i @ N¥3 ANNOYA £ 0L 001 e
w f J3av7 oN e ————
= i WVad oL —
i e[ xgo/81
o % *S39vd HLO0E NO ‘Bat’ 1| _VvHo/ee terL)
A [e)] NMOHS wMVu W3LI “S0d| “ON 3HIM S0z
H 5 25 “¥1 :1vi3aa
N [oos- 1] S01 708 VA0 9 :1viaa
|L o Tl 1°8E \\/WV\// \NMHH
<9 g1viia 3 F— { == — —
C (3] 16°€1 16°S ] tg'z1) 16°21
— = oot 051 cze =72
Ea
C 6 ¥2 ‘21 s1viaa
E [B°E1]
L [ole]}
11}
2] Nga/ves
| NV1/90S
"SOd| "ON SH1M

@a.LNOD

-VIvl3da

165

Tennant T300 / T300e (01-2019)



STANDARD PARTS

ELECTRICAL HARNESS, MAIN PUSH T300 MODEL
(S/N 30075985 - 40000000) (PAGE 3 OF 3)

1076143_02

9 3A/8¢1
S Nyg/22
| NYO/HSAT
£ AN/ TE
z
T
d

NV1/0g
LHM/682
"ON 3-HIM

[6°L1
Inaon 902
ONIY3L3INL30 0L

[ 2 emer]

[ 1] Nwasze
[~50d[on 3u1h]

1¥0714 NOILNT0S
IN39H3130 :01

“37NAON 02H-03 1V
dV¥H1S "ON9D OJ11VIS 01

=]

187011
Stz

2NVD INVD E1v13a

vl dnd//9
ET n19-/99
21 n1g9/99+
17 n1g/vor
or N3do
NV1/09
NY8/25
N340
Ag/HET
Aa/0ET
N3d0
NH9/8-NvD
13A/8+NVD

W3LSAS 02H-03 :0L

—|n|m| v |njo|~ oo

€ AH9/82
2z N340
1 Aa/WET
NId| "ON 3dIM
"MS av¥3H 8nddS
2 (1)7138v7
"MS NOILISOd aAv3H andos ¢

dNNd WOA O2H-03 tev!
7229 3HIM NO_° (1)738v7
dWNd WOM 0ZH-03 :OL

[ooa 1]
v gz

oL

"10V 8NYaS :T13avl
HO1VNLOV 9ndos :01

Nv1l/02
1HM/61
NH9/S1
A1assel
"ON 3J1M

a|—|Njm|+

°S0

Z-E0 :70vi30

Tennant T300 / T300e (01-2019)

“S39Yd HL0E NO
NMOHS wMVa W3LI

[oos-1]
1°BE —

—t I

[WAVAR]
oSk

te’er) 18721
0SE 7

oF ‘e-€1 :Ivi3a

1621
=1
(el
001
vs01
ol | 2
E
sar
te°e1l
oot
Sk
“AN9 OI1VLIS adv3aH andos
2 113avn
av3H 8nydos v
TON9 OILV1S 0L
(+)g, -1V

[ (- 3a11veaNy V[ Neg/21]

[+ 3atirsod) e 3a/+2|

" Sod

“ON_3dIM|

HOLON 8NY3S 7138V

HOLON gndos =01

(e’ +1
sz1

[6°El
ool

[6°G1
ast

ﬁ (8'e]

! ot @.LNOD
-g7v13a

1ev1
szt

"ON9 JILVLIS
=3avl
"aQv3H gndds v
dvdls "ON9 J[LVIS :0L

"MS°SS3dd 02H-23
3 (1)738vT]
“NS°SS3dd 0ZH-O3 :0l

G

[N
Sz

16°51
ost
"3°N € nlg/9z
"O°N z N340
Wwoa T[M18/S9MET

"SOd| NId| "ON 34IM
"MS 33933N0S :0L

166



STANDARD PARTS

ELECTRICAL HARNESS, MAIN PUSH T300 MODEL
(S/N 30075985 - 40000000)

Part No. Serial Number Description Qty.
v 9015158 (30075985- 40000000 ) Harness Kit, Main, Ele [Vw, Prem, Push] 1
A 222290 (30075985- 40000000 ) Diode, Ele, Plug 4
A 1040868 (30075985- 40000000 ) Capacitor, Plug [.01 Uf, 200v] 1
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T300 / T300e (01-2019) 167



STANDARD PARTS

ELECTRICAL HARNESS, MAIN PUSH T300 MODEL
(S/N 30066322 - 30075984) (PAGE 1 OF 3)

1075324_02

H3L3INENOH *MS 02H-03

s(03ava (1)13ava
H31L3INGNOH 0L

HOLIMS OZH-03 :0L

e NH9/S
z N340
1
d

3A/8¢%
SON JHIM

16791
SL1

*MS MOOTHILINI HIOHVHO : (1) 7138V
"MS MJOTHILNI Y39dVHO 0L

L8t
St

|
|
|
|
|
|
i
|
|
|
|
|
|
|
|
|
+ :711v13a \f
,
|
|
|

ONMOHD " MS ASM

IMSA3M 31117139V
2 (1)713av "aN9 J11V1S
HOLIMSA3M 0L

"MS A3M 0L

3501

N340

N340

N340

AE/vET

N340

N3dOo

N3dOo

N340

NYO/0S0T

NHg/2

n1g/89

3A/0+NVD

NH9/0-NVJ

NH9/85

3N/

*S0d CON_3IHIM

13gv1 ON

138v1 ON
4400NVLS +€ :0L

"SSINYVYH NOILVLS SHOLYY3do 01

13gvT1 ON
4400NVLS "ONO :0L

QET

del

VIviaa ————

)

. orr
te'gl .
e NNO2
(8'91
SL1 er
“NNOO
[6°G1 v
0S1 “NNO2
ar
(861l NNG3
osz
571389V ON

H3TOYINOD 3sva 0L

vdo/E2

Ad9/B1

Ndg/821

Ndg/vel

13A/8v2

—|N|o|s|in|©

REINAL LA

°Sod

"ON 3-HIM

N340

N3dO

TI3A/V+NYD

14
[
Z|NH9/V-NVD
1
d

"ON 3-HIM

A1d/3E1

nig/8ez

NH9/52

AH9/BZ

Nyd/2e

NHO/51

n1ga/08y

—|N|M|[O][O|~]0

NVL1/vY0S

*Sod

"ON 3IHIM

AN/ TE

NV.L/0E

1HM/B2

dnd/L1

A1d/9€eT

nig/vs

Nyg/z22

N340

NYL1/02

LHM/B1

ANd/ 12

3A/PT

"ON 3dIM

Tennant T300 / T300e (01-2019)

168



STANDARD PARTS

ELECTRICAL HARNESS, MAIN PUSH T300 MODEL

(S/N 30066322 - 30075984) (PAGE 2 OF 3)

1075324_02

3ATIYA O2H NIVA
£01)73av

JATIVA OZH NIVA 0L

1

-89

2 (1)739v7
1-80 :=0L

YHO/VEYPEY

a3dsart

A1d/AET

n1g8,09

' SOd "ON JHIM

em [0 b~
S CED
£-d0 :0Ll 0s
(v
g
_%M_ AVYT3d 02H-03
001 2 (1)38av
AYT3d 02H-23
7138V ON
TOND J11V1S =01
“O°N € NHO/S2
"O°N Z N340
NOO| 1| ha/rEd 16z .
“S04 ST " oN 39Im ﬁ S. OZ"@JM_QM_CVJ(Fm |
*MS INVHG MHVd :T138v7 ' "ON9 OILVLS :0L
“MS 3IMVHE Mdvd 0L
] ]
T2 ] el ost NV OVA 733V
i M =) :
£
7 T139v1 ON |
, “ONS O11V1S !
JAVHS dv3d 0L Z Au9/81
[6°G)
°S39vYd HLO9 NO 051 < ! - vHO/E2 [6°L1
NMOHS . MY. W3LT SOd| "ON_FdIM ooz
25 ‘$1 r1vi3a
g S01 *0S :711v1l3d i
[oos* 1] 7
i Y ! aINOD
g7v.l3aa H M — - e e e
[B°E] [6°S1 . [8°21 -
oot os1 AR o/ vviada
[B°E]
oor

JAONY e 3TIVIN| M18/NET

| 300HL¥O N34 n1g/a8

L[SOd|"ON 3IHIM

1-30010 :113gv7
1-30010 :0L

2] nga/vse)

T vi/a0p)

dNNd 02H-03 1138Vl
dANd 0O2H-23 0Ll

m>Hk<@mzum4<§7 NHE/825

11S0d:W34| NVL1/305

NOILISOd|"ON 3dIM

[-40L13vdvyD :7138v7l
1-H0L10VdVD 0L

169

Tennant T300 / T300e (01-2019)



STANDARD PARTS

ELECTRICAL HARNESS, MAIN PUSH T300 MODEL
(S/N 30066322 - 30075984) (PAGE 3 OF 3)

1075324_02

3INAOW ONIY3L3IN " L1330 :7138v7
3NAON ONTH3L3IAN ° 130 0L

13A/8%1

Nyd/22

NH9/HSO T

AN/ TE

NY.1/0E

~|njo|s|w|o]

1HM/B6Z2

"SOd| °"ON 3dIMm

1Y¥014 NOILNT0S °13d_:7138v]

I
1¥D714 NOILNTI0S IN39Y313a :01

"ON9 J11¥lS 02H-03 ﬁ““g

= (1)3av
“37N00N 0Z2H-23 1V
dVHLS °"aN9 J1LVLIS :0L

siz

187011

0zZH-03 s713gv]
0L o1 N30

W3LSAS 0Z2H-03

F1 Hnd/L9
El n1ga/98
21 Nn1g9/d9+

Ag/DET

N30
N59/8-NVD
T3A/8TNVD
N30
NEER) [o°N[ €[ xgos82
[on = N340
[“woo[ 1 masmen
["sod[ N1d| "ON 3dIN
“MS QY3H 8NH0S
s (1)7138V1
“NS NOIL1ISDd av3H @ndds :0L

—|n|m|<+[in|o|~| oo

°10V dndos :138vl
HO1vNldy 8ndis :0Ll

[L°%T1
ZNVO *INVD :T1VIE0 SLE
Ll [ e[ 1Hmser
[ 2] Nwosar
[ 1] arset
JWNd WOM OZH-23 (671 [£sod[ TON 3T *S39vd HLOE NO
{7229 341N NO_° (1)738v7 s21 NMOHS wXVu WILI
dNNd WOM 0ZH-03 Ol
005" 1
000" 1] Z-ET :71vi3a ﬁﬂ.mmg‘ g
=4
, / W { ] [ F
rLeLrnd [B°ET] 93] 168°%1 [B°E1
0SSt OSE SL [=rat oot
a.1INOD
ot ‘e-€1 #1IV13a
(erz1
st -g7v13d
7 [B6°E1]
oot 18]
h gz1
L (e"ol @
sz
m e [8e°51
os1
[B°E]
) (o))
*ON9 J11V1S
ik 1713V
*OV3H @NHOS Lv
dvHLS TON9 J11VIS :0L
*ON9 OILVLS OV3H anyas
£ 1) 13av
Qv3H Gndos LV *MS*SS3dd O2H-03 .
*ON9 OILVLIS :0l (1)713av7 tecL?
*MS*SS3Hd 02H-03 :0L
"O°N[ € Nv1/09
0N 2 N30
OO 1| e/er
*S0d| NId| "ON JdIM
[ (- 3ATIvV9aIN) V[ Nde/eT]
|+ 3n1L1sod) af =Easve
[ "S0d] "ON JH1]
HOLOA Gn¥os :713avl
YOLOW 8NHIS 0L
(621
SL
ON] e[ niasez
oN[ 2 N30
WO T 8/SMET .
"50d| Nid| "ON 3dim S s

“MS 33933N0S :0L

Tennant T300 / T300e (01-2019)

170



STANDARD PARTS

ELECTRICAL HARNESS, MAIN PUSH T300 MODEL
(S/N 30066322 - 30075984)

Part No. Serial Number Description Qty.
v 1075324 (30066322- 30075984 ) Harness, Main, Ele [Vw, Premium, Push] 1
(Replaced By 9015158)
A 222290 (30066322- 30075984 ) Diode, Ele, Plug 3
A 1040868 (30066322- 30075984 ) Capacitor, Plug [.01 Uf, 200v] 1
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T300 / T300e (01-2019) 171



STANDARD PARTS

AONNOH9 "MS A3M

H313INEN0OH *MS Oz2H-03 HOLIMSAIM = (1)73dv]
) 13av 2 (1)7138v] 21 1)738vn "AN9 J11V1Ss
H31L3INGNOH (0L HOLIMS O2H-03 :0L HOLIMSAIM 0L "MS A3 0L

1073679_00

3501

NEEQ
a/vel NG
N340
N3JO0
N340
N3JO0
NZ9,/0S01 “3av ON
Nog/Z| d4d400NV1S +8 :0L
N1g/99
REIVAENZ)
NE9,/0-NvD
NgO,/ 85
REIVES o
"S0d| "ON LM

3@V ON I
*SSANYVH NOILVIS SHOLVHIH0 :0L

—|NM|SF DO~ a|O

MS MOOTTHILINT Y39dvHO = (1) 7139V
“MS MOOTH3LINIT HY394VHO :0L
1-€1 :IvV13d

[°O°N € NHO/S
[ "o°N z N3O
| woa 1 BV
[“sod| Nid[ "ON 3d1m

[,°81

13g@v1 ON
4400ONVLS "ON9

1€
Hel
Vet NS
E

del

oL

[6°GS1
oSt

vv.L3d

(S/N 30061275 - 30066321) (PAGE 1 OF 3)

ELECTRICAL HARNESS, MAIN PUSH T300 MODEL

[B8°91
SLT

orr

“NNOJ

YHO/EZ

AH9/81

Ndg/821

3A/8ve

AENALLTA

S
=]
v
[ Ndg/veT
=
T
d

"ON 3dIM

] N3O

] N340

Z2[Ng9/vV-NvYD

[ 13A/V+NYD
"ON 3dIM

er
“NNOO

Ag/3ET

n1d/9<z

NH9/ 52

AH9/82

Nd8/2e

“NNOO

8r
“NNOO

NH9/ST

n19/99¢%

NYL1/V0S

“ON 3dIM

21 AN/ TE

7 NV.1/0E

o7 1HM/B2
HNd/ L1
Ag/9€eT
n1ga/v9

N3dO
NY1/02

[S]
8
L
S Nd8/22
S
v
e

1HMW/B1

z] Nd/1z
1] 13BA/vl

"SOd| "ON 3dIM

S713dvT1 ON

H3T1I0H1INOD 3svE 0L

Tennant T300 / T300e (01-2019)

172



STANDARD PARTS

ELECTRICAL HARNESS, MAIN PUSH T300 MODEL

(S/N 30061275 - 30066321) (PAGE 2 OF 3)

1073679_00

1-99
: ) 13av
[-90 :01

IANTIVA O2H NIVA
s (1)3avl

YHO/VEYPEY

IATIVA OZ2H NIVA :01

"MS IMVHE Mdvd 138Vl
“MS IMVHG MIVd 0L

"ON9 J11V1S :0L

8 |-

38V ON
TOND DI11VLS

|

*O°N 3 NH9/52 _

*0°N 2 NEE] _

NOD T yigsret 1621 .

*S0d d| coN 3g1m _ SL DZwrmmww«km
\
\

oL

o [
By O P ——
€

[BrO1 |
5l2

a3d,/atl

H18/AET

°S0d

n1g/909
"ON 3I-HIM

AVT3d 0O2H-03
(1)1 713gv
AVT3d 0OcH-03

-H- [e* |
[z el |l ©°s NY4 OVA :T73avT] . |
£ 002 | @ NY4 ANNQYA 201 AR |
_ 39v ON _
' *ON9 O11VIS
_ ENNERVE VR Yol =T e/a1 7
iee |
*S39Vd HLOS NO | 137! __I| vHosee (6 i1
NMOHS WMV, W3LI ! SOd| "ON _3dIm ooz i
_ 25 *v1 £71vV13a _
E ! o1 ‘o5 :1viaa !
_ [oos*1] 9 :71vi3a
e e _ S a.INOO
W gl P e e e e e
[B°E ] [8'G1 B -
00T st /%mmmmﬁ ] /m_ > vviada
vz fz1 :71v1l3a
. Xz
[B°E] .
00T ﬁwm_
2] Nga/v2g
1| NY1/805
"SOd] "ON 39IM
dNNd 0ZH-03 :T13avT]
dnnd 02H-03 201
[ 3AONV : IIVA] M19/NET
| 300HIYO:N3d] N19/09 IATLYOIN:TIVW] Ng3/925
| NOTLISOd|*ON 39IM SNTL1S0d:N3d| NY1/005
30010 :9gvA NOTL1SOd|"ON I-IM
1-30010 :0L

1-40LI0vdvD :713gv7l
1-40113VdvD :0L

173

Tennant T300 / T300e (01-2019)



1073679_00

Tennant T300 / T300e (01-2019)

STANDARD PARTS

i v und/29
ONO D11V1S 02H-03 = 5755
*3INQON 02H-03 LV 2l N18/ash
dVH1S "ON9 J[1V1S 0L 02H-03_:713av7] 11 n19/vor
N3LSAS 0ZH-33 0L 57 =0
5 NV1/09
El NE8/25
z N30
7 S| Sra/ueT
S[ >ha/oeT
v N30
E [N29/8-Nvo
(87011
<> [ 2[13x/a-Nva
[ 1 N3d0|  [5°N[__E]  AH9/BZ
"sod "ON 34IM 4 “0°N Nf NIJ0
O3 1 a/net
1 i *SOd| NId| "ON 38IM
1T} WS QvEH Endos
(11713avl
=) *MS NOILISOd OV3H Gnuos 0L
o —_ o[ =3A/av1 1
(s} S Nd2/22 *10V 8ngos :3avl
M | N=9/HS01 HOLVNLOV Gnyds 0L
F E SN/ TE
A v o = NV.L1/0E [L7%T11
0 T LHW/62 2NVD INVD :1vL3a SLE + Nv.1/02
Mmoo S0d| “ON 3dIM L €[ inmset
- FINOON ON[HILIW °130 :738v E g e
[11] 3IN0ON ONTEELIN 130 0L = | 18/Sel
dNNd WM OZH-03 eyl 0| "ON 3dIM *S39vd HLO8 NO
I (L) {L17s00 3uIm NO_° (1) 138w E NHOHS V. W3LT
n dNNd WOM OZH-D3 0L
A [ [oos+ 1] !
U a oaz [000°1] 2-€1 :71vida e
a >~ e
—_— 1 7 T
N - ¢ } i ) 1
rLtLn [B°Ell [Nchr=] [6°v1 [B'E]
- O\ oSk 0%E Sl Sar oot a.LNOD
3 9y ‘E-ET :71vVL30 B
s © L2
[7) o5t el -g7v1l3ad
n
S 0 [B°E1]
o 1v0T4 NOTLNTOS *130_:738v] o1 16w
(/)] P) 1¥074 NOILNT0S LNT9H3L3T 0L E
Z . =)
o oo | )
N oz
< N &) i
H ™ [6°E1l @
g 652
E— ‘N9 D11V1S
o +13av
(3 () QVaH Gneos Ly
dvHlS “ON9 O1LVLS 0L
—
Z *OND D11VIS OvaH anyos
o (1) 13av
= QVEH 8nEos Lv *NS°SS3ud 0zH-03 .
= 2 *ONO DILVIS 0L HRRE-A tes)
C = (-) 3ATLYO3N] Neg/zt "MS'SS3dd OZH-03 0L
i (+)_3AILIS0d] TEA/bE
-l 1
YOLON 8nE0S :128v
[T UOLON 8NU0S fOL [-sod] nigl "on Faim
(6" z1
SL
O°N]__E[_nig/ez
"O°N = N340
WOO| T [ 18/SedEl ‘he Jo0e
SOd| NId| "ON =dIM S S

“MS 33933N0S :0L

174



STANDARD PARTS

ELECTRICAL HARNESS, MAIN PUSH T300 MODEL
(S/N 30061275 - 30066321)

Part No. Serial Number Description Qty.
v 1073679 (30061275- 30066321 ) Harness, Main, Ele [Vw, Premium, Push] 1
(Replaced By 9015158)
A 222290 (30061275- 30066321 ) Diode, Ele, Plug 3
A 1040868 (30061275- 30066321 ) Capacitor, Plug [.01 Uf, 200v] 1
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T300 / T300e (01-2019) 175



STANDARD PARTS

ELECTRICAL HARNESS, MAIN PUSH T300e MODEL
(S/N 30061275 - 40000000) (PAGE 1 OF 3)

1075411_00

ANNOHY "MS A3M

Y3 L3INENOH HOLIMSAIN EREE A
©11)773av P(1)7738v "ON9 OJI1VLS
H3LINENOH :0L HOLIMSASY 0L *hS A3M 0L
a S 11v13d v 11v13a zv 11v13d
[6°L1
ooz
[6'91
GLT
o 1-g0
teo Ll i ‘m_ud“moﬁ
O°N E] NES/S 0BT 33V ON T3V ON
TN = NS90| s :qiviza 440ONVIS +8 :0L  4400NV1S "ON9 :0L
| "3iar
NId| "ON 3MdIM
*MS 300THIINI H30dyHO & (1)73av1! 5u8! !
*MS MOOTHILNT H39HVHO 01
/8 NEE/ 2%
0z saviza ——7 1 O A18,/39
sz s8] NvLlsvoz| AYTEH W
(1 o8 n18/89
"SOd| "ON JdIm
1-E1 :71v13d T
1881 /8 NE9/ST
. o 0se OE| __Lrm/62
'\ mrviso e e se| she/der] o
S8 VHO/E
v vi3ad } — "SOd| "ON 3dim
(6721
=7 O
21
18791 (6°11 O
SL1 0s PNLT) sT3avl
38y ON AVI3Y @NH0S BN 0L
"aN9 DILVIS :0L
(891
SL1
[6°G62 1 vey
[L°ET] 099 Z
0SE 16°51] AHHv
el=3}
*ON9 D1LVLS *SSINHVH NOILVLS
IREcV Al :
‘NS DIIVIS 0L © SHOLVHIH0 0L

N340

S1
&) 5

N340

[

BA/¥S

2x
[6°E] 2l

MIa/vel \S

0ol

N340

und/Lz

N340

NvL/do2

NY9/0S01

N340

n1g-,as

T3A/VY+NYO

NV OVA 738V [ I
NV3 ANNOVA~ :OL
[ 2]

ATa/deT

NY9/V-NYD

[ 1] 1mwez]
[ "sod[oN 3d1h]

0
o o]
|~ |n|m|s|o|o|~ oo~

NH9/d5
BENALS
“ON 3HIM

[-401S1S3d 11v13d

SO0 711vl3d

Tennant T300 / T300e (01-2019)

176



STANDARD PARTS

1075411_00

IATVA O2H NIVA
= (1)73av

JATIVA O2H NI

YW s0L

V[

EE X2

[6°E1
oot

16°51

[6°S1
ast

"539v¥d HL0g NO
NMOHS WHY. 3dVl

os1 Wuﬁv gu—

o501
7138v ON
SON9 JI1LVIS
INVHL Wv3d =0l

,
il |
|

2b +71vi30
1| [oos 1] so1
H— 18€

1-401S1S3d :71vi3a
*2-9 :IVLIa [V//

]

=
g7Iv13a T =

{

1

/

2-30010 =713V
Z-30010 :0L

81l

mw SLy
[+]

[-3001d :73av7
3aoid oL

AN ZERTI IERERE

3JAONV: 3VN 7 AE/METET

3A0H1VYOs Em_i vYHO/VYERE

|3aoHLvo:n3d]  Nug/gE2v

ZOZLmOﬂ: "ON 3HIM

ZO:yHmOn; "ON 34IMm

0z 71vl3d

ELECTRICAL HARNESS, MAIN PUSH T300e MODEL
(S/N 30061275 - 40000000) (PAGE 2 OF 3)

¢-9 1Ivlaa

g

@.LNOD

-VIvl3a

177

Tennant T300 / T300e (01-2019)



STANDARD PARTS

1075411_00

(- IATLVO3IN] V| M1d/0eT
(+ IAILISOH) 9] N18/92
°SOd| "ON 3H1M

ELECTRICAL HARNESS, MAIN PUSH T300e MODEL
(S/N 30061275 - 40000000) (PAGE 3 OF 3)

HOLOW 8NYIS :713av]
HOLON 9nNdos 0L

"MS Qv3H 9nd3s
RRNEA
°“MS NOILISOd av3H dndos =01

"O°N £ ynds/ L2
"O°N 2 N340
[Ale]e] 1 ATE/WET
"SOd| NId| "ON 3dIm

*MS 390S

(1) T3av
NS 33933M0S (0L | A

el [oos" 1] | "S39vd HLOG NO
1r8e NMOHS wHY. 3dVL
[ooo- 1] | [1z6°v]
E-ET 271vLl3a L= 521 E
a.LNOD
- - -1 - - —Y—- —- — e b——F —- E-
[WAJAS] ///1A\\\ | 16°€1 -
| fres-2] ﬂ 8 g7v13a
16°21 SL |
SL 7
7 2-E1 :71v1l3a 7
HY
16°01 Mﬂv
Sz [6°v1
[=ra
H [6°51
ast
"ON© O11VIS OV3H 8ndas n @. L
£(1)7138v7 ~~ |
QV3H 8NY0S 1V ONS J11VIS 0L “ONS S1LVLS g_@@
EREE
“gv3H BNYOS Ly
dvdlS "ONS D11VIS 0L
[e°L1
ooz
(g z1
SL
O°N| _E]  vHO/VE
0N 2 N3dO
Zle NOO 1 n18/99
1 "50d| NI1d| "ON Jdim

Tennant T300 / T300e (01-2019)

178



STANDARD PARTS

ELECTRICAL HARNESS, MAIN PUSH T300e MODEL
(S/N 30061275 - 40000000)

Part No. Serial Number Description Qty.
v 1075411 (30061275-40000000 ) Harness, Main, Ele [T300, Push, China] 1
A 222290 (30061275- 40000000 ) Diode, Ele, Plug 3
A 1040868 (30061275- 40000000 ) Capacitor, Plug [.01 Uf, 200v] 1
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T300 / T300e (05-2018) 179



STANDARD PARTS

ELECTRICAL HARNESS, OPERATOR STATION, PROPEL

1073592_00

o) ||
L

]

z|z
|5
|
0|5

of=|n
>
x
&
<
@

njo|=
s
o
t4]
<
g
ta

na/9
b| TBA/V+NYD
NHO/V-NVO|
z NHO/S
T RENYZY
"S0d| TON SHIM
J38Y71 ON
*SSINEVH NIVW :0L

te'el
a1

B

(s°E)
‘26

-QT31HS
tRi7E

713GV oN
ONMOES D11V1S oL

(s°E) (B3]
s'z5 sot

3dO] ] N3O

20| S| =A/mrnNva

0| 5[ N3d0

0| [l und/L

o e T3A/ ]

30| 2] NH9/G|

540 1] IAm-e/ETT

"SDd| "ON 3dim] “sod] “ON 351M

HITHVHI 1T13EV]
HIOHVHD UHVOS NO 0L

TZNYO ' TNVO

Jivi3a st
(1% BR3) (e
st sot sca

N30

er
*NNOD

NED/D-NvJ

[
E[ LFM->e/ETT
2
T

RENVARN%]
"S0d TON 3dIM

"Sod TON SHIM

38V ON
SSANHVH NIVA 0L

N

N

PEACIEENCIZ]

N1a/89
and/.
na/E
na/v:
o
*NNOD
S138Y1 ON

3INQON 30VRHIINT H3SN 0L

‘10d 033dS +738V1
Y3LINOILNILOL 033dS 0L

*HS *A3Y :7FEvV
HOLTMS SSH3AZY 0L

Qty.

Description

Serial Number

Part No.
1073592

Sta, Propel ]

Harness, Ele [Vw, Op

)

(30061275- 40000000

Tennant T300 / T300e (03-2022)

180



STANDARD PARTS

ELECTRICAL HARNESS, OPERATOR STATION, PUSH

o
0_
o«
(2]
n
0
N
o
-
[3 [ L NEEG]
€ N; g TEA/8NVD
B N; 5 [E=S)
T NI b HNd/2
O [NgO/a-| REIY2
N3d0 B NH5/S
N30 T _LHM->1a9/ETT
St N3dO "SOd| "ON 3uIM] "S0d TON 3dIN
B v HITHYHO 57138y
ET REIVZST : .
=7 S E/ET TJ38v1 ON 439HVHO OHVOE NO :0L

ONMOYS D11VIS 0L
[ Und/Z2 H
\g6/88

[2]
NV1/02
NHB/S0T ©

Nea/Z ]
n1a/a
NHI/V-NVI
g1 6-21
[ NE9/S a0z e
A
738V ON . (soz1

I —E=]
[ Tmwreze ]
= N0l
[ BETVATTE]
(5ol o 3umi]

£r
*NNOD

SSANHYH NIVA 201
° LZEDY ZNvVO *INVO tIviEa

Ol _n1g/89
6] und/L

[ azet
[ nasve
[ Nvi/azZ|
TIPS o
Hnd/L2 *NNOD
NiE/Z
[ AH9/81
AHO/BE
“S0d[“ON 3HIM

T

S73av ON
INQON 30VAHILNI ¥3sn :0L

181

Qty.

Ele [Vw, Op.Stat, Push]

Description
Harness,

)

(30061275- 40000000

Serial Number

Part No.
1073593

Tennant T300 / T300e (03-2022)



STANDARD PARTS

ELECTRICAL HARNESS, BAIL SWITCH

1072524_00

s BAIL SWITCH
BAIL SW

TO
LABEL (1)

P
1
2

WIRE NO.
31/BRN
30/RED

A]

c]
25
[0.91]

(THIS SECTEON COVERED
WITH HEATSHRINK)

5VDC
N/C
N/C
STGNAL

POS.
|
2
3
4

USER INTERFACE MODULE
NO LABELS

WIRE NO.
30/RED
OPEN

OPEN
31/BRN

TO:

Part No. Serial Number Description Qty.

1072524 (30061275- 40000000 ) Harness, Ele [Bail Switch] 1

182 Tennant T300 / T300e (01-2019)



OPTIONS

BATTERY GROUP, 105AH C20 WET

355359

Ref. Part No. Serial Number Description Qty.
1 578426 (30061275- 40000000 ) Battery, Wet, 12vdc 0105ah [S8, 27tmx] 2
2 87435 (30061275- 40000000 ) Nut, Hex, Flexlock, .31- 18 4
3 45962 (30061275- 40000000 ) Cap, Battery, White [For 105ah & 130ah] 4

Tennant T300/ T300e (01-2017) 183



OPTIONS

BATTERY GROUP, 130AH C20 WET

355360

Ref. Part No. Serial Number Description Qty.
1 130869 (30061275- 40000000 ) Battery, Wet, 12vdc 0130ah [30xhs- Wnt] 2
2 87435 (30061275- 40000000 ) Nut, Hex, Flexlock, .31- 18 4
3 45962 (30061275- 40000000 ) Cap, Battery, White [For 105ah & 130ah] 4

184 Tennant T300 / T300e (01-2017)



OPTIONS

BATTERY GROUP, 150AH C20 WET

355361

Ref. Part No. Serial Number Description Qty.
1 1015046 (30061275- 40000000 ) Battery, Wet, 12vdc 0150ah 2
2 87435 (30061275- 40000000 ) Nut, Hex, Flexlock, .31- 18 4
3 1041030 (30061275- 40000000 ) Cap, Battery, Black [For 155ah] 4

Tennant T300 / T300e (05-2018) 185



OPTIONS

BATTERY GROUP, 140AH C20 AGM

355362

Ref. Part No. Serial Number Description Qty.
1 1053408 (30061275- 40000000 ) Battery, 12vdc 0140ah [Agm] 2
2 45962 (30061275- 40000000 ) Cap, Battery, White [For 105ah & 130ah] 4
3 87435 (30061275- 40000000 ) Nut, Hex, Flexlock, .31- 18 4

186 Tennant T300 / T300e (03- 2022)



OPTIONS

BATTERY GROUP, 150AH (CHINA)

355752

N e

—3 N “

Ref. Part No. Serial Number Description
1 1248614 (30061275- 40000000 Battery, Wet, 12vdc 0150ah, Cn
2 07786 (30061275- 40000000 Nut, Hex, Std, M8 X 1.25, Ss
A 3 140027 (30061275- 40000000 Washer, Flat, 0.35b 0.75d .04, Ss
4 45962 (30061275- 40000000 Cap, Battery, White [For 105ah & 130ah]

Q
oD oE

V ASSEMBLY
A INCLUDED IN ASSEMBLY

Tennant T300 / T300e (11-2019) 187



OPTIONS

BATTERY GROUP, 135AH AGM (CHINA)

355823

N
/,

/%

Ref. Part No. Serial Number Description Qty.

v 1 1251238 (30061275- 40000000 ) Battery, Agm, 12vdc 0135ah, Cn
A 2 9020683 (30061275- 40000000 ) Screw, Hex, M8 X 1.25 X 16

NN

V ASSEMBLY
A INCLUDED IN ASSEMBLY

188 Tennant T300 / T300e (03- 2022)



OPTIONS

BATTERY GROUP, 107AH LITHIUM-ION (CHINA)

355708

Ref. Part No. Serial Number Description Qty.
v 1 1242265 (30061275- 40000000 ) Battery, Lithium- lon, 24vdc 0107ah 1
A 2 9020683 (30061275- 40000000 ) Screw, Hex, M8 X 1.25 X 16 2
3 630375 (30061275- 40000000 ) Spacer, Battery, Foam, 1.25 X 3.3 X 13.7 3
4 1243168 (30061275- 40000000 ) Spacer, Battery, Foam, 1.25 X 3.3 X 11 1
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T300 / T300e (11-2019) 189



OPTIONS

BATTERY LIFT OUT BOX KIT

190



OPTIONS

BATTERY LIFT OUT BOX KIT

Ref. Part No. Serial Number Description Qty.
v 9015934 (30061275- 40000000 ) Box Kit, Lift, Batt, Am [T300/Es] 1
(Additional Battery Cable Kit May Also Be Required)
A 1 1229979 (30061275- 40000000 ) Box, Battery [Lift- Out], [Ch] 1
A 2 1212689 (30061275- 40000000 ) Pad, Box, Battery 2
A 3 1208697 (30061275- 40000000 ) Strap, Pyp, Buckle, Friction 1
A 4 130773 (30061275- 40000000 ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 4
A 5 1214509 (30061275- 40000000 ) Bracket, Deflector, Battery 1
A 6 1034731 (30061275- 40000000 ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 3
A 7 1074798 (30061275- 40000000 ) Cable, Adaptor, Batt [Sb120- Sb50, Red] 1
(Off- Board Charger Models Only)
A 8 11329 (30061275- 40000000 ) Screw, Hex, M6 X 1.00 X 16, NI, Ss 1
A 9 01684 (30061275- 40000000 ) Washer, Flat, 0.27b 0.69d .05, Ss 1
vV ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T300/ T300e (01-2017)

191



OPTIONS

HYDROLINK® BATTERY WATERING SYSTEM KIT

355316

Tennant T300/ T300e (01-2017)

192



OPTIONS

HYDROLINK® BATTERY WATERING SYSTEM KIT

Ref. Part No. Serial Number Description Qty.
v 9010300 (30061275- 40000000 ) Battery Fill Kit, 24v, Ci [Hydrolink] 1
(For Use Only With 155AH Trojan Batteries)
A 1 1058939 (30061275- 40000000 ) Pump Kit, Fill, Battery 1
A 2 1229544 (30061275- 40000000 ) Tube, Water, Battery, 24vdc [Trojan] 1
A 3 1204142 (30061275- 40000000 ) Cap, Fill, Battery [Trojan] 4
A 4 1071084 (30061275- 40000000 ) Label, Tag, Battery [Hydrolink Watering] 1
A 5 130773 (30061275- 40000000 ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 2

HYDROLINK® IS A REGISTERED TRADEMARK OF TROJAN BATTERY COMPANY.

V ASSEMBLY
A INCLUDED IN ASSEMBLY

Tennant T300 / T300e (05-2018)

193



OPTIONS

TELEMETRY GROUP (T300 MODEL)

355321

Tennant T300 / T300e (05-2018)

194



OPTIONS

TELEMETRY GROUP (T300 MODEL)

Ref. Part No. Serial Number Description Qty.

1 315724 (30061275- 40000000 ) Cs, Antenna, Telem, 18.0 In [Gprs] 1
768531 (30061275- 40000000 ) Sleeve, Heatshrink, 0.38id, 06.0I 1

2 140916 (30061275- 40000000 ) Clamp, Cable, Nyl, 0.62d, Nat 2

3 1018155 (30061275- 40000000 ) Screw, Pan, Phl, M5 X 0.80 X 16, Tcut,Ss 2

4 1205799 (30061275- 40000000 ) Screw, Btn, M5 X 0.8 X 16, 8.8, NI, Torx 9

5 1209448 (30061275- 40000000 ) Standoff, Circuitboard, .25 5

6 1210381 (30061275- 40000000 ) Circuitboard, Silpad [Vw, Lower] 1

v 7 9014185  (30061275-40000000 ) Kit, Circuitboard, Telem, Ci [T300] 1
A 27964 (30061275-40000000 ) Strap, Ground, Static, Disposable 1
A 130773 (30061275- 40000000 ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 2
A 8 1227815 (30061275- 40000000 ) Spacer, Unthreaded, Aluminium 2
A 9 1227812 (30061275- 40000000 ) Bracket, Sma Connector 1
A 10 1071235 (30061275- 40000000 ) Cable [Usb, 2m, A- Male To Mini- B- Male] 1
11 9014187 (30061275- 40000000 ) Kit, Telem, Ci [Sim, Intl, T300] 1

v 9015197 (30061275- 40000000 ) Harness Kit, Amii, Ci [T300] 1

(Kit Needed to Add Battery Charger Communication
Functionality to Telemetry Models)

A 12 1075195 (30061275- 40000000 ) Harness, Ele, Adaptor [T300, Am2] 1
A 13 222290 (30061275- 40000000 ) Diode, Ele, Plug 1

* Requires Tennant True service or an authorized Tennant service provider.

V ASSEMBLY
A INCLUDED IN ASSEMBLY

Tennant T300 / T300e (05-2018)

195



OPTIONS

ec-H20 SOLUTION GROUP (T300 MODEL)

355824

TUBE

32

33

34

FROM SOL TANK

35

Tennant T300 / T300e (03-2022)

196



OPTIONS

ec-H20 SOLUTION GROUP (T300 MODEL)

Ref. Part No. Serial Number Description Qty.
v 1 9020643 (JUN2020- 40000000 ) Module Kit, Replmt [Ec- H20, B 02] 1
(See Breakdowns)
v 1 9011810 (30061275- MAY2020 ) Module Kit, Repimt [Ec- H20, B 02] 1
(See Breakdowns) (Replaced By 9020643)
A 2 9013646 (30061275-40000000 ) Cartridge, Ec- H20 Nanoclean Wem, 270ml 1
3 1215186 (30061275- 40000000 ) Fitting, Plstc, E90, Qf06/Qm06 1
4 9014146 (30061275- 40000000 ) Hose, Afmkt, Pvc, 0.06id .380d, O5ft 1
5 1229145 (30061275- 40000000 ) Fitting, Plstc, E90, Qfo4/Qmo04, [Ch] 1
6 9014147 (30061275- 40000000 ) Hose, Afmkt, Pvc, 0.06id .250d, 05ft 1
7 1216973 (30061275-40000000 ) Pump Assy, Dispenser 1
8 1229149 (30061275- 40000000 ) Fitting, Plstc, Str, Qf04/Qf04, [Ch] 1
9 1229142 (30061275- 40000000 ) Fitting, Plstc, Tee, Qf04/Qf06/Qf06, [Ch 2
10 1006415 (30061275- 40000000 ) Hose, Afmkt, Pvc, ClIr, 0.25id, 03ft 1
11 1214972 (30061275-40000000 ) Fitting, Orifice, Str, Bm01/BmO01 1
12 1229085 (30061275- 40000000 ) Fitting, Plstc, Tee, Qf06/Qf06/Qf06,[Ch] 1
13 9014148 (30061275- 40000000 ) Hose, Afmkt, Nat, 0.25id 0.3750d, 06ft 1
14 607775 (30061275- 40000000 ) Clamp, Hose, Wir, .63 - .66, Blk 1
15 1039557 (30061275- 40000000 ) Fitting, Plstc, Str, Bm04/Bm06 1
16 613735 (30061275- 40000000 ) Clamp, Hose, Wir, .40 - .42, Yel 1
17 130773 (30061275- 40000000 ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 2
18 1018155 (30061275- 40000000 ) Screw, Pan, Phl, M5 X 0.80 X 16, Tcut,Ss 1
19 1034731 (30061275- 40000000 ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 5
20 140154 (30061275- 40000000 ) Sleeve, P/M, 0.25b 0.38d 0.3, PI 1
21 1209249 (30061275- 40000000 ) Bracket, Mtg, Ec- H20 Module [T300] 1
22 1044335 (30061275- 40000000 ) Switch, Press, 6psi, Pm02 1
23 150307 (30061275- 40000000 ) Fitting, Brs, Str, Pf02/Pf02, Cplg 1
24 1229148 (30061275- 40000000 ) Fitting, Plstc, Str, Qm04/Pm02, [Ch] 1
25 1215527 (30061275- 40000000 ) Valve, Check, 1.0 Psi Qf06/Qf06 1
26 1229141 (30061275- 40000000 ) Fitting, Plstc, E90, Qf06/Pm06, Swivel,[ 1
27 43555 (30061275- 40000000 ) Clamp, Hose, Wormdrive, 2.62- 3.50d 1
28 1210517 (30061275- 40000000 ) Pump, Soltn, Ele, 24vdc, 35 Psi 1
29 1229141 (30061275- 40000000 ) Fitting, Plstc, E90, Qf06/Pm06, Swivel,[ 1
30 1211424 (30061275- 40000000 ) Valve, Water, Solenoid, 24vdc Qf08/Qf08 1
31 1205799 (30061275- 40000000 ) Screw, Btn, M5 X 0.8 X 16, 8.8, NI, Torx 2
32 54333 (30061275- 40000000 ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 1
33 1228898 (30061275- 40000000 ) Fitting, Plstc, Str, Qm08/Bm08,[Ch] 1
34 1228897 (30061275- 40000000 ) Fitting, Plstc, Tee, Qf08/Qf08/Q,[Ch] 1
35 1228902 (30061275- 40000000 ) Fitting, Plstc, E90, Qf08/PmO06, Swivel,[ 3
36 9014145 (30061275- 40000000 ) Hose, Afmkt, Pe, .375id .500d, O5ft 1
37 1229147 (30061275- 40000000 ) Fitting, Plstc, Str, Qf06/Qm08, [Ch] 1
38 1229143 (30061275- 40000000 ) Fitting, Plstc, Tee, Qf06/Qf08/Qf08, [Ch 1
39 1229139 (30061275- 40000000 ) Fitting, Plstc, Tee, Qf08/Qf08/Pm06,[Ch] 1
v 40 1211537 (30061275- 40000000 ) Filter, In- Line, Pf06/Pf06 080m 2.6l Epd 1
A 1218885 (30061275- 40000000 ) Gasket [Epdm, F/1211537] 1
A 1218883 (30061275- 40000000 ) Screen, Fltr, 80 Mesh, Ss [W/ Cage] 1
A 613991 (30061275- 40000000 ) Bowil, ClIr, Short, F/1005302 1
41 1228899 (30061275- 40000000 ) Fitting, Plstc, Tee, Qm08/Qf08/Qf08,[Ch] 1
42 1074344 (30061275-40000000 ) Harness, Ele [Ring With .250m Tail] 1
43 41140 (30061275- 40000000 ) Washer, Lock, Int- Ext, 0.25 1
44 01684 (30061275- 40000000 ) Washer, Flat, 0.27b 0.69d .05, Ss 1
45 11329 (30061275- 40000000 ) Screw, Hex, M6 X 1.00 X 16, NI, Ss 1
46 1229146 (30061275- 40000000 ) Fitting, Plstc, E90, Qf06/QmO06, [Ch] 2
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T300 / T300e (03-2022)

197



OPTIONS

ec-H20 & SEVERE ENVIRONMENT SOLUTION GROUP (T300 MODEL)

355825

TO SCRUB

FROM SOL TANK 34

198 Tennant T300 / T300e (03- 2022)



OPTIONS

ec-H20 & SEVERE ENVIRONMENT SOLUTION GROUP (T300 MODEL)

Ref. Part No. Serial Number Description Qty.
v 1 9020643 (JUN2020- 40000000 ) Module Kit, Replmt [Ec- H20, B 02] 1
(See Breakdowns)
v 1 9011810 (30061275- MAY2020 ) Module Kit, Replmt [Ec- H20, B 02] 1
(See Breakdowns) (Replaced By 9020643)
A 2 9013646 (30061275-40000000 ) Cartridge, Ec- H20 Nanoclean Wem, 270ml 1
3 1215186 (30061275- 40000000 ) Fitting, Plstc, E90, Qf06/Qm06 1
4 9014146 (30061275- 40000000 ) Hose, Afmkt, Pvc, 0.06id .380d, O5ft 1
5 1229145 (30061275- 40000000 ) Fitting, Plstc, E90, Qfo4/Qmo04, [Ch] 1
6 9014147 (30061275- 40000000 ) Hose, Afmkt, Pvc, 0.06id .250d, 05ft 1
7 1216973 (30061275-40000000 ) Pump Assy, Dispenser 1
8 1229149 (30061275- 40000000 ) Fitting, Plstc, Str, Qf04/Qf04, [Ch] 1
9 1229142 (30061275- 40000000 ) Fitting, Plstc, Tee, Qf04/Qf06/Qf06, [Ch 3
10 1006415 (30061275- 40000000 ) Hose, Afmkt, Pvc, Clr, 0.25id, 03ft 1
11 1214972 (30061275-40000000 ) Fitting, Orifice, Str, Bm01/BmO01 1
12 1229085 (30061275- 40000000 ) Fitting, Plstc, Tee, Qf06/Qf06/Qf06,[Ch] 1
13 9014148 (30061275- 40000000 ) Hose, Afmkt, Nat, 0.25id 0.3750d, 06ft 1
14 607775 (30061275- 40000000 ) Clamp, Hose, Wir, .63 - .66, Blk 1
15 1039557 (30061275- 40000000 ) Fitting, Plstc, Str, Bm04/Bm06 1
16 613735 (30061275- 40000000 ) Clamp, Hose, Wir, .40 - .42, Yel 1
17 130773 (30061275- 40000000 ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 2
18 1018155 (30061275- 40000000 ) Screw, Pan, Phl, M5 X 0.80 X 16, Tcut,Ss 1
19 1034731 (30061275- 40000000 ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 7
20 140154 (30061275- 40000000 ) Sleeve, P/M, 0.25b 0.38d 0.3, PI 1
21 1209249 (30061275- 40000000 ) Bracket, Mtg, Ec- H20 Module [T300] 1
22 1044335 (30061275- 40000000 ) Switch, Press, 6psi, Pm02 1
23 150307 (30061275- 40000000 ) Fitting, Brs, Str, Pf02/Pf02, Cplg 1
24 1229148 (30061275- 40000000 ) Fitting, Plstc, Str, Qm04/Pm02, [Ch] 1
25 1215527 (30061275- 40000000 ) Valve, Check, 1.0 Psi Qf06/Qf06 1
26 1229141 (30061275- 40000000 ) Fitting, Plstc, E90, Qf06/Pm06, Swivel,[ 1
27 43555 (30061275- 40000000 ) Clamp, Hose, Wormdrive, 2.62- 3.50d 1
28 1210517 (30061275- 40000000 ) Pump, Soltn, Ele, 24vdc, 35 Psi 1
29 1229141 (30061275- 40000000 ) Fitting, Plstc, E90, Qf06/PmO06, Swivel,[ 1
30 1211424 (30061275-40000000 ) Valve, Water, Solenoid, 24vdc Qf08/Qf08 1
31 1205799 (30061275- 40000000 ) Screw, Btn, M5 X 0.8 X 16, 8.8, NI, Torx 2
32 54333 (30061275- 40000000 ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 1
33 1228898 (30061275- 40000000 ) Fitting, Plstc, Str, Qm08/Bm08,[Ch] 1
34 1228897 (30061275- 40000000 ) Fitting, Plstc, Tee, Qf08/Qf08/Q,[Ch] 1
35 1228902 (30061275- 40000000 ) Fitting, Plstc, E90, Qf08/Pm06, Swivel,[ 3
36 9014145 (30061275- 40000000 ) Hose, Afmkt, Pe, .375id .500d, O5ft 1
37 1229147 (30061275- 40000000 ) Fitting, Plstc, Str, Qf06/Qm08, [Ch] 1
38 1229143 (30061275- 40000000 ) Fitting, Plstc, Tee, Qf06/Qf08/Qf08, [Ch 1
39 1229139 (30061275- 40000000 ) Fitting, Plstc, Tee, Qf08/Qf08/Pm06,[Ch] 1
v 40 1211537 (30061275- 40000000 ) Filter, In- Line, Pf06/Pf06 080m 2.6l Epd 1
A 1218885 (30061275- 40000000 ) Gasket [Epdm, F/1211537] 1
A 1218883 (30061275- 40000000 ) Screen, Fltr, 80 Mesh, Ss [W/ Cage] 1
A 613991 (30061275- 40000000 ) Bowil, ClIr, Short, F/1005302 1
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T300 / T300e (03-2022)

199



OPTIONS

ec-H20 & SEVERE ENVIRONMENT SOLUTION GROUP (T300 MODEL) - CONT’D

355825

TO SCRUB

HEAD /

FROMSOLTANK 34

200 Tennant T300 / T300e (03- 2022)



OPTIONS

ec-H20 & SEVERE ENVIRONMENT SOLUTION GROUP (T300 MODEL) - CONT’D

Ref. Part No. Serial Number Description Qty.
41 1228899 (30061275- 40000000 ) Fitting, Plstc, Tee, QmO08/Qf08/Qf08,[Ch] 1
v 42 1215698 (30061275- 40000000 ) Pump Assy, Detgt, 24 Vdc [T300] 1
A 1208721 (30061275- 40000000 ) Pump, Detgt, 24vdc, 120rpm 1
A 1219077 (30061275- 40000000 ) Hose Kit, Detgt [0.5cc] 1
A 43 1211775 (30061275- 40000000 ) Potentiometer [5k, W/Leads And Conn.] 1
44 1212430 (30061275- 40000000 ) Sensor, Level, Lig, 30watt, Spst 1
45 1208289 (30061275- 40000000 ) Tank [1.5 Liter] 1
46 1210442 (30061275- 40000000 ) Cap, Tank, 2.25 [Vented] 1
47 1210437 (30061275- 40000000 ) Cap, Plstc, 38mm, Elbow Ftg 1
48 1209151 (30061275- 40000000 ) Bracket, Mtg, Pump, Detgt 1
49 609980 (30061275- 40000000 ) Screw, Trs, Phl, 08-32 X 0.38, Sems 4
50 17185 (30061275- 40000000 ) Screw, Pan, Phl, M5 X 0.80 X 40, Ss 2
51 1210807 (30061275- 40000000 ) Wire, Tie [W/.25” Fir Tree Clip] 1
52 613465 (30061275- 40000000 ) Hose, Pvc, Clr, 0.12id 0.250d 026.0I 1
53 630265 (30061275- 40000000 ) Knob, Rnd, 0.75d 0.501 0.25b, Plstc 1
54 222607 (30061275- 40000000 ) Nut, Hex, Thin, .38-32 1
55 43953 (30061275- 40000000 ) Washer, Lock, Int, 0.38, Ss 1
56 1074344 (30061275- 40000000 ) Harness, Ele [Ring With .250m Tail] 1
57 41140 (30061275- 40000000 ) Washer, Lock, Int- Ext, 0.25 1
58 01684 (30061275- 40000000 ) Washer, Flat, 0.27b 0.69d .05, Ss 1
59 11329 (30061275- 40000000 ) Screw, Hex, M6 X 1.00 X 16, NI, Ss 1
60 1229146 (30061275- 40000000 ) Fitting, Plstc, E90, Qf06/QmO06, [Ch] 2
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T300 / T300e (03-2022)

201



OPTIONS

PARKING BRAKE GROUP

355716

Ref. Part No. Serial Number Description

1 1211230 (30061275- 40000000
2 1209983 (30061275- 40000000
3 24265 (30061275- 40000000
4 07785 (30061275- 40000000
5 1017416 (30061275- 40000000

Plate WIdt, Brake

Clamp, Brake, Parking

Screw, Pan, Phl, M4 X 0.70 X 16, Ss
Nut, Hex, Std, M6 X 1.00, Ss

Screw, Weld, M6 X 1.00 X 25, Thru, Ss

o
W= =
—_ - :-.-

N ~— — ~— ~—

202 Tennant T300/ T300e (11-2019)



OPTIONS

DOCUMENTATION GROUP (ONLINE ONLY)

Ref. Part No. Serial Number Description Qty.
9014518 (30061275- 40000000 ) Manual, Oprtr [T300/T300e, En] 1
9015676 (30061275- 40000000 ) Manual, Oprtr [T300€e] (China) 1
9014520 (30061275- 40000000 ) Manual, Oprtr [T300/T300e, Kr] (Korea) 1
9014521 (30061275- 40000000 ) Manual, Oprtr [T300/T300e, Jp] (Japan) 1
9015675 (30061275- 40000000 ) Manual, Parts [T300/T300¢] 1
9014522 (30061275- 40000000 ) Instr, Wall Chart [T300/T300¢€] 1
9014510 (30061275- 40000000 ) Manual, Service [T300/T300e, En] 1

[m]@E=[w] To view, print, order, download the latest Parts manual, other language
Operator manuals, and Use and Care Guides (wall charts), visit:

E www.tennantco.com/manual

Tennant T300 / T300e (03-2022)

203



BREAKDOWNS

ec-H20 NANOCLEAN MODULE BREAKDOWN 9020643

355797

204 Tennant T300 / T300e (03-2022)



BREAKDOWNS

ec-H20 NANOCLEAN MODULE BREAKDOWN 9020643

Ref. Part No. Serial Number Description Qty.
v 9020643 (JUN2020- 40000000 ) Module Kit, Replmt [Ec- H20, B 02] 1
(Includes ec- H20 NanoClean Cartridge)
AV 9014126 (30061275- 40000000 ) Ec-H20 Nc Kit [Module B, Plumbing] 1
AA 1 1208823 (30061275-40000000 ) Housing, Module, Upper, Ec- H20 1
AL 2 1015506 (30061275- 40000000 ) Screw, Pan, Phl, M5 X 16, Tcut [Plastic] 4
AA 3 1044393 (30061275- 40000000 ) Switch, Rocker, Spst, Mom 1
AA 4 32509 (30061275- 40000000 ) Screw, Hex, M4 X 0.70 X 50, Ss 4
AA 5 1233516 (MAY2019- 40000000 ) Electrode, 5 Plate [De Nora Tech] 1
AA 6 41579 (30061275- 40000000 ) Washer, Flat, 08, Ss 4
AA 7 33932 (30061275- 40000000 ) Nut, Hex, Lock, M4 X 0.70, NI, Ss 4
AA 8 1006415 (30061275- 40000000 ) Hose, Afmkt, Pvc, Clr, 0.25id, 03ft 1
AA 9 1208526 (30061275- 40000000 ) Hose, Molded, Bm08/Bm06 1
AA 10 1049637 (30061275- 40000000 ) Label, Direction [Ec- H20] 1
AA 11 613735 (30061275- 40000000 ) Clamp, Hose, Wir, .40 - .42, Yel 1
AA 12 54333 (30061275- 40000000 ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 1
AA 13 1073286 (30061275- 40000000 ) Harness, Ele, Module B2 [Ec- H20] 1
A 14 9020642 (JUN2020- 40000000 ) Controller Kit, Repimt [Ec- H20 Nc] 1
(Includes ec- H20 NanoClean Cartridge)
V ASSEMBLY
A INCLUDED IN ASSEMBLY
Tennant T300 / T300e (03- 2022) 205



BREAKDOWNS

ec-H20 NANOCLEAN MODULE BREAKDOWN 9011810

Tennant T300 / T300e (03-2022)

206



BREAKDOWNS

ec-H20 NANOCLEAN MODULE BREAKDOWN 9011810

Ref. Part No. Serial Number Description Qty.

v 9011810 (30061275- MAY2020 ) Module Kit, Replmt [Ec- H20, B 02] (Includes ec- H20 1
NanoClean Cartridge) (Replaced By 9020643)
AV 9014126 (30061275- 40000000 ) Ec-H20 Nc Kit [Module B, Plumbing] 1
AA 1 1208823 (30061275-40000000 ) Housing, Module, Upper, Ec- H20 1
AL 2 1015506 (30061275- 40000000 ) Screw, Pan, Phl, M5 X 16, Tcut [Plastic] 4
AA 3 1044393 (30061275- 40000000 ) Switch, Rocker, Spst, Mom 1
AA 4 32509 (30061275- 40000000 ) Screw, Hex, M4 X 0.70 X 50, Ss 4
AA 5 1208164 (30061275- APR2019 ) Electrode, 5 Plate, High Flow (Replaced By 1233516) 1
AA 6 41579 (30061275- 40000000 ) Washer, Flat, 08, Ss 4
AA 7 33932 (30061275- 40000000 ) Nut, Hex, Lock, M4 X 0.70, NI, Ss 4
AA 8 1006415 (30061275- 40000000 ) Hose, Afmkt, Pvc, Clr, 0.25id, 03ft 1
AA 9 1208526 (30061275- 40000000 ) Hose, Molded, Bm08/Bm06 1
AA 10 1049637 (30061275- 40000000 ) Label, Direction [Ec- H20] 1
AA 11 613735 (30061275- 40000000 ) Clamp, Hose, Wir, .40 - .42, Yel 1
AA 12 54333 (30061275- 40000000 ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 1
AA 13 1073286 (30061275- 40000000 ) Harness, Ele, Module B2 [Ec- H20] 1
A 14 9014127 (30061275- MAY2020 ) Controller Kit, Repimt [Ec- H20 Nc] (Includes ec- H20 1
NanoClean Cartridge) (Replaced By 9020642)
vV ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T300 / T300e (03-2022)

207



BREAKDOWNS

ORBITAL HEAD ECCENTRIC DRIVE BREAKDOWN

355337

208 Tennant T300 / T300e (01-2017)



BREAKDOWNS

ORBITAL HEAD ECCENTRIC DRIVE BREAKDOWN

Ref. Part No. Serial Number Description Qty.
v 1 9014175 (30061275- 40000000 ) Kit, Eccentric Assy, [T300] 1
A 2 1014328 (30061275- 40000000 ) Key, Sg, 05mm X 05mm, 25mml 1
A 3 N/A (30061275-40000000 ) Balance, Eccentric, Step [Machined] 1
A 4 N/A (30061275- 40000000 ) Screw, Set, M8 X 1.25 X 8, SS 1
A 5 N/A (30061275- 40000000 ) Spacer, Eccentric 1
A 6 N/A (30061275- 40000000 ) Screw, Hex, M6 X 1.00 X 16, Sems 3
A 7 N/A (30061275- 40000000 ) Plate, Retainer, Brg, Outer 1
A 8 1206608 (30061275- 40000000 ) Bearing, Ball, 1.58b 2.68d 0.59w [2seal] 1
A 9 N/A (30061275- 40000000 ) Housing, Bearing, Outer [Machined] 1
A 10 N/A (30061275- 40000000 ) Retainer, Bearing, Inner [Qpq] 1
A 11 N/A (30061275- 40000000 ) Screw, Soc, M6 X 1.00 X 12, 8.8, Low 2
A 12 1208266 (30061275- 40000000 ) O-Ring, 57.15 X 3.18, Nbr 1
A 13 1212710 (30061275- 40000000 ) Screw, Flt, Soc, M6 X 1.00 X 35, 10.9,NI 6
vV ASSEMBLY
A INCLUDED IN ASSEMBLY
Tennant T300 / T300e (01-2017) 209



	HOW TO ORDER PARTS
	RECOMMENDED MAINTENANCE ITEMS
	GENERAL RECOMMENDED MAINTENANCE ITEMS

	STANDARD PARTS
	BRUSHES AND PAD DRIVER GROUP, 43CM DISK 3- LUG HUB
	BRUSHES AND PAD DRIVER GROUP, 43CM DISK MAGNETIC HUB
	BRUSHES AND PAD DRIVER GROUP, 50CM DISK 3- LUG HUB
	BRUSHES AND PAD DRIVER GROUP, 50CM DISK MAGNETIC HUB
	BRUSHES AND PAD DRIVER GROUP, 60CM DUAL DISK 3- LUG HUB
	BRUSHES AND PAD DRIVER GROUP, 60CM DUAL DISK MAGNETIC HUB
	BRUSHES GROUP, 50CM CYLINDRICAL
	PAD GROUP, 50CM ORBITAL
	SCRUB HEAD GROUP, 43CM DISK, 3- LUG HUB
	SCRUB HEAD GROUP, 43CM DISK, MAGNETIC HUB
	SCRUB HEAD GROUP, 50CM DISK, 3- LUG HUB
	SCRUB HEAD GROUP, 50CM DISK, MAGNETIC HUB
	SCRUB HEAD GROUP, 60CM DUAL DISK, 3- LUG HUB
	SCRUB HEAD GROUP, 60CM DUAL DISK, 3- LUG HUB - CONT’D
	SCRUB HEAD GROUP, 60CM DUAL DISK, MAGNETIC HUB
	SCRUB HEAD GROUP, 60CM DUAL DISK, MAGNETIC HUB - CONT’D
	SCRUB HEAD GROUP, 50CM CYLINDRICAL
	SCRUB HEAD GROUP, 50CM CYLINDRICAL - CONT’D
	SCRUB HEAD GROUP, 50CM ORBITAL
	RECOVERY TANK GROUP (T300e MODEL)
	RECOVERY TANK GROUP (T300 MODEL)
	RECOVERY TANK FILTER AND HOSE GROUP, STANDARD SCREW CAP
	RECOVERY TANK FILTER AND HOSE GROUP, PINCH CUFF SCREW CAP
	RECOVERY TANK FILTER AND HOSE GROUP, CONTROL VALVE (JAPAN)
	SOLUTION TANK GROUP
	FRAME GROUP, PUSH (T300e MODEL)
	FRAME GROUP, PUSH (T300 MODEL)
	FRAME GROUP, PROPEL (T300 MODEL)
	ACTUATED DOWN PRESSURE GROUP
	MANUAL DOWN PRESSURE GROUP
	SINGLE DOWN PRESSURE GROUP
	SOLUTION GROUP, STANDARD (T300e MODEL)(S/N 30106903 - 40000000)
	SOLUTION GROUP, STANDARD (T300e MODEL)(S/N 30061275 - 30106903)
	SOLUTION GROUP, STANDARD (T300 MODEL)
	ELECTRICAL COMPONENTS GROUP (T300e MODEL)
	ELECTRICAL COMPONENTS GROUP (T300 MODEL)
	LOWER CONSOLE GROUP, OFF-BOARD CHARGER (T300e MODEL)
	LOWER CONSOLE GROUP, OFF-BOARD CHARGER (T300 MODEL)
	LOWER CONSOLE GROUP, ON-BOARD CHARGER (T300 MODEL)
	HANDLE GROUP, MEMBRANE, PUSH (T300e MODEL)
	HANDLE GROUP, PRO-MEMBRANE, PROPEL, ACTUATED DOWN PRESSURE(T300 MODEL)
	HANDLE GROUP, MEMBRANE, PROPEL, MANUAL DOWN PRESSURE (T300 MODEL)
	HANDLE GROUP, PRO-MEMBRANE, PUSH, ACTUATED DOWN PRESSURE (T300 MODEL)
	HANDLE GROUP, MEMBRANE, PUSH, MANUAL DOWN PRESSURE (T300 MODEL)
	HANDLE GROUP, PRO-PANEL (LCD), PROPEL (T300 MODEL)
	HANDLE GROUP, PRO-PANEL (LCD), PUSH (T300 MODEL)
	SHROUD GROUP, DISK AND ORBITAL HEAD
	SHROUD GROUP, CYLINDRICAL HEAD
	SCRUB HEAD LIFT GROUP, 43CM DISK MODEL (T300e MODEL)
	SCRUB HEAD LIFT GROUP, 43CM DISK MODEL (T300 MODEL)
	SCRUB HEAD LIFT GROUP, 50CM DISK MODEL (T300e MODEL)
	SCRUB HEAD LIFT GROUP, 50CM DISK MODEL (T300 MODEL)
	SCRUB HEAD LIFT GROUP, 60CM DUAL DISK MODEL (T300 MODEL)
	SCRUB HEAD LIFT GROUP, 50CM CYLINDRICAL MODEL (T300 MODEL)
	SCRUB HEAD LIFT GROUP, 50CM ORBITAL MODEL (T300 MODEL)
	SQUEEGEE ASSEMBLY, 500MM / 20IN
	SQUEEGEE LIFT GROUP
	BATTERY CABLE GROUP (T300e MODEL)
	BATTERY CABLE GROUP (T300 MODEL)
	LABEL GROUP (T300e MODEL)
	LABEL GROUP (T300e MODEL) - CONT’D
	LABEL GROUP (T300 MODEL)
	LABEL GROUP (T300 MODEL) - CONT’D
	ELECTRICAL DIAGRAM, PROPEL T300 MODEL(S/N 30078278 - 400000000) (PAGE 1 OF 4)
	ELECTRICAL DIAGRAM, PROPEL T300 MODEL(S/N 30078278 - 400000000) (PAGE 2 OF 4)
	ELECTRICAL DIAGRAM, PROPEL T300 MODEL(S/N 30078278 - 400000000) (PAGE 3 OF 4)
	ELECTRICAL DIAGRAM, PROPEL T300 MODEL(S/N 30078278 - 400000000) (PAGE 4 OF 4)
	ELECTRICAL DIAGRAM, PROPEL T300 MODEL(S/N 30061275 - 30078277) (PAGE 1 OF 4)
	ELECTRICAL DIAGRAM, PROPEL T300 MODEL(S/N 30061275 - 30078277) (PAGE 2 OF 4)
	ELECTRICAL DIAGRAM, PROPEL T300 MODEL(S/N 30061275 - 30078277) (PAGE 3 OF 4)
	ELECTRICAL DIAGRAM, PROPEL T300 MODEL(S/N 30061275 - 30078277) (PAGE 4 OF 4)
	ELECTRICAL DIAGRAM, PUSH T300 MODEL(S/N 30075985 - 400000000) (PAGE 1 OF 4)
	ELECTRICAL DIAGRAM, PUSH T300 MODEL(S/N 30075985 - 400000000) (PAGE 2 OF 4)
	ELECTRICAL DIAGRAM, PUSH T300 MODEL(S/N 30075985 - 400000000) (PAGE 3 OF 4)
	ELECTRICAL DIAGRAM, PUSH T300 MODEL(S/N 30075985 - 400000000) (PAGE 4 OF 4)
	ELECTRICAL DIAGRAM, PUSH T300 MODEL(S/N 30061275 - 30075984) (PAGE 1 OF 4)
	ELECTRICAL DIAGRAM, PUSH T300 MODEL(S/N 30061275 - 30075984) (PAGE 2 OF 4)
	ELECTRICAL DIAGRAM, PUSH T300 MODEL(S/N 30061275 - 30075984) (PAGE 3 OF 4)
	ELECTRICAL DIAGRAM, PUSH T300 MODEL(S/N 30061275 - 30075984) (PAGE 4 OF 4)
	ELECTRICAL DIAGRAM, PUSH T300e MODEL(S/N 30061275 - 40000000) (PAGE 1 OF 3)
	ELECTRICAL DIAGRAM, PUSH T300e MODEL(S/N 30061275 - 40000000) (PAGE 2 OF 3)
	ELECTRICAL DIAGRAM, PUSH T300e MODEL(S/N 30061275 - 40000000) (PAGE 3 OF 3)
	ELECTRICAL HARNESS, MAIN PROPEL T300 MODEL(S/N 30078278 - 40000000) (PAGE 1 OF 3)
	ELECTRICAL HARNESS, MAIN PROPEL T300 MODEL(S/N 30078278 - 40000000) (PAGE 2 OF 3)
	ELECTRICAL HARNESS, MAIN PROPEL T300 MODEL(S/N 30078278 - 40000000) (PAGE 3 OF 3)
	ELECTRICAL HARNESS, MAIN PROPEL T300 MODEL(S/N 30066322 - 30078277) (PAGE 1 OF 3)
	ELECTRICAL HARNESS, MAIN PROPEL T300 MODEL(S/N 300666322 - 30078277) (PAGE 2 OF 3)
	ELECTRICAL HARNESS, MAIN PROPEL T300 MODEL(S/N 30066322 - 30078277) (PAGE 3 OF 3)
	ELECTRICAL HARNESS, MAIN PROPEL T300 MODEL(S/N 30061275 - 30066321) (PAGE 1 OF 3)
	ELECTRICAL HARNESS, MAIN PROPEL T300 MODEL(S/N 30061275 - 30066321) (PAGE 2 OF 3)
	ELECTRICAL HARNESS, MAIN PROPEL T300 MODEL(S/N 30061275 - 30066321) (PAGE 3 OF 3)
	ELECTRICAL HARNESS, MAIN PUSH T300 MODEL(S/N 30075985 - 40000000) (PAGE 1 OF 3)
	ELECTRICAL HARNESS, MAIN PUSH T300 MODEL(S/N 30075985 - 40000000) (PAGE 2 OF 3)
	ELECTRICAL HARNESS, MAIN PUSH T300 MODEL(S/N 30075985 - 40000000) (PAGE 3 OF 3)
	ELECTRICAL HARNESS, MAIN PUSH T300 MODEL(S/N 30066322 - 30075984) (PAGE 1 OF 3)
	ELECTRICAL HARNESS, MAIN PUSH T300 MODEL(S/N 30066322 - 30075984) (PAGE 2 OF 3)
	ELECTRICAL HARNESS, MAIN PUSH T300 MODEL(S/N 30066322 - 30075984) (PAGE 3 OF 3)
	ELECTRICAL HARNESS, MAIN PUSH T300 MODEL(S/N 30061275 - 30066321) (PAGE 1 OF 3)
	ELECTRICAL HARNESS, MAIN PUSH T300 MODEL(S/N 30061275 - 30066321) (PAGE 2 OF 3)
	ELECTRICAL HARNESS, MAIN PUSH T300 MODEL(S/N 30061275 - 30066321) (PAGE 3 OF 3)
	ELECTRICAL HARNESS, MAIN PUSH T300e MODEL(S/N 30061275 - 40000000) (PAGE 1 OF 3)
	ELECTRICAL HARNESS, MAIN PUSH T300e MODEL(S/N 30061275 - 40000000) (PAGE 2 OF 3)
	ELECTRICAL HARNESS, MAIN PUSH T300e MODEL(S/N 30061275 - 40000000) (PAGE 3 OF 3)
	ELECTRICAL HARNESS, OPERATOR STATION, PROPEL
	ELECTRICAL HARNESS, OPERATOR STATION, PUSH
	ELECTRICAL HARNESS, BAIL SWITCH

	OPTIONS
	BATTERY GROUP, 105AH C20 WET
	BATTERY GROUP, 130AH C20 WET
	BATTERY GROUP, 150AH C20 WET
	BATTERY GROUP, 140AH C20 AGM
	BATTERY GROUP, 150AH (CHINA)
	BATTERY GROUP, 135AH AGM (CHINA)
	BATTERY GROUP, 107AH LITHIUM- ION (CHINA)
	BATTERY LIFT OUT BOX KIT
	HYDROLINK BATTERY WATERING SYSTEM KIT
	TELEMETRY GROUP (T300 MODEL)
	ec-H2O SOLUTION GROUP (T300 MODEL)
	ec-H2O & SEVERE ENVIRONMENT SOLUTION GROUP (T300 MODEL)
	ec-H2O & SEVERE ENVIRONMENT SOLUTION GROUP (T300 MODEL) - CONT’D
	PARKING BRAKE GROUP
	DOCUMENTATION GROUP (ONLINE ONLY)

	BREAKDOWNS
	ec-H2O NANOCLEAN MODULE BREAKDOWN 9020643
	ec-H2O NANOCLEAN MODULE BREAKDOWN 9011810
	ORBITAL HEAD ECCENTRIC DRIVE BREAKDOWN




